
1. This parts catalog is the last edition of Yan mar crawler backhoe Model 837 -2A for Japan 

& Overseas ( except Europe). 

2. Parts catalog history 

Parts catalog No. Published Remarks 

1st edition 000 Y 00 K 3250 Aug., 1995 Disuse old edition 

last edition 0OOY00K3251 May, 1998 

3. Model name 

SECTION Column Model name Specification 

(A) B37-2A(C)FRT Cabin, Front lever etc. 

( B) B37-2A(C)SID Cabin, Side lever etc. 

(C) B37-2A(P)FRT Canopy, Front lever etc. 
I ( Vehicle) 

( D) 837-2A(P)SID Canopy, Side lever etc. 

(E) B37-2A(C)EX Cabin, Overseas exc. Europe 

(F) B37-2A(P)EX Canopy, Overseas exc. Europe 

II (Engine) (A) 3TNE88-B1 

4. 

Manufactured Nov., 1994 "'Jun., 1997 

Machine No. M/# 50501 ,..., 51279 

Engine No. E/# 01570,..., 14364 

5. Your understanding is asking that this parts catalog is not a technical data manual 

setting faith as se;v;c;ng procedures, This parts cata:og is uslng slrnp:ified H:ustration. 

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products. 

Be careful not to use the simple parts available in the market ; otherwise their use in 

repairing causes such as an early breakage, for instance. 

silv
erh

orn
.co

.uk



SPECIFICATIONS 

Name YANMAR CRAWLER BACKHOE 

Model B37-2A-P[R] B37-2A -C[RJ 

Model Vertical 3-cyl i nder water -cooled diesel 
Engine 

Type 3TNE88-B1 

Transport length mm 4810 

Dimensions Transport width mm 1520 1540 

Transport height mm 2360 2410 

Std. bucket capacity ma 0.05-0.11 (0.10) 

Std. bucket width(Outside) mm 590(W /Side cutter) 

Max. digging depth mm 3150( B lade3350) 

Max. cutting height mm 5100 4600 

Max. dump height mm 3700 3200 

Max. reach at ground level mm 4920 

Min. swing radius mm 1700( Swing 1300) 2000( Swing1500) 

Boom swing angle degree Left 50 & Right 90 

Max. digging force(Std. bucket) kgf 2400 

Travelspeed(High/Low) km/h 4.3[4.5]/2.2[2.3] 

Gradability degree 30 

Average ground pressure kgf/cm2 0.25(0.24] 0.26(0.25] 

Track shoe width(Std.) mm 370 

Width X height mm 1520X350 
B!ade 

Capacity m3 0.19 

Machine mass kg 3150[3080] 3300[3230] 

[ ] shows to the specification of rubber crow I er. 

silv
erh

orn
.co

.uk



[ *~~~~ ] 1 VEHICLE PAINTED COLOR 

tBm ~~ ~!Mi~ Painted Color Desc-Part r ipt ion 1i'U!c:~ Munsel No. 

CD ~ -\?✓?-ffi/{-?,1'1'. / t--1' .:I: □- YANMAR New Permanent Yellow 
5. 2Y8. 5/11 5.2Y8.5/11 

CD ~ -\?:..,?-~:.., t-'fu-:.., YANMAR Mint Green 
lBG 7/8 1BG 7/8 

® !Jfjff -\?:..,~-ffi¥ -r -"1'f U-:.., YANMAR New Deep Green 
0.6B2.2/4.2 0.6B2.2/4.2 

@ -\?:..,~-ffi?'" v-1' •:1 ~ .1 'f u -:.., YANMAR New Grayish Green 
2.9BG4.8/3. 0 2.9BG4.8/3.0 

@ - -v:..,~-9'--?;;t u--i'f v- YANMAR Dark Olive Gray 
5. 39Y2.97/0. 78 5.39Y2. 97/0. 78 

@ ~ -\?:..,?-r.,,. ::::J-11,'f v- YANMAR Charcoal Gray 
N2 N2 

0.t 1 );t-A t- 5 !J 7f±#i 
0.12 )0011-Jf±~&V:3- □ •:;I{• ;t-A t-5 U 7J;1>1,(l)ifi¥9f-f±~ 

(Note l)For Australia 
(Note 2)For Japan.overseas except Europe & Australia 

~I&~ 
Color 
Code 

87 Oi.1) 

85 

88 

86 

72 

71 

silv
erh

orn
.co

.uk



[ ~f4$~-~ ] 
2 PAINT PART NO. 
=gBpfr ~~~ 
Part Paint Color 

CD "V;.; ;:,-~,~-;:, *;.; t- 1' .I. □ -
YANMAR New Permanent Yellow 

CD -v;.; ;:,- ~ ;.; t-~ V -;.; 
YANMAR Mint Green 

® -v;.;;:,-~T-< --J~ u-;.; 
YANMAR New Deep Green 

@ -v;.; ;:,-~?'" v-1' ·:1 ~ 1 ~ V - ;.; 
YANMAR New Grayish Green 

@ -v;.;;:,-9"-?;;t u-•:i~v-
YANMAR Dark 01 ive Gray 

@ "V;.; ;:,-=r i' ::J - //.,~ v-
YANMAR Charcoal Gray 

U.t 1 )::t-A t-5 V 7f±m 

~~:gB~ffl:~ (Paint Part No.) 
16L$(16L Can) 4L$(4L Can) 'l.7° v-(SPRAY) 

981101-09519 977620-40870 977620-30871 

981101-09700 977620-40850 977620-30851 

981101-09588 977620-40880 977620-30881 

981101-09616 977620-40860 977620-30861 

------- 977620-40720 TOR-90460003 

981101-09516 977620-40710 977620-30371 

u.t2 )~11'Jf±m&U:3- □ ':J ,~ • ::t-A t-5 v ?J;.191-0)m~m 
(Note l)For Australia 
(Note 2)For Japan.overseas except Europe & Australia 

3 [ ~~$~0)~~@. ] 
COLOR OF MAIN PARTS 

=gBpfr ~~~ :±lj:$~ Main Parts Part Paint Color 

CD "V ;_;;:,-~I ~ - ;:, * ;_; t-1' .I. □ - ~It$ work equipment part 
*·:.,i, ~ bonnet 

YANMAR New Permanent Yellow F09:.iiJ fuel tank 

CD -t7;.;;:,-~;.; t-~v-;.; f'FJJJ;rtl 9 :.,iJ hyd, oi I tank 

YANMAR Mint Green 

(5.i2) 

® -V:'./"?-~7,<--J~•J-;.; 
,q·,~. n,-~· (:,9:.,r) bucket, blade(cyl inder) 
')I~~. xo~· :,9:.,r weight, swing cylinder 

YANMAR New Deep Green H,iJJJ.,-A, -ht·:.,~·7 track frame, cabin cbor 

-v;.; ;:,-~~ v..f ·:1 ~ 1 ~ V - ;.; 
9-=:.,iJ· 71,,-A. 7a:.,~11/\·- turning frame, front cover 

@ ht·'.!, h1t0

• Xr,7° cabin, canopy, step 
YANMAR New Grayish Green A{:.,iJ· :,9:.,9' 11/\· - swing cvl inder cover 

@ -v;.;;:,-~·-? ;;t v-:i~v- ti-ft$ operational part 

YANMAR Dark 01 ive Gray 
"V;.; "?-'r i' ::J - //.,~ v- &Ha-, iron crawler 

@ YANMAR Charcoal Gray 

4 [ ~-iB~ -r-~~f!!JJ~~*c ~~ -Q if> O)O)ffB~No. ~~ ] 
DESCRIPTION OF PART NO., WHICH COLOR IS DIFFERENT FROM PREVIOUS ONE. 

No. $~ffl:~ gj3~.:g#]i ~~~ Paint Color 
Part No. Part Name 

1. xxxxxx-xxxxx ; XXXXXXXXXXXX(87) -17:.,7-fij-1,· -1i:., HI□- YANMAR New Permanent Yellow 
2. xxxxxx-xxxxx :-1 XXXXXXXXXXXX(85) -17:.,7-~;,~7· ~-;, YANMAR Mint Green 
3. xxxxxx-xxxxx :-2 XXXXXXXXXXXX(88) -17:.,1-fii-1· {-7°1·9-;, YANMAR New Deeo Green 
4. xxxxxx-xxxxx '-3 XXXXXXXXXXXX(86) -17:.,7-fii-7'[,{,~11·~-;, YANMAR New Gravish.Green 

U.tl ):gB~J-~-*~O) 1-lJ l;t~~f~Jy(tn-~:.,~7·9-:.,""(·~-5.::c~~"to 
U.t 2 ):gB~.:g*~O)( )11'Jl;t~l&~~~"t o 
(NOTE 1) T' at the end of part No shows YANMAR Mint Green. 
(NOTE 2)( ) at the end of part name shows Color code. 

silv
erh

orn
.co

.uk



~§~(1) ·······~~$* 
PICTURESQUE INDEX(l) • • •MAIN PARTS 

SS#i Fig.1~6 
LABEL 
:lc~SS~ Fig. 7 
SAFETY LABEL 
I~ Fig.8 
TOOL 
Uffl*-.:1 t- Fig. 101 
KIT PARTS FOR REM)()a 

7 ~,t Fig. 24 
RADIO * -,. I:: ;:,1 Fig. 43, 44 
CABIN *"" 1::;:,1 tt7 Fig. 45 
CABIN [)()00 

*-,. .I c Fig. 46 
CANOPY 

-;;'77- Fig. 9 
IU=FLER 
:X..7? !J--r Fig. 10 
AIR QEAtER 
:r..;:,1:;;:,1-;;'?;:,l t- Fig.13 
ENGINE.UINT 
7 ~:r..-9 & -;;'?;:,It- Fig. 14 
RADIATOR & UINT 

t:-9 & 'r7 □ A9 Fig. 23 
HEATER & DEFROSTER 

FO9;:,1?& FO,~--f7'Fig.15 
FUEL TANK & FUEL LINE 
;f{;:,1-:lt.; t- Fig. 42 
BOONET ~- t- & ~- t- ~?;:,It- Fig. 40. 41 

SEAT & SEAT roJNT 

U~ Fig. 17;..,21 
ELEClRIC PART 

idlffE" Fig. 74~83 
HYO.OIL PIPING 
:::J;:,I t- □ -Jl,E" Fig.84~94 
C<fflROL PIPING 

?-?7 ;:,17' Fig. 22 
WORK L.Mfl 
7-A & 7-A77'T-.:, t- Fig.96 
BOOt1 & BOOt1 BRACKET 

7-A~ !J ;:,I,¥ Fig. 48. 49 
BOOt1 CYLINDER 

l'<'T-.:, t- ~ !) ;:,I,¥ Fig. 51 
BUCKET CYLINDER 

idlB:;f(;:,17' & .ti Fig. 47 
HYO. OIL PUtP & .K>INT 

ig.54 
IVING l'«>TOR 

;:,11~.=lt Fig.38,39 
INSTRUMENT PANS:. 

□-7 & 7~1'A t- Fig.25 
ROLLER & ADJUST 
? □-7 Fig. 26 
CRAM.ER 

''-:JT 1) Fig.16 PTOl'<Ji,"jFig.72 
BATTERY P. T.O. VALVE 
7 v-A & MllID"'7 !J ;:,1~ Fig. 36 
FRAME & TURNING BEARING 
7 v-Aj:J1'<- Fig. 37 
FRAME COVER 
Mlrnl'E-9 Fig. 55 jiHlW!J-~;:,1~ Fig. 95 
TURN I NG r«>TOR <REAS I NG 
A--f"(Jl,~3-{;:,I .. Fig.56 
SWIVEL JOINT 
:::J ✓ t- □ -Jl,1'<Jl,1" Fig. 57~66 
CONTRQ VALVE 
□ -,y 1J-1-<11,7 (-;;' 11,=rr .r. ;:,1 ~> Fig. 70. 71 
ROTARY VALVE(MALTI CHANGE) . 

silv
erh

orn
.co

.uk



~§~(2) ·······~ff~ffi 
p1cTURESOUE INDEX(2) • • •HYDRAULIC SECTION 

7 a ✓ t-f±ti 
FRONT SPEC. 

1J=c:::i;.11'<Ji,"1 Fig.67~69 
ROOTE CONTRQ VAL VE 

f'fJJJilh 9 "/ ',J Fig. 73 
HYO. OIL TANK 

A-f "///:,/ !J ✓~ Fig. 52 
SWING CYLINDER 

"j"-h,.y I)"/~ Fig. 48. 49 
B0CM CYLINDER 

7-h.:,, IJ ✓~ Fig. 50 
ARM CYLINCER 

~!IIB:;r- ✓7' & fib~ Fig. 47 
HYO.OIL PlM> & JOINT 

~fi'E-9 Fig. 54 
DRIVlr«i ~TOR 

:::i ✓ t- □ -Jl,l'<Jl,"j Fig. 57~66 
CONTRCl.. VALVE 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • ljl§}jlj 
PICTURESQUE INDEX ( 3) • • • FIGURE 

1 ~&(hf:,:70:,~1,"·-) 
F i g. LABEL( CABIN: FROff LEVER) 

3 ~&(hll:0 :Jo:,u,"· -) 
Fig. L.ABEL(CANOPY:FRONT LEVER) 

6 st&(hll:0 :EX ASi±ti) 
Fig. LABEL(CAN<PY:EX #S SPEC.) 

{iiiij_m8 (~ 

ril)~-~ 

i~ 
1~~ 

8 I.ff: Fig. TOO. 

9 ";!77-
F i g. ftl.FFLER 

1 OI.7? !J-j-
Fig. AIR Q.EANER 

1/9 

11 7'7-eJl,(~$f±m> 
Fig. ACCELERATOR(STANDARD 

SPEC.) 

12 7? i! JI,( ?'.1?1H· t»{±fi) 
Fig. ACCELERATOR(ONE TOOCH 

DECEL SPEC. ) 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§:;x ( 3) • • • • • • • Jj§~lj 
PICTURESQUE INDEX(3) •••FIGURE 2/9 

13:r::,,:}:.,"??:,, t-
Fig. ENG I NE ftWNT 17U~('J·ft9:,,· :10:,~i,"· -) 21 fii'f~(ht':,'Jlfl) 

Fig. ELECTRIC PART(WIRING Fig. B.ECTRIC PART(CABIN) 
:FRONT LEVER) 

147:}:r:-9 & "?? ✓ t-
Fig. RADIAT<R & MOUNT 18,U~('J4t9:,r :tff ""- -) 22 ?-'J 5 :.,7' 

Fig. r-1.ECTRIC PART(WIRING Fig. WORK L.MP 
: SIDE LEVER) 

15 FO~:.,'J & F01~-{7' 
Fig. FUEL TANK & FUEL LINE 19fii'fsWi(tHi:7D:,~t,/\'-) 231::-~ & 7"J □ A~ 

Fig. ELECTRIC PART(EOUIMNT Fig. HEATER & DEFROSTER 
:FRONT LEVER) 

16/'(-:,71) 
Fig. BATTERY 20U~Ct1Hi:tff t,/\· -) 245 ~;t(;tJ°~3:,) 

Fig. ELECTRIC PART(EOUIPrENT Fig. RADIO(OPTIONAL) 
:SIDE LEVER) 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • IJI§_glj 
PICTURESQUE INDEX(3) • • •FIGURE 

25 □-7 & 7~ 1r ~ 1- 29 t1.utiilifl<1,11· -~t:,r 
Fig. ROLLER&ADJUST Fig. :fff1,11·-ASf±#A) 

CON. EQUIP. (LEVER STAND 
: SIDE LEVER AS SPEC. 

26? □ -7 3ot1.ut•a(jEff) 
Fig. CRAWLER Fig. CONTRa.. EOUIPMENT(DRIVE) 

27tl&lil(1,n· - & ,_,-:,r 31 fl.ut\fila:C:HW) 
Fig. :70:,~1,,11'-) Fig. CONTR<l. EOUIPMENT(SWING) 

CONTROL EOUIPMENT(LEVER 
& STAND:FRONT LEVER 

28t1Hll(1,11' - & it:,r 32t1Mlt\!ill(J'l,-r) 
Fig. :tff 1,11·-) Fig. CONfRa... EOUIPMENT(BLADE) 

mNTRnl r=OIIIPMFNT(I r=VFR 
& STAMl:SIDE LEVER 

3/9 

33
fjftaf(~7~:fJl,,/I' -

Fig. & ~•,·~:70:,~1,n·-) 
COO. EOU IP. (CUT CH LEVER 

& PEDAL:FRONT LEVER 

35fi0li:(PTOJ:, ~o-~) 
Fig. CONTROL EOU I PMENT 

(P. T.O. COOTR<l.) 

36 7 ~-A & !ft@);o.(71J :,/ 
Fi g. FRAME & TURN I NG BEAR I 00 

~ 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • I.Q§~lj 
PICTURESQUE INDEX(3) •••FIGURE 

37 7 v-A1J1"<-
F i g. FRME COVER 41 y-J- & y- I-?? ✓ !-

Fig. (f,fri,n· -) 
SEAT & SEAT l'iUJNT 

(SIDE LEVER 

38 ';1..=j-':J"'f & -( :.nf.;jt 
Fig. (7D✓ ~i,n·-) 

STEP & INSTRUMENT PANS. 
(FRONT LEVER) 

39 ';1..=j-':J"j' & -( :'./J(.;jt 
Fig. (fffi,n·-) 

STEP & INSTRUMENT PANS. 
(SIDE LEVER 

4o y-t, & y-J--;;r?:'..lt-
Fig. (7D✓ ~i,n·-) 44*-v l:::'..1(1(7~ & t;,;,) 

Fig. CABIN(GI..ASS & SASH) 
SEAT & SEAT MOUNT 

(FRONT LEVER 

4/9 

45*1- I:::'./ t:7 
Fig. CABIN DOOR 

-=F -v / I:: 
Fig. 46CANOPY 

47ilh1.r;r. './7' & f!llm~ 
Fig. HYO. OIL PUMP & JOINT 

487-AYIJ './~ UT(tt1:.· ✓) 
Fig. BOCJi1 CYLINDER UT(CABIN) 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§,;x ( 3) • • • • • • • Ijf §~lj 
PICTURESQUE INDEX(3) •••FIGURE 

49 "1-A:/IJ ';,/.,- UZ(h1t0
) 

Fig. BOOM CYLINIJ:R UZ(C\NOPY) 

507-A:/IJ';./.,-
Fig. ARM CYLINDER 

. 51 r<1T-:,, t-:/IJ ';,/_,. 
Fig. BUCKET CYLINDER 

54 jEfit-9 
Fig. DRIVING MOTOR 

55M!@Jt-9 
Fig. TURN I NG MOTOR 

56 A-f -"<JI,:., 3 -f ';./ t-
Fig. SWIVEL JOINT 

,,,,,,----..... 

5/9 

57 ::J ✓ t- □ -)1,J'(Jl,"'j 
Fig. (P*"-f & n·11·~) 

COOROL VALVE(P PORT 
& VALVE STAND 

58 ::J ✓ t- □ -)1,J'(Jl,"'j 
Fig. (jEfi & PTO) 

CCMROI... VALVE(DRIVE 
& P.T.O.) 

59 ::J ✓ " □ -)1,J'(Jl,"'j 
Fig. (7-! & l~),.) 

CCMROI... VALVE(ARII 
& SWING) 

60 :::J ✓ t- □ -)1,J'(Jl,"'j 
Fig. (7--! & n·t,f) 

CCJITROL VALVE(BOOM 
& Bw<ET) 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3 ) • • • • • • • lj§}jlj 
PICTURESQUE INDEX(3) •••FIGURE 

61 ::J ✓ t- □ -Jl,J'(Jl,7° 
Fig. <Mi!lID & n,-r) 

CONTROL VALVE(TIJRNING 
& BlAIE 

62 ::J ✓ t- □ -Jl,/'(Jl,7° 
Fig. (P*•-• & n·~1·-8:PT0f±m) 

CONTROL VALVE(P PORT & 
VALVE STAND:P. T. 0. SPEC.) 

63 :::J ✓ I- □ -Jl,J'(Jl,7° 
Fig. (jEfj & PT0:PT0f±m) 

CONTROL VALVE(DRIVE 
& P. T.0. :P. T.0. SPEC.) 

64 :::J ✓ t- □ -Jl,/'(Jl,7° 
Fig. (7-A & ~4~,· :PTOf±ti) 

CONTROL VALVE(ARM 
& SWING:P. T.0. SPEC.) 

65 :::J ✓ t- □ -Jl,1'<Jl,7° 
Fig. (7·-1 & n·t,.:PTO{±ti) 

CONTROL VALVE(BOCJ1 
& BOCKET: P. T. 0. SPEC. 

66 :::J ✓ t- □ -}1,J'(Jl,"1° 
Fig. (Mi!@J & 1· 1t-r :PTO{±ti) 

CONTROL VALVE(TIJRNING 
& BLADE:P. T. 0. SPEC. 

67 !J ~ :::J ✓,'<Jl,7°(JP. EXf±m) 
Fig. ROOTE COHTR<l. VALVE 

(JP. EX SPEC. ) 

68 !J ~::i ✓1'<Jl,7°(:ti:AS{±ti) 
Fig. REIDTE CQNTR{l_ VALVE 

(LEFT:AS SPEC.) 

6/9 

69 !J ~::i ✓1'<Jl,"1"(:ti':AS~) 
Fig. RBl)TE CONTROL VALVE 

(RIGHT:AS SPEC.) 

70 4? .r. -1 □ -91)-r<Jl,7° 
Fig. ( 1JlffrW f±ti) 

4-WAY ROTARY VALVE 
(MULTI QWlCE SPEC. ) 

71 2? .r.,'( □ -'91)-J'(}Vj 
Fig. (1Jlff1~~-f±ti) 

2-WAY ROTARY VALVE 
(MULTI OONCE SPEC. 

72 p T 01'<Jl,7°(*i1,i) 
Fig. P. T. 0. VALVE(CONFUJENCE) 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§;_x ( 3) • • • • • • • Ij§}Jlj 
PICTURESQUE INDEX(3) •••FIGURE 

fUJJ;dl :$7 :,, ~ 
Fig. 73HYD. OIL TANK 

74
;dlD~(t:1~~*

0

:17° 
Fig. ~/\· ~7·) 

HYO.OIL PIPING(TANK~ 
~VALVE 

75;dl1Ilci!<". in· ~r-9. t-.t.> 
Fig. HYO.OIL PIPING(VALVE 

~Ptl>TOR,BlD1) 

76 ;dlB:!c~(". ,n· 
Fig. ~:X4"; ~. :u:,~·) 

HYO.OIL PIPING(VALVE 
~SWIVEL,SWlr«i) 

;dlff!c~(O-:,) 
Fig. 77 HYD. OIL J>IPlr«i(RETURN) 

78 ;dlff!ci!(PTO, 11,-.t.1:,r 
Fig. :!tlii'llf.Hi) 

HYD. OIL PIPING(P. T. 0 .• 
FRAME END: UN I FLOW SPEC. 

. 791dl8:fil~(PTO. 71,-.u:,r 
F I g. : -a-ii'llf±~) 

HYD. OIL PIPING(P. T. 0 .• 
FIWtE END:CONFLUEOCE 

SPEC. 

ao;lflff'ffici!(~;,~71,-A) 
Fig. HYO.OIL PIPING 

(TRACK FRAME) 

7/9 

81 1dlff!c~(7· -.t.) 
Fig. HYO. OIL PIPING{BOO,f) 

82;dlD~(PT07· -.t. 
Fig. :7-Ax:1r{±tl)C18~) 

HYO.OIL PIPING(P. T.O. 
BOOM: ARM END SPEC. ) 

(PREVIOUS 

83;dl/Hclj.!(PTO7· -A 
Fig. :7-Ax:,~·{±ti)(~) 

HYD. OIL PIPING(P. T. 0. 
BOOM:ARM END SPEC. )(NEW) 

84 :::J:,, I- a-Jl,ffic;!C*° :,7° ~ 
Fig. 9fJ)/\·~7·~99-:J:7D:J~I,/\·-) 

CCfflROL PIPING(PUMP~ 
REIil -CON. VALVE~RElURN 

:FRONT LEVER 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§-:X ( 3 ) • • • • • • • IJ{§jjlj 
PICTURESQUE INDEX(3) •••FIGURE 

85 :::J ✓ t- a-Jl,ffil1!(t
0 ·'IJ° ~ 

Fig. 9tJ ✓n·,.7·~99-) 
:f4~·~n·- JP.EXU) 

CCN1ROl PIPING(PUMP~ 
REltll. -coN. VALVE~RElllRN 

:SIDE LEVER JP,EX{±ti 

86 :::J ✓ t- a-Jl,ffil~(t0

✓7° ~ 
Fig. 9tJ)n·J}7·~99-) 

:t4•·~n·- AS{±ti) 
COOROl PIPING(PUMP~ 
Rall. -CON. VALVE~RElllRN 

:SIDE LEVER AS SPEC. 

88 :::J ✓ t- □ -Jl,ffil~ 
Fig. (9tJ)/\·J}7·~J)•O-J}/\·,.7· 

:f ~~?~. fff ~n· -JP, EX{±~ 
CONTROL PIPING(REltll. -CON. 
V. ~CON. V. : DIRECT, 

SIDE LEVER ..P, EX SPEC. 

90 :::J ✓ t- □ -Jl,ffil~ 
Fig. (91nn· ,n· ~1un· Jl1· 

:4')14, 70).~/\· -
roNTROL PIPING 
(REM>. -CON. V. -MULTI V. 

:4-WAY.F~ LEVER 

91 :::J ✓ t- a-Jl,ffil~ 
Fig. ( 9tJ)n· ,.7. ~1J}fn· »1· 

:4?14,fff~n--) 
CONTROL PIPING 
(ROO. -CON. V. ~MULTI V. 

:4-WAV,SIDE LEVER 

CONTROL PIPING 
(MULTI V. ~CON. V. :4-WAY 

8/9 

93 :::J ✓ t- a-Jl,'ffic~ 
Fig. (2')14:70).~n·-) 

COVTROI... PIPING 
(2-WAY:FRONT LEVER) 

94 :::J ✓ t- a-Jl,ffil~ 
Fig. (2?14:t4•·~n·-) 

OO'ITROL PIPING 
(2-WAY:SIIE LEVER 

95 iMl!iliW !J -::.. ✓~ 
Fig. CREASING 

96 '1'-A & '1'-A7''5'T-:1 t-
Fig. 000M & 000M BRACKET 

B37-2A(JP) 

silv
erh

orn
.co

.uk



~§~ ( 3) • • • • • • • I.Q§}}lj 
PICTURESQUE INDEX(3) •••FIGURE 

977-A & 1('T-:, t- !J ::.,? 
Fig. ARM & BUCKET LINK 

98/('T-:, .. 
Fig. BUCKET 

991('T-:, HSN7° :79,fJI;,~) 
Fig. BUCKET($ TYPE:ATTACHMENT) 

"1v-tt Fig.1 OOBLAOE 

101 ~fiffl*-:1 Ht7°:,3:,) 
Fig. KIT PARTS Fm REftlllL 

(OPTIONAL) 

9/9 

B37-2A(JP) 

silv
erh

orn
.co

.uk



r·-----------------------·T··-··-··-··-··--·7 . u:~±na., . . l STANDARD SPEC .. ALREADY w l R l NG . . ·---~ I 

9--f ":7-
TIMER 

A9- 1-A--f ·:1=f­
START SWITCH I 

: B 
y 

o----+ -··-··-·· j R 

1-<':J:;-1; 
BATTERY 

1)1,.,­
RELAY 

: RW 

! 'J--f i7- ! 
j /\-*Aj 
: WI RE HARNESS : 
I I 
i ··-··-·· j RL 

I I GW 

i i RW 
: y i _________ _J 

~; ~ -r-

I= 

RW : 

..B.._11 
y --- + B -

I 

ct 
I ! 
4-

I 
I 

I r o-: ~ Fr--··-··-·· 
1 

L-·-··-··-··-··--·-··-
- RL 

··--·-··-··. 

RW 

R 
y 

B 

B 
y 

R 

RW 

RL 

B 
L 
R 

w 
G 

RL 

G 

B 
w 

RL ~ RL a, 

~ 

y Yel low(ffi) 
w : White(S) 
L Blue(fi) w 

B 
G Green(~) 
R Red(iir-) 
B : Black(ll\,) 
Lg : Yellow Leaves(~¥~) 
G r : Gray( If v-) L 

0 r Orange(:t i..,:..,~) 
R 

B r : Brown(~) 
Sb: Sky Blue(~~) 

r- r-

r- r-

r- r-

r- r-

i-- i--

r- r-

--

.--.--
,--,--

,--,--

--

B 
L 
y 

w 
G 

R 

w 
B 
R 

i---

17 

LJ 

9 
Tl 

--(";7-1) 1,.,­
MER RELAY 

-r'i?Jv'I v/--< tt 
DECEL SOLENOID 

r··-··-··-·· -··-1 

;t{':J? Al i--< :..,~']"-9,_ 
!INDICATOR BOX 

rf.----L-r••-··-·· 

~t=ci 
l-~ 
h ! I 
1--' • 

1-r+-i 
"-~'--·-··-·· 

I qc~ 
i GR 

B 

I 

I 
-··7 ! 

7-f?Jl,';j :..,-j' 
DECEL LAMP 

-·--··-··--

Lg 

Lg (~ -r' 1? JI, A--f ·:1 =f­
DECEL SWITCH silv

erh
orn

.co
.uk



1,1,,772189-03100,,"LABEL SET",1,,,,,,,,,,,,,,,,, 
1-1,1,,772189-03101,,"LABEL SET",1,,,,,,N,,,M50637,,,,,,,, 
2,2,,172189-03110,,LABEL,1,,,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,, 
4,2,,172170-03151,,LABEL,1,,,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
6,2,,172170-03161,,LABEL,1,,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,, 
8,2,,172170-03170,,"LABEL, OIL/WATER",1,,,,,,,,,,,,,,,,, 
9,2,,172168-03191,,LABEL,1,,,,,,,,,,,,,,,,, 
9-1,2,,172168-03211,,LABEL,1,,,,,,N,,,M50637,,,,,,,, 
10,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",1,,,,,,,,,,,,,,,,, 
10-1,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,N,,,M50637,,,,,,,, 
11,2,,172168-03201,,LABEL,1,,,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",1,,,,,,,,,,,,,,,,, 
14,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,, 
14-1,2,,172519-04180,,"LABEL,WARNING",1,,,,,,N,,,M50637,,,,,,,, 
15,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,,,,,,,,,,,, 
16,2,,172142-03301,,LABEL,1,,,,,,,,,,,,,,,,, 
16-1,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,N,,,M50637,,,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
19,2,,172141-03371,,"LABEL, PROTECTOR",2,,,,,,,,,,,,,,,,, 
19-1,2,,172141-03372,,LABEL,2,,,,,,N,,,M50637,,,,,,,, 
20,2,,172165-03610,,"LABEL A",1,,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",1,,,,,,N,,,M50637,,,,,,,, 
21,2,,172165-03620,,"LABEL B",1,,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,1,,,,,,N,,,M50637,,,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",1,,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",1,,,,,,N,,,M50637,,,,,,,, 
23,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,, 
23-1,2,,172183-03250,,LABEL,1,,,,,,N,,,M50637,,,,,,,, 
24,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
25,2,,172169-03180,,LABEL,1,,,,,,,,,,,,,,,,, 
26,2,,172964-03370,,LABEL,1,,,,,,W,,,M50637,,,,,,,, 
27,2,,172164-03510,,LABEL,1,,,,,,W,,,M50637,,,,,,,, 
28,2,,172519-04290,,"LABEL,WARNING",1,,,,,,W,,,M50637,,,,,,,, 
29,2,,172519-04300,,LABEL,1,,,,,,W,,,M50637,,,,,,,, 
30,2,,172164-03540,,LABEL,1,,,,,,W,,,M50637,,,,,,,, 
31,2,,172164-03520,,"LABEL,DANGER",1,,,,,,W,,,M50637,,,,,,,, 
32,2,,172964-03390,,"LABEL,WARNING",1,,,,,,W,,,M50637,,,,,,,, 
33,2,,172156-03280,,LABEL,1,,,,,,W,,,M50637,,,,,,,, 
34,1,,172168-03301,,"LABEL, SELECT",1,,,,,,,3,,,,,,,,,, 
35,1,,172165-03471,,LABEL,1,,,,,,,2,,,,,,,,,, 
36,1,,172511-03250,,"LABEL, LEVER LOCK",2,,,,,,,5,,,,,,,,,, 
37,1,,172168-03250,,LABEL,1,,,,,,,4,,,,,,,,,, 
38,1,,172168-03260,,"LABEL, PATTERN D",1,,,,,,,4,,,,,,,,,, 
39,1,,172168-03410,,LABEL,1,,,,,,,4,,,,,,,,,, 
40,1,,172470-44540,,"LABEL,SUB-TANK",1,,,,,,,,,,,,,,,,, 
42,1,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,,6,,,,,,,,,, 
43,1,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,,6,,,,,,,,,, 
44,1,,172165-03240,,LABEL,1,,,,,,,1,,,,,,,,,, 
45,1,,172165-03301,,"LABEL,CAB",1,,,,,,,6,,,,,,,,,, 
46,1,,172165-03311,,LABEL,1,,,,,,,6,,,,,,,,,, 
47,1,,172165-03321,,LABEL,1,,,,,,,6,,,,,,,,,, 
48,1,,172165-03460,,"LABEL, PATERN A",1,,,,,,,6,,,,,,,,,, 
49,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,3,,,,,,,,,, 
50,1,,172164-03530,,"LABEL,WARNING",1,,,,,,W,,,M50637,,,,,,,, 
51,1,,172964-03480,,LABEL,1,,,,,,W,,,M50637,,,,,,,, 
51-1,1,,172964-03481,,LABEL,1,,,,,,N,,,*1995.06,,,,,,,, 
52,1,,172173-03250,,LABEL,1,,,,,,W,,,M50789,,,,,,,, 
53,1,,172148-03050,,LABEL,1,,,,,,W,7,,M50501,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.1 
ifi;fjj(*tt.):JD)~~A•-) 
LABa.(CABIN:FRONT LEVER) 

.JUfi ~No. 1 1;1: 1:1Jr1E_X,A_s1 Jtdi ~No. 2~33:t-*h~, 
1 INC. 2~33 

50 1 

*"'t::.,p;ig 
CABIN INSIDE 

15 8 
©t.J5Jl,JI, 
YI EWED FROM © 

,. 

~ 11 
~53 12 

llltitllll#f -~ 1£rp 
IN THE OPERATION 
MANUAL CASE 

28 

0 
(E):t.J 5.JtJI, 
VI EIED FROI (E) 

IB:m 
PREVIOUS 

Mf$., MIIINO. fl~'(!).■ 
MACHINE SERIAL NO. 8 
ENGINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

Mf$.NO. tJMflt■ 
MACHINE SERIAL NO. 4 
IS IM>ICATED AT 
THIS LOCATION 

37,38,39,48 
35 ",-=1,==.,._ 

6 

. .-52 
~:-ll,U 

@aaru111 
29 DETAILS OF@ 

-e,-18 

;t.1'-1';t.-(-y"f­
STARTIHG SI/ITCH 

17 

silv
erh

orn
.co

.uk



1,1,,772189-03100,,"LABEL SET",,1,,,,,,,,,,,,,,,, 
1-1,1,,772189-03101,,"LABEL SET",,1,,,,,N,,,,,M50637,,,,,, 
2,2,,172189-03110,,LABEL,,1,,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
4,2,,172170-03151,,LABEL,,1,,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
6,2,,172170-03161,,LABEL,,1,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,, 
8,2,,172170-03170,,"LABEL, OIL/WATER",,1,,,,,,,,,,,,,,,, 
9,2,,172168-03191,,LABEL,,1,,,,,,,,,,,,,,,, 
9-1,2,,172168-03211,,LABEL,,1,,,,,N,,,,,M50637,,,,,, 
10,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,1,,,,,,,,,,,,,,,, 
10-1,2,,172141-03202,,"LABEL,CAUTION",,1,,,,,N,,,,,M50637,,,,,, 
11,2,,172168-03201,,LABEL,,1,,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",,1,,,,,,,,,,,,,,,, 
14,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,, 
14-1,2,,172519-04180,,"LABEL,WARNING",,1,,,,,N,,,,,M50637,,,,,, 
15,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,,,,,,,,,,,, 
16,2,,172142-03301,,LABEL,,1,,,,,,,,,,,,,,,, 
16-1,2,,172142-03302,,"LABEL,CAUTION",,1,,,,,N,,,,,M50637,,,,,, 
17,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
19,2,,172141-03371,,"LABEL, PROTECTOR",,2,,,,,,,,,,,,,,,, 
19-1,2,,172141-03372,,LABEL,,2,,,,,N,,,,,M50637,,,,,, 
20,2,,172165-03610,,"LABEL A",,1,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",,1,,,,,N,,,,,M50637,,,,,, 
21,2,,172165-03620,,"LABEL B",,1,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,,1,,,,,N,,,,,M50637,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",,1,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",,1,,,,,N,,,,,M50637,,,,,, 
23,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
23-1,2,,172183-03250,,LABEL,,1,,,,,N,,,,,M50637,,,,,, 
24,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
25,2,,172169-03180,,LABEL,,1,,,,,,,,,,,,,,,, 
26,2,,172964-03370,,LABEL,,1,,,,,W,,,,,M50637,,,,,, 
27,2,,172164-03510,,LABEL,,1,,,,,W,,,,,M50637,,,,,, 
28,2,,172519-04290,,"LABEL,WARNING",,1,,,,,W,,,,,M50637,,,,,, 
29,2,,172519-04300,,LABEL,,1,,,,,W,,,,,M50637,,,,,, 
30,2,,172164-03540,,LABEL,,1,,,,,W,,,,,M50637,,,,,, 
31,2,,172164-03520,,"LABEL,DANGER",,1,,,,,W,,,,,M50637,,,,,, 
32,2,,172964-03390,,"LABEL,WARNING",,1,,,,,W,,,,,M50637,,,,,, 
33,2,,172156-03280,,LABEL,,1,,,,,W,,,,,M50637,,,,,, 
34,1,,172168-03301,,"LABEL, SELECT",,1,,,,,,3,,,,,,,,,, 
35,1,,172165-03471,,LABEL,,1,,,,,,2,,,,,,,,,, 
36,1,,172183-03280,,"LABEL, LOCK",,2,,,,,,5,,,,,,,,,, 
37,1,,172168-03250,,LABEL,,1,,,,,,4,,,,,,,,,, 
38,1,,172168-03260,,"LABEL, PATTERN D",,1,,,,,,4,,,,,,,,,, 
39,1,,172168-03410,,LABEL,,1,,,,,,4,,,,,,,,,, 
40,1,,172470-44540,,"LABEL,SUB-TANK",,1,,,,,,,,,,,,,,,, 
42,1,,172162-03180,,"LABEL,HEATER SWITCH",,1,,,,,,6,,,,,,,,,, 
43,1,,172162-03190,,"LABEL,WIPER SWITCH",,1,,,,,,6,,,,,,,,,, 
44,1,,172165-03240,,LABEL,,1,,,,,,1,,,,,,,,,, 
45,1,,172165-03301,,"LABEL,CAB",,1,,,,,,6,,,,,,,,,, 
46,1,,172165-03311,,LABEL,,1,,,,,,6,,,,,,,,,, 
47,1,,172165-03321,,LABEL,,1,,,,,,6,,,,,,,,,, 
48,1,,172165-03460,,"LABEL, PATERN A",,1,,,,,,6,,,,,,,,,, 
49,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,3,,,,,,,,,, 
50,1,,172164-03530,,"LABEL,WARNING",,1,,,,,W,,,,,M50637,,,,,, 
51,1,,172964-03480,,LABEL,,1,,,,,W,,,,,M50637,,,,,, 
51-1,1,,172964-03481,,LABEL,,1,,,,,N,,,,,*1995.06,,,,,, 
52,1,,172173-03250,,LABEL,,1,,,,,W,,,,,M50789,,,,,, 
53,1,,172148-03050,,LABEL,,1,,,,,W,7,,,,M50501,,,,,, 

silv
erh

orn
.co

.uk



.I.lb l,No. 11:.t 1=1JrlEsXl"ssl Jll:fj l,No. 2~33'!-t;,:t"-; 

50 
1 l~.2~33 l 

*1"1=;..,pqg 
CABIN INSIDE 

8 

49 

24 @n5JtJI, 
. VIEWED FROII@ 

@ :1~ro\J ~® 0 00 
34 

7 42 43 
@:t.i5JlJ1, 5 
VIEWED FROM @ 

44 

15 ® :t.i? JI.JI, 32 
VI EIED FROI@ 

36 

®®· 
"JJ-; 1- ,t 7 vl'<-

3 IJ l!iJI, 
PART ARE SET 

OPERATION SI DE 
OF CUT-<FF LEVER 

51 

~53 
~ 
lflfltl{QljJl~:tElf' 
IN THE OPERATION 

MANUAL CASE 

11 

12 

••• MIIINO. :JJM«L■ 
IIACHIIE SERIAL ND. & 
ENG I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATION 

' 

■-NO. :JJM«L■ 
MACHINE SERIAL NO. 
IS lfl>ICATED AT 
THIS LOCATION 

3537,38,39,48 

6 

23 

19 

4 

silv
erh

orn
.co

.uk



1,1,,772189-03100,,"LABEL SET",,,1,,,,,,,,,,,,,,, 
1-1,1,,772189-03101,,"LABEL SET",,,1,,,,N,,,,,,,M50637,,,, 
2,2,,172189-03110,,LABEL,,,1,,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,,1,,,,,,,,,,,,,,, 
4,2,,172170-03151,,LABEL,,,1,,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,,1,,,,,,,,,,,,,,, 
6,2,,172170-03161,,LABEL,,,1,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,,1,,,,,,,,,,,,,,, 
8,2,,172170-03170,,"LABEL, OIL/WATER",,,1,,,,,,,,,,,,,,, 
9,2,,172168-03191,,LABEL,,,1,,,,,,,,,,,,,,, 
9-1,2,,172168-03211,,LABEL,,,1,,,,N,,,,,,,M50637,,,, 
10,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,,1,,,,,,,,,,,,,,, 
10-1,2,,172141-03202,,"LABEL,CAUTION",,,1,,,,N,,,,,,,M50637,,,, 
11,2,,172168-03201,,LABEL,,,1,,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,,1,,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",,,1,,,,,,,,,,,,,,, 
14,2,,172519-03290,,"LABEL, ENG.COVER",,,1,,,,,,,,,,,,,,, 
14-1,2,,172519-04180,,"LABEL,WARNING",,,1,,,,N,,,,,,,M50637,,,, 
15,2,,172137-03301,,"LABEL, TURNING LOCK",,,1,,,,,,,,,,,,,,, 
16,2,,172142-03301,,LABEL,,,1,,,,,,,,,,,,,,, 
16-1,2,,172142-03302,,"LABEL,CAUTION",,,1,,,,N,,,,,,,M50637,,,, 
17,2,,172155-03310,,"LABEL, OILING",,,1,,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,,1,,,,,,,,,,,,,,, 
19,2,,172141-03371,,"LABEL, PROTECTOR",,,2,,,,,,,,,,,,,,, 
19-1,2,,172141-03372,,LABEL,,,2,,,,N,,,,,,,M50637,,,, 
20,2,,172165-03610,,"LABEL A",,,1,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",,,1,,,,N,,,,,,,M50637,,,, 
21,2,,172165-03620,,"LABEL B",,,1,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,,,1,,,,N,,,,,,,M50637,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",,,1,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",,,1,,,,N,,,,,,,M50637,,,, 
23,2,,933112-52400,,"LABEL, FUEL",,,1,,,,,,,,,,,,,,, 
23-1,2,,172183-03250,,LABEL,,,1,,,,N,,,,,,,M50637,,,, 
24,2,,172147-03210,,LABEL,,,1,,,,,,,,,,,,,,, 
25,2,,172169-03180,,LABEL,,,1,,,,,,,,,,,,,,, 
26,2,,172964-03370,,LABEL,,,1,,,,W,,,,,,,M50637,,,, 
27,2,,172164-03510,,LABEL,,,1,,,,W,,,,,,,M50637,,,, 
28,2,,172519-04290,,"LABEL,WARNING",,,1,,,,W,,,,,,,M50637,,,, 
29,2,,172519-04300,,LABEL,,,1,,,,W,,,,,,,M50637,,,, 
30,2,,172164-03540,,LABEL,,,1,,,,W,,,,,,,M50637,,,, 
31,2,,172164-03520,,"LABEL,DANGER",,,1,,,,W,,,,,,,M50637,,,, 
32,2,,172964-03390,,"LABEL,WARNING",,,1,,,,W,,,,,,,M50637,,,, 
33,2,,172156-03280,,LABEL,,,1,,,,W,,,,,,,M50637,,,, 
34,1,,172141-03390,,LABEL,,,1,,,,,4,,,,,,,,,, 
35,1,,172168-03400,,LABEL,,,1,,,,,4,,,,,,,,,, 
35-1,1,,172168-03401,,LABEL,,,1,,,,N,4,,,,,,M51010,,,, 
36,1,,172470-44540,,"LABEL,SUB-TANK",,,1,,,,,,,,,,,,,,, 
38,1,,172165-03141,,"LABEL,FRONT",,,1,,,,,6,,,,,,,,,, 
39,1,,172165-03240,,LABEL,,,1,,,,,1,,,,,,,,,, 
40,1,,172151-03540,,"LABEL,PATTERN A",,,1,,,,,6,,,,,,,,,, 
41,1,,172168-03301,,"LABEL, SELECT",,,1,,,,,3,,,,,,,,,, 
42,1,,172165-03231,,"LABEL, P.T.O.",,,1,,,,,3,,,,,,,,,, 
43,1,,172511-03250,,"LABEL, LEVER LOCK",,,2,,,,,5,,,,,,,,,, 
44,1,,172151-03550,,"LABEL,PATTERN B",,,1,,,,,2,,,,,,,,,, 
45,1,,172141-03160,,"LABEL, OPERATION(C)",,,1,,,,,4,,,,,,,,,, 
46,1,,172964-03480,,LABEL,,,1,,,,W,,,,,,,M50637,,,, 
46-1,1,,172964-03481,,LABEL,,,1,,,,N,,,,,,,*1995.06,,,, 
47,1,,172173-03250,,LABEL,,,1,,,,W,,,,,,,M50789,,,, 
48,1,,172148-03050,,LABEL,,,1,,,,W,7,,,,,,M50501,,,, 

silv
erh

orn
.co

.uk



3 ififi(ft/~• :JD~~~~--) 
Fig. LABB..(CANCPV:FRONT LEVER) 

47 
JUfi ~No. 1 l;t 
J!.W ~No. 2~33£-a-h£1" M ~ 
1 INC. 2~33 FRONT 

24 

@:n '5 .ff.JI, 
VI EWEO FROM @ 

5 41 

~ 
®t.i '5.ff,J!, 

VIEWED FROIII @ 
~-la-!!il~~L..,..:.i,--39 

ml]~J 
□ 0000 

15 3 8 
©n :,Jt11, 
VI EWEO FROI © 

®1l'5JlJ1, 
VI EIED FROI ® 

I.=.!:.!.!.:. 46 -48 
llllltffli':IJIPH'£1P 
IN THE OPERATION 
MANUAL CASE 

IB~ 
PREVIOUS 

11 

12 

7 
@t.i '5.ff.JJ, 
VIEWED FROIII@ 

-~- ■IIINO. fl$Jilt■ IIIACHIIE SERIAL NO. & 
ENGINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

33 

14~9 

■~NO. fl-.ilt■ 
MACH I NE SER I AL NO. 
IS INDICATED AT 
THIS LOCATIOff 

6 

29 ®•·· DETAILS OF@ 

36 

-erls 
A~-~A,(-:,7 
START! HG SW ITCH 

17 

silv
erh

orn
.co

.uk



1,1,,772189-03100,,"LABEL SET",,,,1,,,,,,,,,,,,,, 
1-1,1,,772189-03101,,"LABEL SET",,,,1,,,N,,,,,,,,,M50637,, 
2,2,,172189-03110,,LABEL,,,,1,,,,,,,,,,,,,, 
3,2,,172165-03130,,"LABEL,GREASE FEED",,,,1,,,,,,,,,,,,,, 
4,2,,172170-03151,,LABEL,,,,1,,,,,,,,,,,,,, 
5,2,,172519-03150,,"LABEL, ACCEL",,,,1,,,,,,,,,,,,,, 
6,2,,172170-03161,,LABEL,,,,1,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,,,1,,,,,,,,,,,,,, 
8,2,,172170-03170,,"LABEL, OIL/WATER",,,,1,,,,,,,,,,,,,, 
9,2,,172168-03191,,LABEL,,,,1,,,,,,,,,,,,,, 
9-1,2,,172168-03211,,LABEL,,,,1,,,N,,,,,,,,,M50637,, 
10,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,,,1,,,,,,,,,,,,,, 
10-1,2,,172141-03202,,"LABEL,CAUTION",,,,1,,,N,,,,,,,,,M50637,, 
11,2,,172168-03201,,LABEL,,,,1,,,,,,,,,,,,,, 
12,2,,172165-03220,,"LABEL, GREASE",,,,1,,,,,,,,,,,,,, 
13,2,,172171-03261,,"LABEL,BOOM",,,,1,,,,,,,,,,,,,, 
14,2,,172519-03290,,"LABEL, ENG.COVER",,,,1,,,,,,,,,,,,,, 
14-1,2,,172519-04180,,"LABEL,WARNING",,,,1,,,N,,,,,,,,,M50637,, 
15,2,,172137-03301,,"LABEL, TURNING LOCK",,,,1,,,,,,,,,,,,,, 
16,2,,172142-03301,,LABEL,,,,1,,,,,,,,,,,,,, 
16-1,2,,172142-03302,,"LABEL,CAUTION",,,,1,,,N,,,,,,,,,M50637,, 
17,2,,172155-03310,,"LABEL, OILING",,,,1,,,,,,,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",,,,1,,,,,,,,,,,,,, 
19,2,,172141-03371,,"LABEL, PROTECTOR",,,,2,,,,,,,,,,,,,, 
19-1,2,,172141-03372,,LABEL,,,,2,,,N,,,,,,,,,M50637,, 
20,2,,172165-03610,,"LABEL A",,,,1,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",,,,1,,,N,,,,,,,,,M50637,, 
21,2,,172165-03620,,"LABEL B",,,,1,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,,,,1,,,N,,,,,,,,,M50637,, 
22,2,,172165-03660,,"LABEL, BATTERY",,,,1,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",,,,1,,,N,,,,,,,,,M50637,, 
23,2,,933112-52400,,"LABEL, FUEL",,,,1,,,,,,,,,,,,,, 
23-1,2,,172183-03250,,LABEL,,,,1,,,N,,,,,,,,,M50637,, 
24,2,,172147-03210,,LABEL,,,,1,,,,,,,,,,,,,, 
25,2,,172169-03180,,LABEL,,,,1,,,,,,,,,,,,,, 
26,2,,172964-03370,,LABEL,,,,1,,,W,,,,,,,,,M50637,, 
27,2,,172164-03510,,LABEL,,,,1,,,W,,,,,,,,,M50637,, 
28,2,,172519-04290,,"LABEL,WARNING",,,,1,,,W,,,,,,,,,M50637,, 
29,2,,172519-04300,,LABEL,,,,1,,,W,,,,,,,,,M50637,, 
30,2,,172164-03540,,LABEL,,,,1,,,W,,,,,,,,,M50637,, 
31,2,,172164-03520,,"LABEL,DANGER",,,,1,,,W,,,,,,,,,M50637,, 
32,2,,172964-03390,,"LABEL,WARNING",,,,1,,,W,,,,,,,,,M50637,, 
33,2,,172156-03280,,LABEL,,,,1,,,W,,,,,,,,,M50637,, 
34,1,,172141-03390,,LABEL,,,,1,,,,4,,,,,,,,,, 
35,1,,172168-03400,,LABEL,,,,1,,,,4,,,,,,,,,, 
35-1,1,,172168-03401,,LABEL,,,,1,,,N,4,,,,,,,,M51010,, 
36,1,,172470-44540,,"LABEL,SUB-TANK",,,,1,,,,,,,,,,,,,, 
38,1,,172165-03141,,"LABEL,FRONT",,,,1,,,,6,,,,,,,,,, 
39,1,,172165-03240,,LABEL,,,,1,,,,1,,,,,,,,,, 
40,1,,172151-03540,,"LABEL,PATTERN A",,,,1,,,,6,,,,,,,,,, 
41,1,,172168-03301,,"LABEL, SELECT",,,,1,,,,3,,,,,,,,,, 
42,1,,172165-03231,,"LABEL, P.T.O.",,,,1,,,,3,,,,,,,,,, 
43,1,,172183-03280,,"LABEL, LOCK",,,,2,,,,5,,,,,,,,,, 
44,1,,172151-03550,,"LABEL,PATTERN B",,,,1,,,,2,,,,,,,,,, 
45,1,,172141-03160,,"LABEL, OPERATION(C)",,,,1,,,,4,,,,,,,,,, 
46,1,,172964-03480,,LABEL,,,,1,,,W,,,,,,,,,M50637,, 
46-1,1,,172964-03481,,LABEL,,,,1,,,N,,,,,,,,,*1995.06,, 
47,1,,172173-03250,,LABEL,,,,1,,,W,,,,,,,,,M50789,, 
48,1,,172148-03050,,LABEL,,,,1,,,W,7,,,,,,,,M50501,, 

silv
erh

orn
.co

.uk



4 it'jfi(ff/te :if{f'I,/\•-) 
Fig. LABEL(CANOPY:SIDE LEVER) 

l:1Jt1E6XI~~, 
34,35,40,45 44 

.1.1:11 l,No. 1 l;t 
R.1:11 l,No. 2~33t-a-h:t"t 
1 INC.2~33 

l 
~ 

~~7 
M 
FRONT 31 26 

24~\==='~=n CDsnuil 
29 DETAILS oFCD 

42 
@n :;Jt,1, 

VIEWED FROM @ 

' 7 
®t.i 7 jtJI,, 

VIEWED FROM @ 

20 

15 3 
@n:;Jt,1, 

VIEWED FROM@ 

43 

®@mi 
;1J-:, l-::t7 t--1{­

:flfl=il 3 U J.ljJ!, 

®@PART ARE SET 
FROI OPERATION SIDE 
Of CUT-OFF LEVER 

Jfll.lltllllM_,.J:f;J~q:i 
IN THE OPERATION 

MANUAL CASE 

28 

JJICD 

@n 5 .it,i., 
VIEWED FROM @ 

■it, lllJINO. fT .. Jfl'l• 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

IB~ 
PREVIWS 

®"""-" 3027 14~9 
VI EIED FROM (8) 

9-1 

■itNO. fT .. J'fl'l■ 
IIACHINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

6 

@18 
.J.$'-$'.J.-{•-;J'f 
START I NG SW I TCll 

silv
erh

orn
.co

.uk



1,1,,772189-03260,,"LABEL SET",,,,,1,,,,,,,,,,,,, 
2,2,,172189-03140,,"LABEL, SPECIFICATION",,,,,1,,,,,,,,,,,,, 
3,2,,172170-03151,,LABEL,,,,,1,,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,,,,1,,,,,,,,,,,,, 
5,2,,172170-03161,,LABEL,,,,,1,,,,,,,,,,,,, 
6,2,,172147-03210,,LABEL,,,,,1,,,,,,,,,,,,, 
7,2,,172168-03211,,LABEL,,,,,1,,,,,,,,,,,,, 
8,2,,172165-03261,,"LABEL, BOOM",,,,,2,,,,,,,,,,,,, 
9,2,,172171-03261,,"LABEL,BOOM",,,,,1,,,,,,,,,,,,, 
10,2,,172168-03270,,LABEL,,,,,1,,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,,,,1,,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,,,,1,,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,,,,,1,,,,,,,,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,,,,1,,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,,,,1,,,,,,,,,,,,, 
16,2,,172171-03700,,LABEL,,,,,1,,,,,,,,,,,,, 
17,2,,172171-03710,,LABEL,,,,,1,,,,,,,,,,,,, 
18,2,,172171-03720,,LABEL,,,,,1,,,,,,,,,,,,, 
19,2,,172171-03730,,LABEL,,,,,2,,,,,,,,,,,,, 
20,2,,172171-03740,,LABEL,,,,,1,,,,,,,,,,,,, 
21,2,,172171-03750,,LABEL,,,,,2,,,,,,,,,,,,, 
22,2,,172171-03760,,LABEL,,,,,1,,,,,,,,,,,,, 
23,2,,172171-03770,,LABEL,,,,,1,,,,,,,,,,,,, 
24,2,,172171-03780,,LABEL,,,,,1,,,,,,,,,,,,, 
25,2,,172171-03790,,"LABEL, RADIATOR",,,,,1,,,,,,,,,,,,, 
26,2,,172171-03800,,LABEL,,,,,1,,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,,,,,1,,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",,,,,1,,,,,,,,,,,,, 
29,2,,121120-44800,,"LABEL, RADIATOR",,,,,1,,,,,,,,,,,,, 
30,2,,124764-44810,,LABEL,,,,,1,,,,,,,,,,,,, 
31,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,,1,,,,,,,,,,,,, 
32,2,,22857-300050,,"SCREW 3X 5",,,,,4,,,,,,,,,,,,, 
33,2,,933112-52100,,"LABEL, FUEL",,,,,1,,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,,,,1,,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,,,,1,,,,,,,,,,,,, 
37,1,,172183-03280,,"LABEL, LOCK",,,,,1,,,,,,,,,,,,, 
38,1,,172162-03180,,"LABEL,HEATER SWITCH",,,,,1,,,3,,,,,,,,,, 
39,1,,172162-03190,,"LABEL,WIPER SWITCH",,,,,1,,,3,,,,,,,,,, 
40,1,,172165-03301,,"LABEL,CAB",,,,,1,,,3,,,,,,,,,, 
41,1,,172165-03311,,LABEL,,,,,1,,,3,,,,,,,,,, 
42,1,,172165-03321,,LABEL,,,,,1,,,3,,,,,,,,,, 
43,1,,172165-03460,,"LABEL, PATERN A",,,,,1,,,3,,,,,,,,,, 
44A,1,,172170-03510,,LABEL,,,,,1,,,1,,,,,,,,,, 
44B,1,,172170-03850,,LABEL,,,,,1,,,2,,,,,,,,,, 
45A,1,,172155-03790,,LABEL,,,,,1,,,1,,,,,,,,,, 
45B,1,,172149-03980,,"LABEL, OILING E",,,,,1,,,2,,,,,,,,,, 
46,1,,172171-03400,,PLATE,,,,,1,,W,,,,,,,,,,,M50983 

silv
erh

orn
.co

.uk



5 ittJi(:hl:";.,:EX, AS4±fi) 
Fig. LABEL(CABIN:EX,AS SPEC.) 

l~I J2PI E5XIA5S1 

;1:6 
=t 1" t:' ;.,p:i. 44 
CABIN INSIDE 

© 
! ~ 

11 
@n5~,1, 

VIEWED FROM @ 

Im/~] 
, 00 

38 39 

©;/J5~JI, 
VI EWED FROM © 

10 

15 

32 

34 

.I.Iii l,t«>. 11:t 
JU:1:1 l.,No. 2~35t-'t!h;t1" 
1 lt.C. 2~35 

I. 7' 'J ') -j­
AIR CLEANER 

@:1:J5~,1, 
VIEWED FROM @ 

35 

4 

5:':,II.-~ 
RADIATOR 

,!'(';.,*•;, I-it:!$ 

@n 5 ~,., 
VIEWED FROM @ 

®n 5~,1, 0 

VIEWED FROM (g) 

46 
lllifU~#i,.~:ttqi 
I N 1lE OPERA Tl ON 
MANUAL CASE 

24 

7 

BONNET INSIDE 18 45 
22 

®Mao/ '7 i.,,t­
tlf'l:•3 !1M11, 
(E) PART ARE SET 
AWi OPERATION SIDE 
OF LOCK LEVER 

41 33 

3 

5 21 

silv
erh

orn
.co

.uk



1,1,,772189-03260,,"LABEL SET",,,,,,1,,,,,,,,,,,, 
2,2,,172189-03140,,"LABEL, SPECIFICATION",,,,,,1,,,,,,,,,,,, 
3,2,,172170-03151,,LABEL,,,,,,1,,,,,,,,,,,, 
4,2,,172519-03150,,"LABEL, ACCEL",,,,,,1,,,,,,,,,,,, 
5,2,,172170-03161,,LABEL,,,,,,1,,,,,,,,,,,, 
6,2,,172147-03210,,LABEL,,,,,,1,,,,,,,,,,,, 
7,2,,172168-03211,,LABEL,,,,,,1,,,,,,,,,,,, 
8,2,,172165-03261,,"LABEL, BOOM",,,,,,2,,,,,,,,,,,, 
9,2,,172171-03261,,"LABEL,BOOM",,,,,,1,,,,,,,,,,,, 
10,2,,172168-03270,,LABEL,,,,,,1,,,,,,,,,,,, 
11,2,,172137-03301,,"LABEL, TURNING LOCK",,,,,,1,,,,,,,,,,,, 
12,2,,172141-03360,,"LABEL, START SWITCH",,,,,,1,,,,,,,,,,,, 
13,2,,172141-03440,,LABEL,,,,,,1,,,,,,,,,,,, 
14,2,,172165-03500,,"LABEL,GREASE FEED",,,,,,1,,,,,,,,,,,, 
15,2,,172171-03510,,"LABEL, GREASE",,,,,,1,,,,,,,,,,,, 
16,2,,172171-03700,,LABEL,,,,,,1,,,,,,,,,,,, 
17,2,,172171-03710,,LABEL,,,,,,1,,,,,,,,,,,, 
18,2,,172171-03720,,LABEL,,,,,,1,,,,,,,,,,,, 
19,2,,172171-03730,,LABEL,,,,,,2,,,,,,,,,,,, 
20,2,,172171-03740,,LABEL,,,,,,1,,,,,,,,,,,, 
21,2,,172171-03750,,LABEL,,,,,,2,,,,,,,,,,,, 
22,2,,172171-03760,,LABEL,,,,,,1,,,,,,,,,,,, 
23,2,,172171-03770,,LABEL,,,,,,1,,,,,,,,,,,, 
24,2,,172171-03780,,LABEL,,,,,,1,,,,,,,,,,,, 
25,2,,172171-03790,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
26,2,,172171-03800,,LABEL,,,,,,1,,,,,,,,,,,, 
27,2,,172171-03810,,LABEL,,,,,,1,,,,,,,,,,,, 
28,2,,172125-03950,,"LABEL, AIR CLEANER",,,,,,1,,,,,,,,,,,, 
29,2,,121120-44800,,"LABEL, RADIATOR",,,,,,1,,,,,,,,,,,, 
30,2,,124764-44810,,LABEL,,,,,,1,,,,,,,,,,,, 
31,2,,124764-44920,,"LABEL, ANTI-FREEZING",,,,,,1,,,,,,,,,,,, 
32,2,,22857-300050,,"SCREW 3X 5",,,,,,4,,,,,,,,,,,, 
33,2,,933112-52100,,"LABEL, FUEL",,,,,,1,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",,,,,,1,,,,,,,,,,,, 
35,2,,172168-03301,,"LABEL, SELECT",,,,,,1,,,,,,,,,,,, 
37,1,,172183-03280,,"LABEL, LOCK",,,,,,2,,,,,,,,,,,, 
38,1,,172165-03141,,"LABEL,FRONT",,,,,,1,,3,,,,,,,,,, 
39A,1,,172170-03510,,LABEL,,,,,,1,,1,,,,,,,,,, 
39B,1,,172170-03850,,LABEL,,,,,,1,,2,,,,,,,,,, 
40,1,,172151-03540,,"LABEL,PATTERN A",,,,,,1,,3,,,,,,,,,, 
41A,1,,172155-03790,,LABEL,,,,,,1,,1,,,,,,,,,, 
41B,1,,172149-03980,,"LABEL, OILING E",,,,,,1,,2,,,,,,,,,, 
42,1,,172171-03400,,PLATE,,,,,,1,W,,,,,,,,,,,,,M50983 

silv
erh

orn
.co

.uk



6 itffii(*t/~ 0 :EX, ASf±ti) 
Fig. LABEL(CANOPY:EX,AS SPEC.) 

39 40 
14 

6 34 
®:t.i5jtJI, 

VIEWED FROM @ 
@ 

~® 

28 

on( 
I.7'~•)--t 
AIR CLEANER 

2931 -5::":JI.-1' 
RADIATOR 

35 

JU:li l.,NO. 1 l;t 
Jtl:li l.,No. 2 ~35~* hll:1" 
1 IPI:. 2~35 

1 ,. 
37 

25 @€) 11, □ , ~ lnf­

r-----r--;:::c::--:..--- •~• 3 IJ Mir, 
@@PART ARE SET 

30FROI OPERATION SIDE 
OF LOCK LEVER 

©:t.i5JtJI, @:IJ-:,JtJI, 
VIEWED FROM @ VIEWED FROM @ 

11 
®:t.i5jt)I, 

VIEWED FROM @ 

10 

15 

32 

111':, Mffl!NO. fllll~■ 
MACHINE SERIAL NO. & 
ENGINE SERIAL NO. 
IS INDICATED AT 
THIS LOCATION 

9 

42 
-~-P-J:(fi:ti 
IN TIJE OPERA Tl ON 
M.WJAL CASE 

38 

7 

M1':NO. fl~fl):■ 21 3 
MACH I NE SER I Al NO. 
IS INDICATED AT 
THIS LOCATION 

5 21 

19 

silv
erh

orn
.co

.uk



1,1,,172141-03202,,"LABEL,CAUTION",1,1,1,1,,,,,,,,,,,,,, 
2,1,,172519-04290,,"LABEL,WARNING",1,1,1,1,,,,,,,,,,,,,, 
3,1,,172519-04300,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
4,1,,172156-03280,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
5,1,,172142-03302,,"LABEL,CAUTION",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172141-03372,,LABEL,2,2,2,2,,,,,,,,,,,,,, 
7,1,,172964-03370,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
8,1,,172964-03390,,"LABEL,WARNING",1,1,1,1,,,,,,,,,,,,,, 
9,1,,172964-03480,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
9-1,1,,172964-
03481,,LABEL,1,1,1,1,,,N,,,*1995.06,,*1995.06,,*1995.06,,*1995.06,, 
10,1,,172164-03500,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
11,1,,172164-03510,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
12,1,,172164-03520,,"LABEL,DANGER",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172164-03530,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-03540,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
15,1,,172964-03610,,"LABEL A",1,1,1,1,,,,,,,,,,,,,, 
16,1,,172165-03661,,"LABEL,DANGER",1,1,1,1,,,,,,,,,,,,,, 
17,1,,172519-04180,,"LABEL,WARNING",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 i::i:itfi 
Fig. SAFETY LABEL 

15 10 2 14 

7 12 11 8 

6 
8 

-tt--< i: vr<-f±tl 
SI DE LEVER SPEC. 

12 11 7 13 

~---rdH,.,. ~~:z""'== ,,/..~~ 
4------r"""" 

16 

17 

~~jg:t{iO)l!Et-:f-lj(liSI~, Jfl!:f}l~B.Jl.~.:'."#l!«re L' 
LOCATION Of PASTE SAFETY LABEL IS REFER TO THE IMNUAL 

• .:i:;.,,!}:.,.,_~,..,... 
II. Z.:,t:,l:;-J(Jlt'-,: 
l•,&l:,ICl'j-1...,_'t 
-C1.!l!t ... .-.c: .. 11t"rz.-,,:,J;,,"'4 
~.ull--"-t:,l:.I 
IZ"t-'fl,,~-•--W 
CI.C~ol:'"--l,;JI• 
.l;¼,;+tt.Dt.Y 
(l'!':t-1 ... 

6 

12 

17 

.x:,!jJl!lliq:i12&e,,:cn-~"t' 
(t.:;H~ 

OallJ°~T ~j;t.lj.(rL~C'. 
□77~•V7T~~~~~fU\tl 

p.:,,!:. 

2 

[D,,...~:,90>WW:l('l!lr-:tl, 
,ttlll81".%:,;,:F;,ff-Jl.l,t'( 

t:.!L '• 
[z]~~-L•.t8~~J.;:-'7° 

.,,. ... .(,l:'L~"t"(t.:!,!:~',, 

:idUl.~'t . 

7 

I . . -
13 

3 

UOJ.lfl-~11:a 
LllllUll,,C.lb .. lilll~H'i('l!:fll.: 

■.:r:::,:l,l';,,f,flll.1H,TT2!L•0 
•~~-l,l"'°"'--.t;"T4l 1

0 

••;..,71-.-;,(\J"■ LTIEtJ-f 

ilt,Ofj,.~&'-'P .. , ... .,. •• i,.,,..L. 
TT~,•~ 

8 

~:,.~-'P ... ,-c 

-W:ta1•1111iC--/~1"--
-..i,a11T~l,fj-l·~ 
-----•Y.t7',~-'t'~-;v,1 
~I.TIIM,-IIIN!"aWIIIT, 

14 

4 

10 

15 
.A. 

■Ht11J::91.t. IQlctli 
D~~~;,,"l'W:.i.:.a.,9 
l.,'t(P!!~L-... 
b'l't"--<\J•!,"'(,,-'1~ 
T-lli-fhJ1Q!.:J:tl". 

-----•r•.,.. •·•• ... l&•-t 
lllllllillllMll..1111.t-(&!•I"> 

9 --­~ 
( 

ll~iltil~~ftq=i ] 
I N TIE CPERATI CW 
MANUAL CASE 

.,.._,. .. .,.. ............ UJl,t, 
b..,Y,.._""-•:;:,._i"._11', 

18 

1"1-,.-,~~,-,l'IH.1.~ ----,._~-~-- .. d . .!!.;._~:,-=-,-~.L_, __ _ 
~~-n:-- --

5 

--•.1:~-=­.,._...;,i,,~t;¢'} • .,.. 
.,.,..,_;,,-it-tt•Me 
....,.¢4.,-C(A:II•• 
-,L"lltT .. •-t-nNVlf-

11 

16 silv
erh

orn
.co

.uk



1,1,,772164-05100,,"TOOL SET",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172614-38300,,"PIN 5X45, LOCK",4,4,4,4,4,4,,,,,,,,,,,, 
2-1,2,,172112-38111,,"PIN, 
COTTER",4,4,4,4,4,4,N,,,M51175,,M51175,,M51175,,M51175,,M51175,,M51175 
3,2,,104200-92350,,"DRIVER, SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,119640-92750,,"WRENCH, FILTER",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,28110-080100,,"WRENCH  8X10",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,28110-120140,,"WRENCH 12X14",2,2,2,2,2,2,,,,,,,,,,,, 
7,2,,28110-170190,,"WRENCH 17X19",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,28110-220240,,"WRENCH 22X24",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,28110-270300,,"WRENCH 27X30",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,28150-080000,,"BAR WRENCH  8",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,28227-271400,,"WRENCH, BOX 27X140",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,28230-120250,,"TURNING HANDLE",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,933110-09700,,"HOSE, GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
13-1,2,,933110-09701,,"HOSE, 
GREASE",1,1,1,1,1,1,N,,,M50637,,M50637,,M50637,,M50637,,M50637,,M50637 
14,2,,933110-09800,,"GUN 800, GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
14-1,2,,933110-09801,,"GUN 800, 
GREASE",1,1,1,1,1,1,N,,,M50637,,M50637,,M50637,,M50637,,M50637,,M50637 
15,2,,933110-90000,,"BAG, TOOL",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,933171-00470,,PLIER,1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172122-05100,,NOZZLE,1,1,1,1,1,1,,,,,,,,,,,, 
17-1,2,,172122-
05101,,NOZZLE,1,1,1,1,1,1,N,,,M50637,,M50637,,M50637,,M50637,,M50637,,M50637 
18,1,,172119-68600,,BUCK,,,,,1,1,,,,,,,,,,,, 
19,1,,22117-080000,,"WASHER  8",,,,,2,2,,,,,,,,,,,, 
20,1,,26116-080202,,"BOLT M 8X 20 PLATED",,,,,2,2,,,,,,,,,,,, 
21,1,,26716-080002,,"NUT M 8",,,,,2,2,,,,,,,,,,,, 
23,1,,172176-07330,,"BAG, MANUAL",1,1,1,1,,,W,,,M50640,,M50640,,M50640,,M50640,, 

silv
erh

orn
.co

.uk



8 I~ 
Fig. TOOL 

J!l::b l,No. 1 l;t 
.I.JfH,,,No. 2fJ,€) 17 ~'$ .Z,.:il,: "1" 
1 Ir«:. 2~17 

~); 

14---

17 ____/ 

15 

20 19 18 
16 

silv
erh

orn
.co

.uk



1,1,,172170-11300,,"EXTENSION PIPE,EXH",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172168-11310,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,22117-080000,,"WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,26706-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 "?75-
F i g. I\IFFLER 

silv
erh

orn
.co

.uk



1,1,,172170-11540,,"HOSE,AIR CLEANER",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,194250-51660,,"BAND  250",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,23000-070000,,"CLAMP 70",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 0 :r:.7~ IJ-j-
Fig. AIR CLEANER 

silv
erh

orn
.co

.uk



1A,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,172179-12100,,"LEVER,ACCEL",,,,,1,1,,1,,,,,,,,,, 
1C,2,,172165-12140,,GRIP(RED,1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
2A,1,,172170-12100,,CABLE,1,,1,,,,,,,,,,,,,,, 
2B,1,,172170-12110,,CABLE,,1,,1,1,1,,,,,,,,,,,, 
2C,1,,172170-12130,,"CABLE,ACCEL(EP)",,,,,1,1,,1,,,,,,,,,, 
3,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172141-12280,,"CLAMP, ACCEL WIRE",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172113-12521,,"PIN, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,2,,,,,,,,,,,, 
11,1,,26013-100302,,"BOLT M10X 30",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,26116-080162,,"BOLT 8X16",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



11 7?-l!Jl,(ffl~f±fj) 
Fig. ACCELERATOR(STANDARD SPEC.) 

5 9 9 6 '-....~-- 4 10 12 

1l - ----" ,_ l j ., 
"--. ~ \ 

', 

_, ' 

':':--. le 

' . -~ lA 

\. ~ /h/ 
·,, _,.,11~ 7/ . , 

~/- : 8 

3 ·~la!.-.. ~ 
<' ~ 

6
------.d>- ~- 7 □:;.., I- L,,/(-f±fl 

2 A FIQT LEVER SPEC. 

<DfiTRY JP EX AS 
APPLI- 0 - -CATl<W 

CXU{fRY JP EX AS 
APPLI- 0 0 0 CATl<W 

silv
erh

orn
.co

.uk



1A,1,,172189-08200,,"DECELERATE(F) KIT",1,,1,,,,,,,,,,,,,,, 
1B,1,,172189-08210,,"DECELERATE(S) KIT",,1,,1,,,,,,,,,,,,,, 
2,2,,172190-03200,,LABEL,1,1,1,1,,,,,,,,,,,,,, 
3A,2,,172190-12120,,CABLE,1,,1,,,,,,,,,,,,,,, 
3B,2,,172190-12130,,"CABLE(ACCELERATOR OD",,1,,1,,,,,,,,,,,,,, 
4,2,,172164-12160,,"LINK B CMP",1,1,1,1,,,,,,,,,,,,,, 
6,3,,24550-014200,,"BUSH 14X20",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172164-12200,,"SHAFT CMP",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172175-12230,,"LINK A",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172190-12260,,"BASE CMP",1,1,1,1,,,,,,,,,,,,,, 
11,3,,24550-014200,,"BUSH 14X20",1,1,1,1,,,,,,,,,,,,,, 
12,2,,172175-12350,,"SPRING, RETURN",1,1,1,1,,,,,,,,,,,,,, 
13,2,,172164-12230,,CABLE,1,1,1,1,,,,,,,,,,,,,, 
14,2,,172175-12370,,PLATE,1,1,1,1,,,,,,,,,,,,,, 
15,2,,172190-12380,,COVER,1,1,1,1,,,,,,,,,,,,,, 
16,2,,172113-12521,,"PIN, CABLE",1,1,1,1,,,,,,,,,,,,,, 
17,2,,172162-17180,,SOLENOID,1,1,1,1,,,,,,,,,,,,,, 
18,2,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,,,,,,,,,,,,,, 
19,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,6,6,6,,,,,,,,,,,,,, 
20,2,,1A3809-56915,,"PIN 6X 20",1,1,1,1,,,,,,,,,,,,,, 
21,2,,119620-66820,,JOINT,1,1,1,1,,,,,,,,,,,,,, 
22,2,,22137-060000,,"WASHER 6, POLISHED",7,7,7,7,,,,,,,,,,,,,, 
23,2,,22217-080000,,"SPRING WASHER  8",2,2,2,2,,,,,,,,,,,,,, 
24,2,,22217-100000,,"SPRING WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
25,2,,22351-040025,,"PIN 4X25,SPRING",1,1,1,1,,,,,,,,,,,,,, 
26,2,,24311-000210,,"O-RING 1A P-21.0",4,4,4,4,,,,,,,,,,,,,, 
27,2,,26013-060162,,"BOLT M 6X 16",2,2,2,2,,,,,,,,,,,,,, 
28,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,2,2,,,,,,,,,,,,,, 
29,2,,26116-080162,,"BOLT 8X16",2,2,2,2,,,,,,,,,,,,,, 
30,2,,26116-100162,,"BOLT M10X 16 PLATED",1,1,1,1,,,,,,,,,,,,,, 
31,2,,26716-060002,,"NUT 6",1,1,1,1,,,,,,,,,,,,,, 
32,2,,933152-09280,,"BAND 170",5,5,5,5,,,,,,,,,,,,,, 
33,2,,933166-17730,,"WASHER 10.5X30",1,1,1,1,,,,,,,,,,,,,, 
34,1,,172137-12270,,"JOINT, CABLE",1,1,1,1,,,,,,,,,,,,,, 
35,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,1,1,,,,,,,,,,,,,, 
36,2,,172165-12140,,GRIP(RED,1,1,1,1,,,,,,,,,,,,,, 
37,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,2,2,,,,,,,,,,,,,, 
38,1,,1A1040-56900,,"PIN  6X 17",1,1,1,1,,,,,,,,,,,,,, 
39,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,1,1,,,,,,,,,,,,,, 
40,1,,26013-100302,,"BOLT M10X 30",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



12 7'.Ji?Jv('J'.l~,,.;-"t!lH±~) 
Fig. ACCELERATOR(ONE TOUCH DECEL SPEC.) 

7 a ;., f- i..-rc-{±~ 
FRONT LEVER SPEC. 

silv
erh

orn
.co

.uk



1,1,,196420-02310,,"ABSORBER, SHOCK",4,4,4,4,4,4,,,,,,,,,,,, 
2,1,,172126-13102,,"BED (A), ENGINE",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172146-13101,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172146-13111,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172168-13150,,BRACHET,2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172142-13171,,"BRACKET, ENGINE",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172168-13181,,"BRACKET COMP.,ENGINE",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,172162-13200,,"BOLT M10X30",8,8,8,8,8,8,,,,,,,,,,,, 
9,1,,172124-13230,,"STOPPER, ENGINE",4,4,4,4,4,4,,,,,,,,,,,, 
10,1,,172131-37170,,"BOLT M12X 30",7,7,7,7,7,7,,,,,,,,,,,, 
11,1,,172137-46040,,"SEAT, SPRING",8,8,8,8,8,8,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,8,,,,,,,,,,,, 
13,1,,22217-120000,,"SPRING WASHER",8,8,8,8,8,8,,,,,,,,,,,, 
14,1,,22217-120000,,"SPRING WASHER",8,8,8,8,8,8,,,,,,,,,,,, 
15,1,,26013-100252,,"BOLT W/WASHER M10X25",8,8,8,8,8,8,,,,,,,,,,,, 
16,1,,26013-120302,,"BOLT W/WASHER M12X30",8,8,8,8,8,8,,,,,,,,,,,, 
17,1,,26076-120402,,"BOLT 10.9 12X 4",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,26716-120002,,"NUT 12",8,8,8,8,8,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



15 

10 
3 I 1s 
~ 14 

15 

silv
erh

orn
.co

.uk



1,1,,172122-13300,,"STAY, RADIATOR",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172168-13300,,"MOUNT CMP,RADIATOR",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172122-13310,,"MOUNT, RADIATOR",4,4,4,4,4,4,,,,,,,,,,,, 
4,1,,172168-13330,,"STAY,MOUNT",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172168-13370,,"BRACKET COMPL.",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172171-14600,,"HOSE 800",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172734-14620,,"PIPE L=300, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,129030-44501,,RADIATOR,1,1,1,1,1,1,,,,,,,,,,,, 
8-1,1,,129030-
44502,,RADIATOR,1,1,1,1,1,1,N,,,*1995.06,,*1995.06,,*1995.06,,*1995.06,,*1995.06
,,*1995.06 
9,2,,121250-44590,,CLAMP,2,2,2,2,2,2,,,,,,,,,,,, 
10,2,,124450-44590,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,171064-44610,,SHROUD,1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,129030-44650,,"RADIATOR SUB-ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,124450-44800,,"LABEL, RADIATOR",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,129030-59530,,"PIPE, FUEL D12XL200",1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,26014-080122,,"BOLT M 8X 12",4,4,4,4,4,4,,,,,,,,,,,, 
16,1,,121468-44510,,"SUB-TANK ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,121470-44521,,"BODY,SUB-TANK",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,121450-44531,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,121468-44540,,"PLUG, SUB-TANK",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,124450-44560,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,121470-44581,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
22,2,,23065-070130,,"PIPE  7X 130",1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,121470-44540,,"LABEL, SUB-TANK",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,119812-44570,,"NET, WIRE",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,129030-49010,,"PIPE(A),RADIATOR",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,119812-49020,,"PIPE (B), C. WATER",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,121450-49100,,"BODY, COCK",1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,121250-49121,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
30,2,,24311-000160,,"O-RING 1A P-16.0",1,1,1,1,1,1,,,,,,,,,,,, 
31,1,,124766-59050,,"CLAMP 12",4,4,4,4,4,4,,,,,,,,,,,, 
32,1,,22137-060000,,"WASHER 6, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
33,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
34,1,,23010-038000,,"CLAMP 38",4,4,4,4,4,4,,,,,,,,,,,, 
35,1,,26013-060202,,"BOLT M 6X 20",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,26013-080162,,"BOLT W/WASHER M8X16",6,6,6,6,6,6,,,,,,,,,,,, 
37,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,,,,,,,, 
38,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,,,,,,,, 
39,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,4,4,,,,,,,,,,,, 
40,1,,26051-080002,,"NUT M 8",8,8,8,8,8,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



18-~ 

21 
16 

i3s23 I~ 
O ~34 J I 
0 ~ 

J-39 
2 34 

rr-~- 24 ·1 tfi6 
~ ~l~v-34 

317 -~ 
6 

28 ~-
2713 

~ L 2 r- ~,,. l 

--/ -· . ' . -· --~~ 
/ ~ . ·. ·-_/ ' --~-:, : ./?-•,,"------

• I, ~" "-.. --~--~--~ 
: ·-"----
~ 37 silv

erh
orn

.co
.uk



1,2,,1E6760-03470,,"HOSE C",1,1,1,1,,,,2,,,,,,,,,, 
2,2,,172190-12390,,STAY,1,1,1,1,,,,2,,,,,,,,,, 
3,2,,124766-59050,,"CLAMP 12",2,2,2,2,,,,2,,,,,,,,,, 
4,2,,22217-080000,,"SPRING WASHER  8",1,1,1,1,,,,2,,,,,,,,,, 
5,2,,26116-080202,,"BOLT M 8X 20 PLATED",1,1,1,1,,,,2,,,,,,,,,, 
6,2,,933152-09280,,"BAND 170",1,1,1,1,,,,2,,,,,,,,,, 
7A,1,,772168-14101-1,,"TANK ASSY, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
7B,1,,772168-14101,,"FUEL TANK(YELLOW:87)",,,,,1,1,,1,,,,,,,,,, 
8,2,,104200-11920,,COCK,1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172162-14200,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172141-14260,,FLOAT,1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,172122-14300,,"CAP, FUEL TANK",1,1,1,1,1,1,,,,,,,,,,,, 
12-1,2,,172122-14301,,"CAP, FUEL 
TANK",1,1,1,1,1,1,N,,,M51215,,M51215,,M51215,,M51215,,M51215,,M51215 
13,3,,105430-55070,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
13-1,3,,172122-
14350,,GASKET,1,1,1,1,1,1,S,3,,M51215,,M51215,,M51215,,M51215,,M51215,,M51215 
15,3,,172168-14220,,"SEAL A,CR SPONGE",1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172168-14240,,"SEAL B,CR SPONGE",2,2,2,2,2,2,,,,,,,,,,,, 
17,3,,172168-14320,,"RUBBER,SEAL C",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172142-14421,,"HOSE, FUEL GAUGE",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,1,1,1,1,,,,,,,,,,,, 
19-1,2,,172183-14250,,"FILTER 
(FUEL",1,1,1,1,1,1,N,,,M50801,,M50801,,M50801,,M50801,,M50801,,M50801 
20,2,,22217-050000,,"SPRING WASHER  5",5,5,5,5,5,5,,,,,,,,,,,, 
21,2,,23010-014000,,"CLAMP 14",2,2,2,2,2,2,,,,,,,,,,,, 
22,2,,26557-050122,,"SCREW M 5X 12",5,5,5,5,5,5,,,,,,,,,,,, 
23,1,,172137-14610,,"PIPE (B), FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
23-1,1,,1E6760-03470,,"HOSE 
C",1,1,1,1,1,1,N,,,M50839,,M50839,,M50839,,M50839,,M50839,,M50839 
24,1,,172142-14620,,"HOSE L750, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
24-1,1,,172171-14600,,"HOSE 
800",1,1,1,1,1,1,N,,,M50578,,M50578,,M50578,,M50578,,M50578,,M50578 
25,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,194440-51620,,"CLAMP, WIRE HARNESS",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,129335-55700,,"SEPARATOR, WATER",1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,104200-55321,,"VALVE, TAPER",1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
30,2,,104200-55341,,"HANDLE, COCK",1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,1,1,1,1,,,,,,,,,,,, 
32,2,,102103-55520,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,110250-55610,,"RING, RETAINING",1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,121257-55720,,"SPRING, SCREEN",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,121257-55731,,FLOAT,1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,101720-55750,,"PLUG 6",2,2,2,2,2,2,,,,,,,,,,,, 
38,2,,104200-55750,,"SCREW M 4",1,1,1,1,1,1,,,,,,,,,,,, 
39,2,,171081-55910,,SCREEN,1,1,1,1,1,1,,,,,,,,,,,, 
40,2,,23418-060000,,"GASKET 6, NYLON",2,2,2,2,2,2,,,,,,,,,,,, 
41,2,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,1,1,,,,,,,,,,,, 
42,1,,124766-59050,,"CLAMP 12",6,6,6,6,6,6,,,,,,,,,,,, 
43,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
44,1,,26116-080652,,"BOLT M 8X 65 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
45,1,,172168-14270,,"COVER ASSY",,,,,1,1,,,,,,,,,,,, 
46,2,,172168-14230,,PLATE,,,,,1,1,,,,,,,,,,,, 
47,1,,22217-080000,,"SPRING WASHER  8",,,,,2,2,,,,,,,,,,,, 
48,1,,26116-080162,,"BOLT 8X16",,,,,2,2,,,,,,,,,,,, 
49,1,,933110-00301,,"KEY ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
50,1,,194145-04810,,"WASHER 10",6,6,6,6,6,6,,,,,,,,,,,, 
51,1,,172142-14320,,"GAUGE, FUEL",1,1,1,1,1,1,,,,,,,,,,,, 
52,1,,22217-100000,,"SPRING WASHER 10",6,6,6,6,6,6,,,,,,,,,,,, 
53,1,,23080-013000,,"CLAMP 13,HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
54,1,,26116-100252,,"BOLT M10X 25 PLATED",6,6,6,6,6,6,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



55,1,,172137-13430,,"PIPE (B), DRAIN",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



15 F 09 :.,~ & F 01~,<:f 
Fig. FUB. TANK & REL LINE 

T' I 
13 l-zt-

54----'r 
52------41 

ir~ 501 
2220 IT~-

9 10 
®---.../' 

4 

CWfTRY JP EX AS 
APPL!- - 0 0 CATI~ 

44 43 

l; 

7 
> 

JUfi l,No. 71;t 
Jll:li l,No. 8~22-r'lt .1:f ~ T 
7 INC. 8~22 

? :,,:57-:, 77~)"*,:, 1-
<JE roJCH IECB.. KIT 

9----54 172189-08200(70:,~~,1-) 
1:J (FROO" LEVER) 
0---52 172189-08210(tff ~/\· -) 

(SIIE LEVER) 
@-50 IJJINo. 12©Jl/ill,No. 1AJ.UF1B©fflllll;t 

lle!No. 101-t-•lrF~~' 
@ Detai I is sltolltl in Fig. 101 

I I 
I 

I , 
I 

? :,, :57 ,:, TT° -1! Jt,{±41 
ctE Tcu:H lEC8.. SPEC. 

' ' '' ' 't" , 
I ,' '\ 
y I \ ,, 
I 
I 
I 
I 
I 
I 

' 8 

30 

,~2928 ,CT--38 

~r✓· 
37 40 

39----1 
32--

34 ~ 

31-Q 

35___1@) 
33---0 

silv
erh

orn
.co

.uk



1,1,,172165-16102,,BATTERY,1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172170-16100,,"CORD(+), BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172142-16110,,"CORD(-), BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172165-16130,,"COVER, BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,22137-100000,,"WASHER 10,POLISHED",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,26716-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,26716-100002,,"NUT 10",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172116-16310,,"RETAINER, BATTERY",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,22157-080000,,"WASHER  8",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
13,1,,933171-15710,,"ROD(B), BATTERY FIX",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13 

3 

Fi 16 l~-:,7!) 
g. BATTERY 

C) 
i 

silv
erh

orn
.co

.uk



1,2,,172126-16540,,"CLAMP 10X70",1,,1,,,,,1,,,,,,,,,, 
2,2,,172126-16540,,"CLAMP 10X70",1,,1,,,,,1,,,,,,,,,, 
3,2,,172126-16540,,"CLAMP 10X70",1,,1,,,,,1,,,,,,,,,, 
4,2,,172190-16650,,"HARNESS,DECEL",1,,1,,,,,1,,,,,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,1,,,,,,,,,, 
6,2,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,1,,,,,,,,,, 
7,2,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,1,,,,,,,,,, 
8,2,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,1,,,,,,,,,, 
9,2,,933152-09280,,"BAND 170",1,,1,,,,,1,,,,,,,,,, 
10,2,,172165-62800,,"GROMMET 26",1,,1,,,,,1,,,,,,,,,, 
11,1,,172168-16501,,"HARNESS A,WIRE",1,,1,,,,,,,,,,,,,,, 
12,1,,172168-16512,,"HARNESS B,WIRE",1,,1,,,,,,,,,,,,,,, 
13,1,,172168-16520,,"HARNESS C",1,,1,,,,,,,,,,,,,,, 
13-1,1,,172168-16521,,"HARNESS (C), WIRE",1,,1,,,,S,,,M50657,,,,M50657,,,, 
14,1,,172126-16540,,"CLAMP 10X70",3,,3,,,,,,,,,,,,,,, 
15,1,,172183-16540,,"LINK,FUSIBLE",1,,1,,,,,,,,,,,,,,, 
16,1,,194250-51660,,"BAND  250",1,,1,,,,,,,,,,,,,,, 
17,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,,1,,,,,,,,,,,,,,, 
18,1,,22137-100000,,"WASHER 10,POLISHED",1,,1,,,,,,,,,,,,,,, 
19,1,,22137-120000,,"WASHER 12,POLISHED",2,,2,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",2,,2,,,,,,,,,,,,,,, 
22,1,,22217-120000,,"SPRING WASHER",2,,2,,,,,,,,,,,,,,, 
23,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,1,,,,,,,,,,,,,,, 
24,1,,26116-100162,,"BOLT M10X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
25,1,,26116-120162,,"BOLT M12X 16 PLATED",2,,2,,,,,,,,,,,,,,, 
26,1,,29311-515000,,"GROMMET 51X5",1,,1,,,,,,,,,,,,,,, 
27,1,,933168-55770,,"BAND 146",3,,3,,,,,,,,,,,,,,, 
28,1,,933171-15801,,"WIRE, EARTH",1,,1,,,,,,,,,,,,,,, 
29,1,,172190-16500,,HARNESS,1,,1,,,,W,,,M50657,,,,M50657,,,, 
30,1,,172122-79890,,"CLAMP 350",1,,1,,,,W,,,M50899,,,,M50899,,,, 

silv
erh

orn
.co

.uk



17 ~~('J,(f~ ✓~- :70)~1!1\"-) 
Fig. ELECTRIC PART(WIRING:FRONT LEVER) 

l=I ~; I E_x I A_s I 
r:, -;,,~ •:, r7"-t?Jr.,fHI 
<WE TCllCH CECEL SPEC. 

23 'if 
20--411 
18----0 
12~ 

. ' ...... " 
REFER TO Fig. 22 

26 
12 

'1~­
~-:-~ ~ :;., .. -11 

_.,,..-· ..... \ -. li) 

ct 1' ,/ l:!tf:• 
CANOPY SPEC. 

? ::., ~ •:, 77-I?)(.,* ·:, 1-
aE TCJ.JCH CECEL KIT 
172189-08200(Jll:,H,n' -) 

(FRCM LEVER) 
l:l(l§No. 120).1.l:li l,No. lAQ.>lflllll;t 
l.ll§No. 101 t.Ml""fa ~' 
Detail is shOIW1 in Fig. 101 

5 7 

/ 

. ·{::~ 
e 

--~ 

I ~l 
2 

silv
erh

orn
.co

.uk



1,2,,172126-16540,,"CLAMP 10X70",,1,,1,,,,1,,,,,,,,,, 
2,2,,172126-16540,,"CLAMP 10X70",,1,,1,,,,1,,,,,,,,,, 
3,2,,172126-16540,,"CLAMP 10X70",,1,,1,,,,1,,,,,,,,,, 
4,2,,172190-16650,,"HARNESS,DECEL",,1,,1,,,,1,,,,,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",,1,,1,,,,1,,,,,,,,,, 
6,2,,22217-100000,,"SPRING WASHER 10",,1,,1,,,,1,,,,,,,,,, 
7,2,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,,,,1,,,,,,,,,, 
8,2,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,,,,1,,,,,,,,,, 
9,2,,933152-09280,,"BAND 170",,1,,1,,,,1,,,,,,,,,, 
10,1,,172168-16501,,"HARNESS A,WIRE",,1,,1,1,1,,,,,,,,,,,, 
11,1,,172168-16512,,"HARNESS B,WIRE",,1,,1,1,1,,,,,,,,,,,, 
12,1,,172168-16520,,"HARNESS C",,1,,1,1,1,,,,,,,,,,,, 
12-1,1,,172168-16521,,"HARNESS (C), 
WIRE",,1,,1,1,1,S,,,,,M50657,,,,M50657,,M50657,,M50657 
13,1,,172126-16540,,"CLAMP 10X70",,3,,3,3,3,,,,,,,,,,,, 
14,1,,172183-16540,,"LINK,FUSIBLE",,1,,1,1,1,,,,,,,,,,,, 
15,1,,194250-51660,,"BAND  250",,1,,1,1,1,,,,,,,,,,,, 
16,1,,1A1380-58050,,"GROMMET 16X20X4.5",,1,,1,1,1,,,,,,,,,,,, 
17,1,,22137-100000,,"WASHER 10,POLISHED",,1,,1,1,1,,,,,,,,,,,, 
18,1,,22137-120000,,"WASHER 12,POLISHED",,2,,2,2,2,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",,1,,1,1,1,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",,2,,2,2,2,,,,,,,,,,,, 
21,1,,22217-120000,,"SPRING WASHER",,2,,2,2,2,,,,,,,,,,,, 
22,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,1,1,1,,,,,,,,,,,, 
23,1,,26116-100162,,"BOLT M10X 16 PLATED",,2,,2,2,2,,,,,,,,,,,, 
24,1,,26116-120162,,"BOLT M12X 16 PLATED",,2,,2,2,2,,,,,,,,,,,, 
25,1,,29311-515000,,"GROMMET 51X5",,1,,1,1,1,,,,,,,,,,,, 
26,1,,933168-55770,,"BAND 146",,3,,3,3,3,,,,,,,,,,,, 
27,1,,933171-15801,,"WIRE, EARTH",,1,,1,1,1,,,,,,,,,,,, 
28,1,,172190-16500,,HARNESS,,1,,,1,,W,,,,,M50657,,,,,,M50657 
29,1,,172142-16550,,CLAMP,,1,,1,1,1,,,,,,,,,,,, 
30,1,,172165-16560,,"HARNESS (G)",,1,,1,1,1,,,,,,,,,,,, 
31,1,,22217-060000,,"SPRING WASHER  6",,1,,1,1,1,,,,,,,,,,,, 
32,1,,26116-060122,,"BOLT 6X12",,1,,1,1,1,,,,,,,,,,,, 
33,1,,933168-55770,,"BAND 146",,1,,1,1,1,,,,,,,,,,,, 
34,1,,172122-79890,,"CLAMP 350",,1,,1,1,1,W,,,,,M50899,,,,M50899,,M50899,,M50899 

silv
erh

orn
.co

.uk



=t--1r1:::;:.,tt,W 
CABIN SPEC. 

22 1f 
19-------<Ui 
17----© 

11~ 
~. l ·-._______ 

¼:>, 
* 1' / l:'1±9 
C~NOPY SPEC. 

&-2a 

TO F,g 22 
16 

_/ . , .,. ·" ' -
\ 

':J :,.,~ ':I 'r'Ti!:Jl,-f±fl 
OPE Too:H DEca SPEC. 

r:;:,,9-:,77-f!Jl,.:j:-:, 1-
CWE TWCH tEca KIT 
172189-08210(f~~-~A•-) 

(SI DE LEVER) 
Ji~No. 120)Jtlf:I !,;No. lBO)fflllll;t 
Ji~No. 101 ~#:RfF~ ~ \ 
Detai I is shOfln in Fig. 101 

5 7 

-~-~ 
.,,-· ~ 

~ 

~-

'~ l' ___,-/II\\ 

2 

silv
erh

orn
.co

.uk



1,2,,172176-17100,,"BOX, INDICATOR",1,,1,,,,,2,,,,,,,,,, 
2,3,,172162-17120,,VALVE,5,,5,,,,,2,,,,,,,,,, 
3,3,,172176-17120,,"METER, FUEL",1,,1,,,,,2,,,,,,,,,, 
4,3,,172162-17130,,HOURMETER,1,,1,,,,,2,,,,,,,,,, 
5,3,,172176-17130,,HARNESS,1,,1,,,,,2,,,,,,,,,, 
6,3,,172162-17250,,HARNESS,1,,1,,,,,2,,,,,,,,,, 
7,3,,172162-17270,,"COVER, FRONT",1,,1,,,,,2,,,,,,,,,, 
9,4,,172162-17260,,GASKET,1,,1,,,,,2,,,,,,,,,, 
10,2,,172190-17200,,BRACKET,1,,1,,,,,2,,,,,,,,,, 
11,2,,172190-17220,,"RELEY, TIMER",1,,1,,,,,2,,,,,,,,,, 
12,2,,26022-060252,,"SCREW M 6X 25",2,,2,,,,,2,,,,,,,,,, 
13,2,,26589-040202,,"SCREW M4,BINDING",4,,4,,,,,2,,,,,,,,,, 
14,1,,172165-16530,,"HARNESS D",1,,1,,,,,,,,,,,,,,, 
15,1,,172162-17101,,"BOX ASSY, INDICATOR",1,,1,,,,,,,,,,,,,,, 
16,2,,172162-17270,,"COVER, FRONT",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,, 
17,3,,172162-17260,,GASKET,1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,, 
19,2,,172162-17240,,"METER ASSY, FUEL",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,, 
20,2,,172162-17250,,HARNESS,1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,, 
21,2,,172162-17120,,VALVE,4,,4,,,,,,,,,,,,,,, 
22,2,,172162-17130,,HOURMETER,1,,1,,,,,,,,,,,,,,, 
23,1,,26776-180002,,"NUT M18,LOCK",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,, 
24,1,,172168-17100,,"BRACKET ASSY, ELEC.",1,,1,,,,,,,,,,,,,,, 
25,1,,172168-17120,,"BRACKET ASSY, TIMER",1,,1,,,,,,,,,,,,,,, 
26,1,,172141-17141,,"UNIT, CHECKER",1,,1,,,,,,,,,,,,,,, 
27,1,,172141-17150,,BUZZER,1,,1,,,,,,,,,,,,,,, 
28,1,,172141-17161,,"BOX, FUSE",1,,1,,,,,,,,,,,,,,, 
29,2,,29411-150000,,"FUSE (15A),CARTRIDGE",5,,5,,,,,,,,,,,,,,, 
30,1,,172141-17190,,"SWITCH, WORK LAMP",1,,1,,,,,,,,,,,,,,, 
31,2,,172141-17230,,"BULB 24V- 6W",1,,1,,,,,,,,,,,,,,, 
32,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,,1,,,,,,,,,,,,,,, 
33,2,,29220-788200,,BULB,1,,1,,,,,,,,,,,,,,, 
34,1,,119247-77100,,"RELAY, SAFETY",1,,1,,,,,,,,,,,,,,, 
35,1,,119640-77711,,"LIMITER,CURRENT",1,,1,,,,,,,,,,,,,,, 
36,1,,121522-77721,,"INDICATOR, CHARGING",1,,1,,,,,,,,,,,,,,, 
37,1,,119650-77910,,"RELAY, GROW",1,,1,,,,,,,,,,,,,,, 
40,1,,119632-77921,,"TIMER(1 SEC.",1,,1,,,,,,,,,,,,,,, 
40-1,1,,119632-77922,,TIMER,1,,1,,,,N,,,M50786,,,,M50786,,,, 
41,1,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,, 
42,1,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,, 
43,1,,22137-060000,,"WASHER 6, POLISHED",2,,2,,,,,,,,,,,,,,, 
44,1,,22137-060000,,"WASHER 6, POLISHED",1,,1,,,,,,,,,,,,,,, 
45,1,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,, 
46,1,,22217-080000,,"SPRING WASHER  8",2,,2,,,,,,,,,,,,,,, 
47,1,,22217-100000,,"SPRING WASHER 10",3,,3,,,,,,,,,,,,,,, 
48,1,,26013-060122,,"BOLT M 6X 12",2,,2,,,,,,,,,,,,,,, 
49,1,,26022-050162,,"SCREW M 5X 16",2,,2,,,,,,,,,,,,,,, 
50,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,, 
51,1,,26022-060122,,"SCREW M 6X 12",1,,1,,,,,,,,,,,,,,, 
52,1,,26022-060122,,"SCREW M 6X 12",2,,2,,,,,,,,,,,,,,, 
53,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
54,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
55,1,,26022-060162,,"SCREW M 6X 16",1,,1,,,,,,,,,,,,,,, 
56,1,,26022-060252,,"SCREW M 6X 25",2,,2,,,,,,,,,,,,,,, 
57,1,,26116-080162,,"BOLT 8X16",2,,2,,,,,,,,,,,,,,, 
58,1,,26116-080162,,"BOLT 8X16",2,,2,,,,,,,,,,,,,,, 
59,1,,26589-040202,,"SCREW M4,BINDING",4,,4,,,,,,,,,,,,,,, 
60,1,,26716-100002,,"NUT 10",3,,3,,,,,,,,,,,,,,, 
61,1,,933110-00100,,"SWITCH ASSY, STARTER",1,,1,,,,,,,,,,,,,,, 
63,2,,933110-00301,,"KEY ASSY",1,,1,,,,,,,,,,,,,,, 
64,1,,933110-05300,,HORN,1,,1,,,,,,,,,,,,,,, 
65,1,,933113-15900,,"COVER, SWITCH TERMI.",1,,1,,,,,,,,,,,,,,, 
66,1,,194464-52190,,"SWITCH, SAFETY START",1,,1,,,,,,,,,,,,,,, 
66-1,1,,172164-17140,,SWITCH,1,,1,,,,S,1,,M50657,,,,M50657,,,, 

silv
erh

orn
.co

.uk



67,1,,26776-180002,,"NUT M18,LOCK",2,,2,,,,,,,,,,,,,,, 
67-1,1,,26776-160002,,"LOCK NUT M16 PLATED",2,,2,,,,S,,,M50657,,,,M50657,,,, 
68,1,,194464-52190,,"SWITCH, SAFETY START",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 
1ST",,,, 

silv
erh

orn
.co

.uk



31-9 
30 

61 · ✓- , 

. / '"" ;,'01/\ 
0 _, \ 

silv
erh

orn
.co

.uk



1,2,,172176-17100,,"BOX, INDICATOR",,1,,1,,,,2,,,,,,,,,, 
2,3,,172162-17120,,VALVE,,5,,5,,,,2,,,,,,,,,, 
3,3,,172176-17120,,"METER, FUEL",,1,,1,,,,2,,,,,,,,,, 
4,3,,172162-17130,,HOURMETER,,1,,1,,,,2,,,,,,,,,, 
5,3,,172176-17130,,HARNESS,,1,,1,,,,2,,,,,,,,,, 
6,3,,172162-17250,,HARNESS,,1,,1,,,,2,,,,,,,,,, 
7,3,,172162-17270,,"COVER, FRONT",,1,,1,,,,2,,,,,,,,,, 
9,4,,172162-17260,,GASKET,,1,,1,,,,2,,,,,,,,,, 
10,2,,172190-17200,,BRACKET,,1,,1,,,,2,,,,,,,,,, 
11,2,,172190-17220,,"RELEY, TIMER",,1,,1,,,,2,,,,,,,,,, 
12,2,,26022-060252,,"SCREW M 6X 25",,2,,2,,,,2,,,,,,,,,, 
13,2,,26589-040202,,"SCREW M4,BINDING",,4,,4,,,,2,,,,,,,,,, 
14,2,,22137-040000,,"WASHER 4, POLISHED",,4,,4,,,,2,,,,,,,,,, 
15,2,,26716-040002,,"NUT M 4",,4,,4,,,,2,,,,,,,,,, 
16,1,,172165-16530,,"HARNESS D",,1,,1,1,1,,,,,,,,,,,, 
17,1,,194464-52190,,"SWITCH, SAFETY START",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST" 
18,1,,26776-180002,,"NUT M18,LOCK",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST" 
19,1,,26776-180002,,"NUT M18,LOCK",,2,,2,2,2,,,,,,,,,,,, 
19-1,1,,26776-160002,,"LOCK NUT M16 
PLATED",,2,,2,2,2,S,,,,,M50741,,,,M50741,,M50741,,M50741 
20,1,,172162-17101,,"BOX ASSY, INDICATOR",,1,,1,1,1,,,,,,,,,,,, 
21,2,,172162-17270,,"COVER, FRONT",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST" 
21A,3,,172162-17260,,GASKET,,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST" 
21C,2,,172162-17240,,"METER ASSY, FUEL",,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST" 
21D,2,,172162-17250,,HARNESS,,1,,1,1,1,W,,,,,"FROM 1ST",,,,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST" 
22,2,,172162-17120,,VALVE,,4,,4,4,4,,,,,,,,,,,, 
23,2,,172162-17130,,HOURMETER,,1,,1,1,1,,,,,,,,,,,, 
24,1,,172168-17100,,"BRACKET ASSY, ELEC.",,1,,1,1,1,,,,,,,,,,,, 
25,1,,172168-17120,,"BRACKET ASSY, TIMER",,1,,1,1,1,,,,,,,,,,,, 
26,1,,172141-17141,,"UNIT, CHECKER",,1,,1,1,1,,,,,,,,,,,, 
27,1,,172141-17150,,BUZZER,,1,,1,1,1,,,,,,,,,,,, 
28,1,,172141-17161,,"BOX, FUSE",,1,,1,1,1,,,,,,,,,,,, 
29,2,,29411-150000,,"FUSE (15A),CARTRIDGE",,5,,5,5,5,,,,,,,,,,,, 
30,1,,172141-17190,,"SWITCH, WORK LAMP",,1,,1,1,1,,,,,,,,,,,, 
31,2,,172141-17230,,"BULB 24V- 6W",,1,,1,1,1,,,,,,,,,,,, 
32,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",,1,,1,1,1,,,,,,,,,,,, 
33,2,,29220-788200,,BULB,,1,,1,1,1,,,,,,,,,,,, 
34,1,,119247-77100,,"RELAY, SAFETY",,1,,1,1,1,,,,,,,,,,,, 
35,1,,119640-77711,,"LIMITER,CURRENT",,1,,1,1,1,,,,,,,,,,,, 
36,1,,121522-77721,,"INDICATOR, CHARGING",,1,,1,1,1,,,,,,,,,,,, 
37,1,,119650-77910,,"RELAY, GROW",,1,,1,1,1,,,,,,,,,,,, 
40,1,,119632-77921,,"TIMER(1 SEC.",,1,,1,1,1,,,,,,,,,,,, 
40-1,1,,119632-77922,,TIMER,,1,,1,1,1,N,,,,,M50786,,,,M50786,,M50786,,M50786 
41,1,,22137-060000,,"WASHER 6, POLISHED",,2,,2,2,2,,,,,,,,,,,, 
42,1,,22137-060000,,"WASHER 6, POLISHED",,1,,1,1,1,,,,,,,,,,,, 
43,1,,22137-060000,,"WASHER 6, POLISHED",,2,,2,2,2,,,,,,,,,,,, 
44,1,,22137-060000,,"WASHER 6, POLISHED",,1,,1,1,1,,,,,,,,,,,, 
45,1,,22217-080000,,"SPRING WASHER  8",,2,,2,2,2,,,,,,,,,,,, 
46,1,,22217-080000,,"SPRING WASHER  8",,2,,2,2,2,,,,,,,,,,,, 
47,1,,22217-100000,,"SPRING WASHER 10",,3,,3,3,3,,,,,,,,,,,, 
48,1,,26013-060122,,"BOLT M 6X 12",,2,,2,2,2,,,,,,,,,,,, 
49,1,,26022-050162,,"SCREW M 5X 16",,2,,2,2,2,,,,,,,,,,,, 
50,1,,26022-060122,,"SCREW M 6X 12",,1,,1,1,1,,,,,,,,,,,, 
51,1,,26022-060122,,"SCREW M 6X 12",,1,,1,1,1,,,,,,,,,,,, 
52,1,,26022-060122,,"SCREW M 6X 12",,2,,2,2,2,,,,,,,,,,,, 
53,1,,26022-060162,,"SCREW M 6X 16",,1,,1,1,1,,,,,,,,,,,, 
54,1,,26022-060162,,"SCREW M 6X 16",,1,,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



55,1,,26022-060162,,"SCREW M 6X 16",,1,,1,1,1,,,,,,,,,,,, 
56,1,,26022-060252,,"SCREW M 6X 25",,2,,2,2,2,,,,,,,,,,,, 
57,1,,26116-080162,,"BOLT 8X16",,2,,2,2,2,,,,,,,,,,,, 
58,1,,26116-080162,,"BOLT 8X16",,2,,2,2,2,,,,,,,,,,,, 
59,1,,26589-040202,,"SCREW M4,BINDING",,4,,4,4,4,,,,,,,,,,,, 
60,1,,26716-100002,,"NUT 10",,3,,3,3,3,,,,,,,,,,,, 
61,1,,933110-00100,,"SWITCH ASSY, STARTER",,1,,1,1,1,,,,,,,,,,,, 
63,2,,933110-00301,,"KEY ASSY",,1,,1,1,1,,,,,,,,,,,, 
64,1,,933110-05300,,HORN,,1,,1,1,1,,,,,,,,,,,, 
65,1,,933113-15900,,"COVER, SWITCH TERMI.",,1,,1,1,1,,,,,,,,,,,, 
66,1,,194464-52190,,"SWITCH, SAFETY START",,2,,2,2,2,,,,,,,,,,,, 
66-1,1,,172164-17140,,SWITCH,,2,,2,2,2,S,1,,,,M50741,,,,M50741,,M50741,,M50741 

silv
erh

orn
.co

.uk



20 IO!i~(~:fJ{ ► -'1,/\ .. _) 

Fig. ELECTRIC PART(EQUIPfENT:SIDE LEVER) 

51 55 44 
26 I 41 ., 36 

' 34 
53 

50 

'} :,,~ ,:,'r-ri?:Jl,f±tl 
ON: TOOCH OECa SPEC. 

'} :.,~ ·.:, 'r-ri?:Jl,,t--.:, t­
<JE TClJCH ll:CB.. KIT 
172189-08210{ff~·~n·-) 

{SIIE LEVER) 
l1i §No. 12(7.),1./:li LNo. 18(7.)ffllll l;t 
Ji§No. 101 €-'81f"f;; ~' 
Detail is shown in Fig. 101 

~~ 
3--,--,~ .. 
2...-::::-::,:::;;:::.:.,Ejl 

1 4-..,...,, 
5 

\ 

k 
.-A -· 

0 

66~ 
19 

52 

37 

silv
erh

orn
.co

.uk



1,1,,172137-16000,,WIRE,1,1,,,1,,,,,,,,,,,,, 
2,1,,172165-16540,,"HARNESS E",1,1,,,1,,,,,,,,,,,,, 
2-1,1,,172165-16541,,"HARNESS E",1,1,,,1,,N,,,M50659,,M50659,,,,,,M50659 
3,1,,172165-16550,,"HARNESS (F)",1,1,,,1,,,,,,,,,,,,, 
4,1,,172122-16590,,"BAND 200F",2,2,,,2,,,,,,,,,,,,, 
5,1,,172137-62970,,"GROMMET 16",2,2,,,2,,,,,,,,,,,,, 
6,1,,172122-79890,,"CLAMP 350",1,1,,,1,,,,,,,,,,,,, 
7,1,,22857-400120,,"SCREW 4X12",2,2,,,2,,,,,,,,,,,,, 
8,1,,933168-55770,,"BAND 146",1,1,,,1,,,,,,,,,,,,, 
9,1,,22857-400100,,"SCREW 4X10",2,2,,,2,,,,,,,,,,,,, 
10,1,,933113-05150,,"LAMP, ROOM",1,1,,,1,,,,,,,,,,,,, 
11,2,,933113-05160,,"BULB (12V5W)",1,1,,,1,,,,,,,,,,,,, 
12,1,,172312-17250,,ASHTRAY,1,1,,,1,,,,,,,,,,,,, 
13,1,,22867-400100,,"SCREW 4X10",3,3,,,3,,,,,,,,,,,,, 
14,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,1,,,1,,,,,,,,,,,,, 
15,1,,172165-16200,,"MOTOR 520A, WIPER",1,1,,,1,,,,,,,,,,,,, 
16,1,,172734-17070,,"BLADE 450, WIPER",1,1,,,1,,,,,,,,,,,,, 
17,1,,172165-17130,,ARM,1,1,,,1,,,,,,,,,,,,, 
18,1,,172151-17300,,COVER,1,1,,,1,,,,,,,,,,,,, 
19,1,,172162-17330,,"SWITCH,WIPER",1,1,,,1,,,,,,,,,,,,, 
20,1,,26013-060122,,"BOLT M 6X 12",3,3,,,3,,,,,,,,,,,,, 
21,1,,26022-050202,,"SCREW M 5X 20",1,1,,,1,,,,,,,,,,,,, 
22,1,,119247-77100,,"RELAY, SAFETY",1,1,,,1,,W,,,M50659,,M50659,,,,,,M50659 
23,1,,26022-060122,,"SCREW M 6X 12",1,1,,,1,,W,,,M50659,,M50659,,,,,,M50659 
24,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,1,,W,,,M50659,,M50659,,,,,,M50659 

silv
erh

orn
.co

.uk



Fig. 21 

19 
2 

24 ....... ,, 

~ 

CCUffRY 
APPll-
CATICJ4 

~ --,, 

JP 
0 

7 o:,., I- L,;rt-f±tl 
FIU4T LEVER SPEC. 

EX AS 

- -

TIJi~(ftt~)WJfl) 
ELECTRIC PART(CABIN) 

5 

IBJ5 
PREVIOUS 

2 
silv

erh
orn

.co
.uk



1,1,,172137-16560,,BAND,5,5,5,5,5,5,,,,,,,,,,,, 
2,1,,172141-16561,,"WIRE, LAMP",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172141-17201,,"LAMP, WORK",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172141-17211,,"BULB 12V55W",1,1,1,1,1,1,,,,,,,,,,,, 
5A,1,,172137-17401-1,,"COVER, LAMP (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
5B,1,,172137-17401,,"COVER    (YELLOW:87)",,,,,1,1,,1,,,,,,,,,, 
6,1,,22137-130000,,"WASHER 13",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,1,1,1,1,,,,,,,,,,,, 
7-1,1,,26013-120252,,"BOLT M12X 
25",1,1,1,1,1,1,S,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
8,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



22 '1-':J =:, ',/-j' 
. WORK LAMP Fig. 

~ ....,_,-

' 

/,, ./ 'f· 

/ - . 

l 

/,,/\\\' 
~ ' 

/ I 

silv
erh

orn
.co

.uk



1,1,,772170-17601,,"HEATER ASY(B37-2A)",,,1,1,,,,1,,,,,,,,,, 
2,2,,172162-17610,,"SWITCH,HEATER",1,1,1,1,1,,,,,,,,,,,,, 
3,2,,172168-17610,,"HOSE, HEATER",2,2,2,2,2,,,,,,,,,,,,, 
4,3,,172168-17620,,"HOSE,HEATER",2,2,2,2,2,,,,,,,,,,,,, 
5,3,,172168-17630,,"TUBE,CORRUGATED",2,2,2,2,2,,,,,,,,,,,,, 
6,2,,172124-17630,,"VALVE, MINIATURE",1,1,1,1,1,,,,,,,,,,,,, 
7,2,,172124-17640,,"JOINT 3/8",2,2,2,2,2,,,,,,,,,,,,, 
7A,2,,172168-79520,,ELBOW,1,1,1,1,1,,W,,,M50839,,M50839,,M50839,,M50839,,M50839 
8,2,,172732-76161,,ELBOW,1,1,1,1,1,,,,,,,,,,,,, 
8-1,2,,172135-76100,,"ELBOW 3/8",1,1,,,1,,F,2,,M50990,,M50990,,,,,,M50990 
9,2,,22137-100000,,"WASHER 10,POLISHED",4,4,4,4,4,,,,,,,,,,,,, 
10,2,,23000-022000,,"CLAMP 22",4,4,4,4,4,,,,,,,,,,,,, 
11,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,4,4,4,,,,,,,,,,,,, 
12,2,,933152-09280,,"BAND 170",3,3,3,3,3,,,,,,,,,,,,, 
13,2,,933171-15680,,"GROMMET 40X13",2,2,2,2,2,,,,,,,,,,,,, 
14,2,,172165-17601,,"HEATER ASSY",1,1,1,1,1,,,,,,,,,,,,, 
15,1,,772165-17700,,"DEFROSTER ASSY",1,1,,,,,,1,,,,,,,,,, 
16,2,,172165-17701,,"BRACKET COMPL.",1,1,,,1,,,,,,,,,,,,, 
17,2,,172120-17710,,"NOZZLE, DEFROSTER",1,1,,,1,,,,,,,,,,,,, 
18,2,,172122-17730,,"COVER, DEFROSTER",1,1,,,1,,,,,,,,,,,,, 
19,2,,172165-17800,,HOSE,1,1,,,1,,,,,,,,,,,,, 
20,2,,22857-400120,,"SCREW 4X12",2,2,,,2,,,,,,,,,,,,, 
21,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,2,,,,,,,,,,,,, 
22,2,,26557-050102,,"SCREW M 5X 10",2,2,,,2,,,,,,,,,,,,, 
23,2,,172122-16590,,"BAND 200F",2,2,,,2,,,,,,,,,,,,, 
24,1,,23392-030000,,JOINT,1,1,,,1,,W,,,M50990,,M50990,,,,,,M50990 

silv
erh

orn
.co

.uk



23 l::.-9 & ¥7 □ A9 
Fig. HEATER & DEFROSTER 

COLtfTRY JP EX AS 
APPL.I- 0 - -

I::- $'ASSY 
HEATER ASSY 
772170-17601 CATICW 

_,../'-, 

fc-D 
JR§No.2311.>JtW l,No. Hi 
JR§No.2311.>JtW l-No. 211\ & l4c 
JR §No.370JJtl:IS l,No. 611\ & 1:f:~h :l-; 
Fig,2J Ref. No. 1 

l 1 _/~-~ INC. Fig.2J Ref. No. 2~14 
Fig.37 Ref. No. 6~7 

.. ~~-
\U "-

7 □;., t- vrf-tHI 
FRONT LEVER SPEC. 

1 

~:·.0-- ,. 
Jtl:IS l,No. 151;t --~ ~ • 
Jtlii l,No. 16/J\ & 23~#h- :il: 7 • ~-
15 INC. 16~23 ,~ ' 

15 ( I. "-,, 

~ ( *:E✓fr~ 
~- CABIN SPEC. 

I ', 8-1 

" 10 
I ', 24 ~ 

: ~ 7~ 
6--V,/~ // --~-.a~, t10 

~

· .. -~ 7A 

17 

'- -· ----) 
,- .) 

( ,• 

.. -~8' 
\ \ 

IBm 
PREVIOUS 

10--
7~ 

12 

3 

silv
erh

orn
.co

.uk



1,1,,772165-17800,,"RADIO ASSY",1,1,,,,,,1,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,2,,,,,,,,,,,,,,,, 
3,2,,172112-17190,,"ANTENNA (NCP-314)",1,1,,,,,,,,,,,,,,,, 
4,2,,172162-17800,,RADIO,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-17820,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-17850,,HARNESS,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-17860,,"STAY ASSY, RADIO",1,1,,,,,,,,,,,,,,,, 
8,2,,22857-400120,,"SCREW 4X12",2,2,,,,,,,,,,,,,,,, 
9,2,,22857-500120,,"SCREW 5X12",2,2,,,,,,,,,,,,,,,, 
10,2,,26023-050122,,"SCREW M 5X 12",10,10,,,,,,,,,,,,,,,, 
11,2,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
12,2,,933168-56000,,"GROMMET 17X19",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



• 24 5 ~;;t(~7D ~3:,) 
Ftg. RADIO(CPTIONAL) 

silv
erh

orn
.co

.uk



1,1,,172148-29100,,SPROCKET,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,26013-120352,,"BOLT M12X 35",18,18,18,18,18,18,,,,,,,,,,,, 
3,1,,772631-37121,,"IDLER 295 ASY(IRON",2,2,2,2,2,2,,1,,,,,,,,,, 
4,2,,172631-37120,,"IDLER 295",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172631-37200,,"COVER (A)",2,2,2,2,2,2,,,,,,,,,,,, 
6,2,,172631-37210,,"COVER (B)",2,2,2,2,2,2,,,,,,,,,,,, 
7,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,2,2,,,,,,,,,,,, 
8,2,,172148-99491,,"IDLER KIT, FRONT",2,2,2,2,2,2,,,,,,,,,,,, 
9,3,,172164-37120,,"SEAL 45 85 8.5 19",4,4,4,4,4,4,,,,,,,,,,,, 
10,3,,172631-37160,,"COLLER 35X45X22.5",4,4,4,4,4,4,,,,,,,,,,,, 
11,3,,172631-37180,,"SHAFT, IDLER",2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,2,2,,,,,,,,,,,, 
13,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,2,2,,,,,,,,,,,, 
14,3,,24101-063074,,BEARING,4,4,4,4,4,4,,,,,,,,,,,, 
15,1,,172113-36050,,"BOLT, ROLLER ADJUST",8,8,8,8,8,8,,,,,,,,,,,, 
16,1,,772148-37300,,"ROLLER ASSY, TRACK",8,8,8,8,8,8,,,,,,,,,,,, 
18,2,,172148-37320,,"COVER (A)",8,8,8,8,8,8,,,,,,,,,,,, 
19,2,,172148-37330,,"COVER (B)",8,8,8,8,8,8,,,,,,,,,,,, 
20,2,,1A1030-48250,,"SEAL QLF30621218,OIL",16,16,16,16,16,16,,,,,,,,,,,, 
21,2,,22252-000620,,"CIRCLIP 62(H)",16,16,16,16,16,16,,,,,,,,,,,, 
22,2,,933111-73800,,BEARING,16,16,16,16,16,16,,,,,,,,,,,, 
23,2,,933171-13802,,"SHAFT, ROLLER",8,8,8,8,8,8,,,,,,,,,,,, 
24,1,,22217-160000,,"SPRING WASHER 16",8,8,8,8,8,8,,,,,,,,,,,, 
25,1,,26657-160002,,"CAP NUT M16",8,8,8,8,8,8,,,,,,,,,,,, 
26,1,,772116-37502,,"ROLLER ASSY, CARIA",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,172146-37510,,"SHAFT, CARIA ROLLER",2,2,2,2,2,2,,,,,,,,,,,, 
29,2,,172116-37540,,"COVER, BLIND",2,2,2,2,2,2,,,,,,,,,,,, 
30,2,,1E6140-73420,,"SEAL QLF255218, OIL",2,2,2,2,2,2,,,,,,,,,,,, 
31,2,,22252-000520,,"CIRCLIP   52",4,4,4,4,4,4,,,,,,,,,,,, 
32,2,,24101-062054,,"BEARING #6205",4,4,4,4,4,4,,,,,,,,,,,, 
33,2,,24311-000460,,"O-RING 1A P-46.0",2,2,2,2,2,2,,,,,,,,,,,, 
34,1,,22451-160170,,"WIRE 1.6X170",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,933110-21600,,"BOLT M 8X 18",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,172148-37700,,"PLATE, IDRER FORK",4,4,4,4,4,4,,2,,,,,,,,,, 
37,1,,172122-37710,,"HOLDER, ADJUSTER",2,2,2,2,2,2,,,,,,,,,,,, 
38,1,,172631-37710,,"SPRING, ADJUSTING",2,2,2,2,2,2,,,,,,,,,,,, 
39,1,,172122-37752,,"ADJUST CYLINDER",2,2,2,2,2,2,,,,,,,,,,,, 
40,2,,172122-37782,,"ADJUST TUBE",2,2,2,2,2,2,,,,,,,,,,,, 
41,2,,172122-37810,,PISTON,2,2,2,2,2,2,,,,,,,,,,,, 
42,2,,172122-37820,,"ADJUST SEAL SET",2,2,2,2,2,2,,,,,,,,,,,, 
46,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,2,2,2,2,,,,,,,,,,,, 
51,2,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,2,,,,,,,,,,,, 
52,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
53,1,,26013-120402,,"BOLT M12X 40",8,8,8,8,8,8,,,,,,,,,,,, 
54,1,,772148-37110,,"IDLER R",2,2,2,2,2,2,,2,,,,,,,,,, 
55,2,,172148-37110,,IDLER,2,2,2,2,2,2,,,,,,,,,,,, 
56,2,,172631-37200,,"COVER (A)",2,2,2,2,2,2,,,,,,,,,,,, 
57,2,,172631-37210,,"COVER (B)",2,2,2,2,2,2,,,,,,,,,,,, 
58,2,,933171-13691,,"PLUG PT1/8",2,2,2,2,2,2,,,,,,,,,,,, 
59,2,,172148-99491,,"IDLER KIT, FRONT",2,2,2,2,2,2,,,,,,,,,,,, 
60,3,,172164-37120,,"SEAL 45 85 8.5 19",4,4,4,4,4,4,,,,,,,,,,,, 
61,3,,172631-37160,,"COLLER 35X45X22.5",4,4,4,4,4,4,,,,,,,,,,,, 
62,3,,172631-37180,,"SHAFT, IDLER",2,2,2,2,2,2,,,,,,,,,,,, 
63,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,2,2,,,,,,,,,,,, 
64,3,,22242-000350,,"CIRCLIP   35",2,2,2,2,2,2,,,,,,,,,,,, 
65,3,,24101-063074,,BEARING,4,4,4,4,4,4,,,,,,,,,,,, silv

erh
orn

.co
.uk



25 □-5 & 7:1 y A" 
Fig. ROLLER & ADJUST 

silv
erh

orn
.co

.uk



1,1,,772148-38100,,"CRAWLER(R) ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
1-1,1,,772148-38101,,"CRAWLER(R) 
ASSY",1,1,1,1,1,1,N,,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
2,2,,172148-38100,,"CRAWLER 370R",1,1,1,1,1,1,,,,,,,,,,,, 
2-1,2,,172148-38101,,"CRAWLER 
370R",1,1,1,1,1,1,N,,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
3,3,,172148-38110,,"LINK, TRACK R",1,1,1,1,1,1,,,,,,,,,,,, 
4,4,,172113-38180,,BUSH,42,42,42,42,42,42,,,,,,,,,,,, 
5,4,,172614-38210,,"PIN, TRACK",41,41,41,41,41,41,,,,,,,,,,,, 
6,3,,172071-61021,,"PLATE, SHOE 370",42,42,42,42,42,42,,,,,,,,,,,, 
6-1,3,,172071-61022,,"PLATE,SHOE 
370",42,42,42,42,42,42,N,,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
7,2,,172614-38290,,"PIN, MASTER",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
8-1,2,,172112-38111,,"PIN, 
COTTER",1,1,1,1,1,1,N,,,M51175,,M51175,,M51175,,M51175,,M51175,,M51175 
9,1,,772148-38110,,"CRAWLER(L) ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
9-1,1,,772148-38111,,"CRAWLER(L) 
ASSY",1,1,1,1,1,1,N,,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
10,2,,172148-38120,,"CRAWLER 370L",1,1,1,1,1,1,,,,,,,,,,,, 
10-1,2,,172148-38121,,"CRAWLER 
370L",1,1,1,1,1,1,N,,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
11,3,,172148-38130,,"LINK, TRACK L",1,1,1,1,1,1,,,,,,,,,,,, 
12,4,,172113-38180,,BUSH,42,42,42,42,42,42,,,,,,,,,,,, 
13,4,,172614-38210,,"PIN, TRACK",41,41,41,41,41,41,,,,,,,,,,,, 
14,2,,172071-61021,,"PLATE, SHOE 370",42,42,42,42,42,42,,,,,,,,,,,, 
14-1,2,,172071-61022,,"PLATE,SHOE 
370",42,42,42,42,42,42,N,,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
15,2,,172614-38290,,"PIN, MASTER",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172614-38300,,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
16-1,2,,172112-38111,,"PIN, 
COTTER",1,1,1,1,1,1,N,,,M51175,,M51175,,M51175,,M51175,,M51175,,M51175 
17,1,,172122-38731,,"TRACK 370G(R),MASTER",1,1,1,1,1,1,,1,,,,,,,,,, 
17-1,1,,172122-38732,,"TRACK 
370R,MASTER",1,1,1,1,1,1,N,1,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
18,1,,172122-38741,,"TRACK 370G(L),MASTER",1,1,1,1,1,1,,1,,,,,,,,,, 
18-1,1,,172122-38742,,"TRACK 
370L,MASTER",1,1,1,1,1,1,N,1,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 
19,1,,172148-38600,,"CRAWLER, RABBER",2,2,2,2,2,2,,,,,,,,,,,, 
20,1,,772148-38120,,"SHOE(R), TRIANGLE",1,1,1,1,,,,2,,,,,,,,,, 
20-1,1,,772148-38121,,"SHOE(R), 
TRIANGLE",1,1,1,1,,,N,6,,M51118,,M51118,,M51118,,M51118,, 
21,2,,772122-38520,,"CRAWLER ASSY 
350(R)",2,2,2,2,,,Z,,,M51118,,M51118,,M51118,,M51118,, 
22,3,,172122-38550,,"SHOE(R)ASSY,TRIANGLE",2,2,2,2,,,,,,,,,,,,,, 
22-1,2,,172170-
38100,,"SHOE(R)ASSY,TRIANGLE",2,2,2,2,,,N,,,M51118,,M51118,,M51118,,M51118,, 
23,4,,172122-38150,,"LINK(R), TRACK",2,2,2,2,,,,,,,,,,,,,, 
23-1,3,,172170-38110,,"LINK(R) ASSY, 
TRACK",2,2,2,2,,,N,,,M51118,,M51118,,M51118,,M51118,, 
24,4,,172113-38180,,BUSH,40,40,40,40,,,,4,,,,,,,,,, 
24-1,4,,172113-38180,,BUSH,42,42,42,42,,,K,,,M51118,,M51118,,M51118,,M51118,, 
25,4,,172614-38210,,"PIN, TRACK",38,38,38,38,,,,4,,,,,,,,,, 
25-1,4,,172614-38210,,"PIN, 
TRACK",40,40,40,40,,,K,,,M51118,,M51118,,M51118,,M51118,, 
26,4,,172614-38550,,"CRAWLER, TRIANGLE",40,40,40,40,,,,,,,,,,,,,, 
26-1,3,,172614-38550,,"CRAWLER, 
TRIANGLE",42,42,42,42,,,K,,,M51118,,M51118,,M51118,,M51118,, 
27,3,,172614-38290,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
27-1,2,,172614-38290,,"PIN, 
MASTER",4,4,4,4,,,K,,,M51118,,M51118,,M51118,,M51118,, 
28,3,,172614-38300,,"PIN 5X45, LOCK",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



28-1,2,,172614-38300,,"PIN 5X45, 
LOCK",4,4,4,4,,,K,,,M51118,,M51118,,M51118,,M51118,, 
28-2,2,,172112-38111,,"PIN, 
COTTER",2,2,2,2,,,N,,,M51175,,M51175,,M51175,,M51175,, 
29,2,,172614-38720,,"TRACK, MASTER 
350(R)",2,2,2,2,,,Z,,,M51118,,M51118,,M51118,,M51118,, 
30,1,,772148-38130,,"SHOE(L), TRIANGLE",1,1,1,1,,,,2,,,,,,,,,, 
30-1,1,,772148-38131,,"SHOE(L), 
TRIANGLE",1,1,1,1,,,N,6,,M51118,,M51118,,M51118,,M51118,, 
31,2,,772122-38530,,"CRAWLER ASSY 
350(L)",2,2,2,2,,,Z,,,M51118,,M51118,,M51118,,M51118,, 
32,3,,172122-38560,,"SHOE(L)ASSY,TRIANGLE",2,2,2,2,,,,,,,,,,,,,, 
32-1,2,,172170-
38120,,"SHOE(L)ASSY,TRIANGLE",2,2,2,2,,,N,,,M51118,,M51118,,M51118,,M51118,, 
33,4,,172122-38220,,"LINK(L), TRACK",2,2,2,2,,,,,,,,,,,,,, 
33-1,3,,172170-38130,,"LINK(L) ASSY, 
TRACK",2,2,2,2,,,N,,,M51118,,M51118,,M51118,,M51118,, 
34,4,,172113-38180,,BUSH,40,40,40,40,,,,5,,,,,,,,,, 
34-1,4,,172113-38180,,BUSH,42,42,42,42,,,K,,,M51118,,M51118,,M51118,,M51118,, 
35,4,,172614-38210,,"PIN, TRACK",38,38,38,38,,,,5,,,,,,,,,, 
35-1,4,,172614-38210,,"PIN, 
TRACK",40,40,40,40,,,K,,,M51118,,M51118,,M51118,,M51118,, 
36,4,,172614-38550,,"CRAWLER, TRIANGLE",40,40,40,40,,,,,,,,,,,,,, 
36-1,3,,172614-38550,,"CRAWLER, 
TRIANGLE",42,42,42,42,,,K,,,M51118,,M51118,,M51118,,M51118,, 
37,3,,172614-38290,,"PIN, MASTER",2,2,2,2,,,,,,,,,,,,,, 
37-1,2,,172614-38290,,"PIN, 
MASTER",4,4,4,4,,,K,,,M51118,,M51118,,M51118,,M51118,, 
38,3,,172614-38330,,"PIN 5X45, LOCK",2,2,2,2,,,,,,,,,,,,,, 
38-1,3,,172614-38330,,"PIN 5X45, 
LOCK",4,4,4,4,,,K,,,M51118,,M51118,,M51118,,M51118,, 
38-2,2,,172112-38111,,"PIN, 
COTTER",2,2,2,2,,,N,,,M51175,,M51175,,M51175,,M51175,, 
39,2,,172614-38730,,"TRACK, MASTER 
350(L)",2,2,2,2,,,Z,,,M51118,,M51118,,M51118,,M51118,, 
40,1,,172614-38720,,"TRACK, MASTER 350(R)",1,1,1,1,,,,3,,,,,,,,,, 
41,1,,172614-38730,,"TRACK, MASTER 350(L)",1,1,1,1,,,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



26 ? □ -7 
Fig. CRAWLER 

=.A~ 1-(U1fJ:,,•) 
TR.I Al«iLE CRAWLER(ATTAOIENT) 20-1(350R) 
M 
NEW 2-1 28-1 

3-1 26-1 
24-1 25 

27-1 

22-1 28-1 27-1 
r-'--, 

23-1 26-1 
24-1 25-

18fflj 
PREVIOUS 

•m~ 
REPAIR PARTS 

.=.1'!1350R 
TRIAN<li 350R 

. 0 

0(35CR) 

::fA?D-7 
II.BIER CRAil.ER 

16 

•mi:Wi 
REPAIR PARTS 

~118 

37~ 

30-1(350L) 
32-1 37-1 38-1 

r-'--, 
33-1 36-1 

34-1 
32-1 37-1 38-1 

r--'--, 

33-1 36-1 
34-1 

•m~ 
,REP ~AIR PART~ 

.=.1fJ350L 
TRIAN<li 350L 

30(350L) 

31 39 __ ...___ 

L 30 31 
33 36 

34 
31 39 __ ...___ 

L 38 31 
33 36 

34 

silv
erh

orn
.co

.uk



1,2,,172190-45060,,"LEVER L,DECEL",1,,1,,,,,1,,,,,,,,,, 
2,2,,172176-47870,,KNOB,1,,1,,,,,1,,,,,,,,,, 
3,2,,26587-040062,,"SCREW M 4X  6",1,,1,,,,,1,,,,,,,,,, 
4,2,,26736-140002,,"NUT M14",1,,1,,,,,1,,,,,,,,,, 
5,2,,933152-09280,,"BAND 170",1,,1,,,,,1,,,,,,,,,, 
6,2,,933168-55770,,"BAND 146",2,,2,,,,,1,,,,,,,,,, 
7,1,,933168-55770,,"BAND 146",2,,2,,,,,,,,,,,,,,, 
8,1,,194145-04810,,"WASHER 10",2,,2,,,,,,,,,,,,,,, 
9,1,,194300-21450,,"CAP 20",1,,1,,,,,,,,,,,,,,, 
10,1,,172151-45010,,"BOOT P,LEVER",2,,2,,,,,,,,,,,,,,, 
11,1,,172165-45301,,SUPPORT,1,,1,,,,,,,,,,,,,,, 
12,1,,172151-45320,,"PLATE,BOOT",2,,2,,,,,,,,,,,,,,, 
13,1,,172165-45420,,COVER,1,,1,,,,,,,,,,,,,,, 
14,1,,172165-45450,,"COVER(R), SUPPORT",1,,1,,,,,,,,,,,,,,, 
15,1,,172165-45470,,"COVER(L), SUPPORT",1,,1,,,,,,,,,,,,,,, 
16,1,,172165-45620,,"COVER, SUPPORT",1,,1,,,,,,,,,,,,,,, 
17,1,,194630-62360,,GROMMET,4,,4,,,,,,,,,,,,,,, 
18,1,,172519-63240,,"BOLT  8X 16",2,,2,,,,,,,,,,,,,,, 
19,1,,172519-63240,,"BOLT  8X 16",8,,8,,,,,,,,,,,,,,, 
20,1,,172519-63240,,"BOLT  8X 16",5,,5,,,,,,,,,,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
22,1,,26013-080162,,"BOLT W/WASHER M8X16",8,,8,,,,,,,,,,,,,,, 
23,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
24,1,,26116-100504,,"BOLT M10X 50 PLATED",1,,1,,,,,,,,,,,,,,, 
25,1,,26116-100902,,"BOLT M10X 90 PLATED",2,,2,,,,,,,,,,,,,,, 
26,1,,26716-100002,,"NUT 10",1,,1,,,,,,,,,,,,,,, 
27,1,,172165-45000,,"LEVER L CMP",1,,1,,,,,,,,,,,,,,, 
28,1,,172165-45030,,LEVER(R),1,,1,,,,,,,,,,,,,,, 
29,1,,172165-45071,,"KNOB (L) ASSY",1,,1,,,,,,,,,,,,,,, 
30,1,,172165-45081,,"KNOB R COMPL.",1,,1,,,,,,,,,,,,,,, 
31,1,,26587-040062,,"SCREW M 4X  6",2,,2,,,,,,,,,,,,,,, 
32,1,,26736-140002,,"NUT M14",2,,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



27 fiU1l~fi(ll/\" - & l9)r' :JD)~I!/\" -) 
Fig. CONTROL EOUIPM:NT(LEVER & STAND:FRONT LEVER) 

11 

r; :,,~ ·:J 77-l!Jl,* ·:1 1-
IWE TWCH ceca. KIT 
172189-08200(7D~~~n--) 

(FRCWT LEVER) 
l.ft13No. 120)~/:l:l l,No. lAO)m&II~ 
Jil3No. 101-f-8J!«"'Fe l' 
Detail is shown in Fig. 101 

? :.,~-:, :rr-t? Jl,ff:• 
<JE TIU:H IECEL SPEC. 

15 

Q-------9 
_) 

~---
y--24 
®----26 

,.._r--21 silv
erh

orn
.co

.uk



1,2,,172190-45080,,"LEVER L CMP(DECEL",,1,,1,,,,1,,,,,,,,,, 
2,2,,172176-47870,,KNOB,,1,,1,,,,1,,,,,,,,,, 
3,2,,26587-040062,,"SCREW M 4X  6",,1,,1,,,,1,,,,,,,,,, 
4,2,,26736-140002,,"NUT M14",,1,,1,,,,1,,,,,,,,,, 
5,2,,933152-09280,,"BAND 170",,1,,1,,,,1,,,,,,,,,, 
6,2,,933168-55770,,"BAND 146",,2,,2,,,,1,,,,,,,,,, 
7,2,,172165-47711,,PLATE,,1,,1,,,,1,,,,,,,,,, 
8,1,,933168-55770,,"BAND 146",,2,,2,2,2,,,,,,,,,,,, 
9,1,,194145-04810,,"WASHER 10",,2,,2,2,2,,,,,,,,,,,, 
10,1,,194300-21450,,"CAP 20",,1,,1,1,1,,,,,,,,,,,, 
11,1,,172146-41320,,GROMMET,,1,,1,1,1,,,,,,,,,,,, 
12,1,,172165-45620,,"COVER, SUPPORT",,1,,1,1,1,,,,,,,,,,,, 
13,1,,172165-46401,,SUPPORT,,1,,1,1,1,,,,,,,,,,,, 
14,1,,172165-46660,,COVER,,1,,1,1,1,,,,,,,,,,,, 
15,1,,172165-47100,,"STAND R, LEVER",,1,,1,1,1,,,,,,,,,,,, 
16,2,,172141-41370,,"BUSH 2015",,2,,2,2,2,,,,,,,,,,,, 
18,2,,24550-025150,,"BUSH 25X15",,2,,2,2,2,,,,,,,,,,,, 
19,1,,172165-47300,,"STAND L, LEVER",,1,,1,1,1,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",,2,,2,2,2,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",,2,,2,2,2,,,,,,,,,,,, 
23,1,,172165-47710,,PLATE,,2,,2,2,2,,,,,,,,,,,, 
23-1,1,,172165-47711,,PLATE,,2,,2,2,2,N,,,,,M50872,,,,M50872,,M50872,,M50872 
24,1,,172165-47720,,"GUIDE COMP.,HOSE",,1,,1,1,1,,,,,,,,,,,, 
25,1,,172165-47730,,"GUIDE, HOSE",,1,,1,1,1,,,,,,,,,,,, 
26,1,,172165-47770,,"BRACKET, ACCEL",,1,,1,1,1,,,,,,,,,,,, 
27,1,,172165-47980,,"SHIM 42X25.5X0.5",,4,,4,4,4,,,,,,,,,,,, 
28,1,,172165-47990,,WASHER,,2,,2,2,2,,,,,,,,,,,, 
29,1,,172151-53430,,GROMMET,,2,,2,2,2,,,,,,,,,,,, 
30,1,,194630-62360,,GROMMET,,4,,4,4,4,,,,,,,,,,,, 
31,1,,172519-63240,,"BOLT  8X 16",,2,,2,2,2,,,,,,,,,,,, 
32,1,,172519-63240,,"BOLT  8X 16",,5,,5,5,5,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",,7,,7,7,7,,,,,,,,,,,, 
34,1,,22242-000250,,"CIRCLIP 25S",,2,,2,2,2,,,,,,,,,,,, 
35,1,,24311-000340,,"O-RING 1A P-34.0",,4,,4,4,4,,,,,,,,,,,, 
36,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,4,,4,4,4,,,,,,,,,,,, 
37,1,,26013-080162,,"BOLT W/WASHER M8X16",,8,,8,8,8,,,,,,,,,,,, 
38,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,4,4,,,,,,,,,,,, 
39,1,,26013-100202,,"BOLT W/WASHER M10X20",,2,,2,2,2,,,,,,,,,,,, 
40,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,4,4,,,,,,,,,,,, 
41,1,,26116-100504,,"BOLT M10X 50 PLATED",,1,,1,1,1,,,,,,,,,,,, 
42,1,,26116-100902,,"BOLT M10X 90 PLATED",,2,,2,2,2,,,,,,,,,,,, 
43,1,,26716-100002,,"NUT 10",,1,,1,1,1,,,,,,,,,,,, 
44,1,,172151-45010,,"BOOT P,LEVER",,2,,2,2,2,,,,,,,,,,,, 
45,1,,172165-45071,,"KNOB (L) ASSY",,1,,1,1,1,,,,,,,,,,,, 
46,1,,172165-47821,,"LEVER R ASSY, SI",,2,,2,2,2,,,,,,,,,,,, 
47,1,,172165-47851,,"LEVER L, SI",,1,,1,1,1,,,,,,,,,,,, 
48,1,,172165-47871,,"KNOB (A) ASSY",,1,,1,1,1,,,,,,,,,,,, 
49,1,,26587-040062,,"SCREW M 4X  6",,2,,2,2,2,,,,,,,,,,,, 
50,1,,26736-140002,,"NUT M14",,2,,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



28 -•C"''°. -& :o:1r :t•O"' "". - > 
Fig. CONTROL EOUIPftENT(LEVER & STAND:SIDE LEVER) 

? :.,9-.?Tri!Jl,.=t,: •;, 1-
CJE Ta.JCH IECEl. KIT 
172189-O821O(t~••~n·-) 

(SIIE LEVER) 
llE!No. 120JUl:i L.No. 1BO)fflllll;t 
lll3No. 101 i«-#.Pl"'f~ L" 
Detail is shOM'1 in Fig. 101 

2~3 
1 

7 

b 
5 

ry:.,~-;,'r-ri?Jl,tt~ 4--0 ~~ 
M TOUOI DECEl. SPEC. 

24 ~44 

.-I'\ ..... 36 ~~ I ~_y---37 
ti 23 

~5 

39 ' 

35---o.___ 
22·--~, 

19 2 

~-

)t_ 26 

~ 

COLNTRY J P E X A S 
Fi No. 28 28 29 

silv
erh

orn
.co

.uk



1,1,,194145-04810,,"WASHER 10",,,,,2,2,,,,,,,,,,,, 
2,1,,194300-21450,,"CAP 20",,,,,1,1,,,,,,,,,,,, 
3,1,,172146-41320,,GROMMET,,,,,1,1,,,,,,,,,,,, 
4,1,,172165-46401,,SUPPORT,,,,,1,1,,,,,,,,,,,, 
5,1,,172165-46660,,COVER,,,,,1,1,,,,,,,,,,,, 
6,1,,172165-47100,,"STAND R, LEVER",,,,,1,1,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",,,,,2,2,,,,,,,,,,,, 
9,2,,24550-025150,,"BUSH 25X15",,,,,2,2,,,,,,,,,,,, 
10,1,,172165-47300,,"STAND L, LEVER",,,,,1,1,,,,,,,,,,,, 
11,2,,172141-41370,,"BUSH 2015",,,,,2,2,,,,,,,,,,,, 
13,2,,24550-025150,,"BUSH 25X15",,,,,2,2,,,,,,,,,,,, 
14,1,,172165-47720,,"GUIDE COMP.,HOSE",,,,,1,1,,,,,,,,,,,, 
15,1,,172165-47730,,"GUIDE, HOSE",,,,,1,1,,,,,,,,,,,, 
16,1,,172165-47770,,"BRACKET, ACCEL",,,,,1,1,,,,,,,,,,,, 
17,1,,172165-47900,,"BRACKET R",,,,,1,1,,,,,,,,,,,, 
18,1,,172165-47930,,"BRACKET L",,,,,1,1,,,,,,,,,,,, 
19,1,,172165-47960,,"BOLT M 8",,,,,4,4,,,,,,,,,,,, 
20,1,,172165-47980,,"SHIM 42X25.5X0.5",,,,,4,4,,,,,,,,,,,, 
21,1,,172165-47990,,WASHER,,,,,2,2,,,,,,,,,,,, 
22,1,,172151-53430,,GROMMET,,,,,2,2,,,,,,,,,,,, 
23,1,,172519-63240,,"BOLT  8X 16",,,,,8,8,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",,,,,7,7,,,,,,,,,,,, 
25,1,,22242-000250,,"CIRCLIP 25S",,,,,2,2,,,,,,,,,,,, 
26,1,,24311-000340,,"O-RING 1A P-34.0",,,,,4,4,,,,,,,,,,,, 
27,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,,3,3,,,,,,,,,,,, 
28,1,,26013-080202,,"BOLT W/WASHER M8X20",,,,,4,4,,,,,,,,,,,, 
29,1,,26013-080202,,"BOLT W/WASHER M8X20",,,,,4,4,,,,,,,,,,,, 
30,1,,26013-100202,,"BOLT W/WASHER M10X20",,,,,2,2,,,,,,,,,,,, 
31,1,,26116-100202,,"BOLT M10X 20 PLATED",,,,,4,4,,,,,,,,,,,, 
32,1,,26116-100504,,"BOLT M10X 50 PLATED",,,,,1,1,,,,,,,,,,,, 
33,1,,26116-100902,,"BOLT M10X 90 PLATED",,,,,2,2,,,,,,,,,,,, 
34,1,,26716-100002,,"NUT 10",,,,,1,1,,,,,,,,,,,, 
35,1,,194630-62360,,GROMMET,,,,,4,4,,,,,,,,,,,, 
36,1,,22217-080000,,"SPRING WASHER  8",,,,,4,4,,,,,,,,,,,, 
37,1,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,,,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



29 fl~ii:(l," .. -;t~/~ .. :ff-<r "'" .. - ASf±ti) 
Fig. CONTROL EOU IP. ( LEVER STAND: SI DE LEVER AS 

SPEC.) 

28 
10 11 

silv
erh

orn
.co

.uk



1,1,,172141-41340,,BOOTS,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,172168-45101,,"LEVER L COMP.,TRACK",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172168-45121,,"LEVER R COMP.,TRACK",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,172164-45950,,"GRIP L, DRIV.",1,1,1,1,1,1,,,,,,,,,,,, 
8-1,1,,172164-45951,,"GRIP L, 
DRIV.",1,1,1,1,1,1,N,,,M50876,,M50876,,M50876,,M50876,,M50876,,M50876 
9,1,,172164-45960,,"GRIP R, DRIV.",1,1,1,1,1,1,,,,,,,,,,,, 
9-1,1,,172164-45961,,"GRIP R, 
DRIV.",1,1,1,1,1,1,N,,,M50876,,M50876,,M50876,,M50876,,M50876,,M50876 
10,1,,172124-46200,,"O-RING 27X5.7",3,3,3,3,3,3,,,,,,,,,,,, 
11,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 
13,1,,26716-100002,,"NUT 10",4,4,4,4,4,4,,,,,,,,,,,, 
14,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
15,1,,172168-45200,,"SHAFT, TRACK",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
17,1,,172165-46100,,"PEDAL L ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172165-46150,,"PEDAL R COMP",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,26013-060302,,"BOLT M 6X 30",4,4,4,4,4,4,,,,,,,,,,,, 
20,1,,172168-45940,,"ROD 200",2,2,2,2,2,2,,,,,,,,,,,, 
21,1,,172122-46590,,"ELBALL 8",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
23,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,2,2,2,2,,,,,,,,,,,, 
24,1,,26051-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
25,1,,933110-54100,,"PIN 4.75X14",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Wimi(jEff) 30 ~OL EQUIP. (DRIVE) Fig. 

J 

silv
erh

orn
.co

.uk



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172165-46300,,"LINK W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172168-46800,,"LINK W/BUSH, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,172168-46820,,SHAFT,1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,2,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
18,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172068-28490,,"SPRING  8",4,4,4,4,4,4,,,,,,,,,,,, 
20,1,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172165-46230,,"SHAFT, SWING",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,172165-46261,,"COVER, PEDAL",2,2,2,2,2,2,,,,,,,,,,,, 
23,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172165-46340,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
25,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
26,1,,22351-040020,,"SPRING PIN 4X20",2,2,2,2,2,2,,,,,,,,,,,, 
27,1,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",2,2,2,2,2,2,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
30,1,,172122-46590,,"ELBALL 8",3,3,3,3,3,3,,,,,,,,,,,, 
31,1,,172168-46840,,"ROD 240",1,1,1,1,1,1,,,,,,,,,,,, 
32,1,,172168-46860,,"ROD 100",1,1,1,1,1,1,,,,,,,,,,,, 
33,1,,172122-47250,,"BALL 8, LINK",1,1,1,1,1,1,,,,,,,,,,,, 
34,1,,22137-080000,,"WASHER 8, POLISHED",4,4,4,4,4,4,,,,,,,,,,,, 
35,1,,26051-080002,,"NUT M 8",7,7,7,7,7,7,,,,,,,,,,,, 
36,1,,172146-41910,,"PIN 14-100",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1A,1,,172165-45100,,"LEVER ASSY, BLADE",1,,1,,,,,,,,,,,,,,, 
1B,1,,172165-45270,,"LEVER ASSY, BLADE S",,1,,1,1,1,,,,,,,,,,,, 
2,1,,172164-45970,,"GRIP, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,22351-030032,,"SPRING PIN 3X32",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,22351-050032,,"SPRING PIN 5X32",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172165-45140,,"LINK, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172165-45180,,"BRACKET ASSY, REAR",1,1,1,1,1,1,,,,,,,,,,,, 
6-1,1,,172165-45181,,"BRACKET 
ASY",1,1,1,1,1,1,N,,,M50738,,M50738,,M50738,,M50738,,M50738,,M50738 
7,2,,172141-41360,,"BUSH 1415",2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,3,3,,,,,,,,,,,, 
11,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,26716-100002,,"NUT 10",2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,172141-42950,,"CABLE, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172141-42960,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172168-45140,,"SUPPORT,BR CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172142-45670,,"ROD, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172122-46590,,"ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
20,1,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



ii,( f,l" l,.,r{-f±fl 
DE LEVER SPEC. 

silv
erh

orn
.co

.uk



1,1,,172519-17112,,BRACKET,1,,1,,,,,,,,,,,,,,, 
1-1,1,,172164-17150,,"BRACKET, SWITCH",1,,1,,,,S,1,,M50657,,,,M50657,,,, 
2,1,,172165-45800,,"LEVER R ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
3,1,,172165-45840,,"LEVER L ASSY,CUT-OFF",1,,1,,,,,,,,,,,,,,, 
3-1,1,,172165-45841,,"LEVER L ASSY,CUT-OFF",1,,1,,,,S,,,M51066,,,,M51066,,,, 
4,1,,172165-45880,,SHAFT,1,,1,,,,,,,,,,,,,,, 
5,1,,172165-45900,,"BRACKET R ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
8,1,,172165-45930,,"BRACKET L COMP",1,,1,,,,,,,,,,,,,,, 
9,2,,172141-41360,,"BUSH 1415",1,,1,,,,,,,,,,,,,,, 
11,1,,172165-45970,,SPRING,1,,1,,,,,,,,,,,,,,, 
12,1,,172165-45980,,"BOLT 10X65",1,,1,,,,,,,,,,,,,,, 
13,1,,172116-46630,,"KNOB, LOCK LEVER",2,,2,,,,,,,,,,,,,,, 
14,1,,22137-080000,,"WASHER 8, POLISHED",2,,2,,,,,,,,,,,,,,, 
15,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
16,1,,22351-050025,,"SPRING PIN 5X25",2,,2,,,,,,,,,,,,,,, 
17,1,,26013-080202,,"BOLT W/WASHER M8X20",2,,2,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,, 
19,1,,26716-100002,,"NUT 10",4,,4,,,,,,,,,,,,,,, 
20,1,,172122-45830,,"PAD, METAL",1,,1,,,,,,,,,,,,,,, 
21,1,,172176-46400,,BRACKET,1,,1,,,,,,,,,,,,,,, 
22,2,,172141-41360,,"BUSH 1415",2,,2,,,,,,,,,,,,,,, 
24,1,,172176-46480,,LINK,1,,1,,,,,,,,,,,,,,, 
25,1,,172165-46570,,"PADAL ASSY, LOW-HIGH",1,,1,,,,,,,,,,,,,,, 
26,1,,172162-46690,,SPRING,1,,1,,,,,,,,,,,,,,, 
27,1,,22217-100000,,"SPRING WASHER 10",1,,1,,,,,,,,,,,,,,, 
28,1,,22351-050025,,"SPRING PIN 5X25",1,,1,,,,,,,,,,,,,,, 
29,1,,24311-000210,,"O-RING 1A P-21.0",4,,4,,,,,,,,,,,,,,, 
30,1,,26013-100252,,"BOLT W/WASHER M10X25",2,,2,,,,,,,,,,,,,,, 
31,1,,26116-100504,,"BOLT M10X 50 PLATED",1,,1,,,,,,,,,,,,,,, 
32,1,,26716-060002,,"NUT 6",1,,1,,,,,,,,,,,,,,, 
33,1,,26716-100002,,"NUT 10",1,,1,,,,,,,,,,,,,,, 
34,1,,26911-060202,,"SCREW M 6X 20",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



33 tl~aC:IJ,~.fJltJ\~- & 1\
0

~ .. Jl.:Jo:,~1,J\ .. -) 
Fig. CONTROL EQUIP. (CUT OFF LEVER & PEDAL 

:FRONT LEVER) 

1 

silv
erh

orn
.co

.uk



1,1,,172519-17112,,BRACKET,,2,,2,2,2,,,,,,,,,,,, 
1-1,1,,172164-17150,,"BRACKET, 
SWITCH",,2,,2,2,2,S,2,,,,M50657,,,,M50657,,M50657,,M50657 
2,1,,1D4070-23580,,"GRIP,RED ROUND",,2,,2,2,2,,,,,,,,,,,, 
3,1,,172124-46200,,"O-RING 27X5.7",,4,,4,4,4,,,,,,,,,,,, 
4A,1,,172165-47400,,"LEVER R ASSY, LOCK",,1,,1,1,1,,,,,,,,,,,, 
4B,1,,172168-47700,,LEVER,,,,,,1,,1,,,,,,,,,, 
5A,1,,172165-47450,,"LEVER (L), LOCK",,1,,1,1,1,,,,,,,,,,,, 
5B,1,,172165-47680,,"LEVER L",,,,,1,1,,1,,,,,,,,,, 
6,1,,172165-47500,,"ARM ASSY, LOCK",,2,,2,2,2,,,,,,,,,,,, 
7,1,,172165-47550,,BUSH,,2,,2,2,2,,,,,,,,,,,, 
8,1,,172165-47601,,"GUIDE R ASSY, LOCK",,1,,1,1,1,,,,,,,,,,,, 
9,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",,1,,1,1,1,,,,,,,,,,,, 
10,1,,172165-47801,,"SPRING,GAS",,2,,2,2,2,,,,,,,,,,,, 
11,1,,1A1380-56661,,"SPRING,ROTARY RETURN",,2,,2,2,2,,,,,,,,,,,, 
12,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
13,1,,22137-080000,,"WASHER 8, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
14,1,,22272-000070,,"CIRCLIP E- 7",,2,,2,2,2,,,,,,,,,,,, 
15,1,,22351-035040,,"SPRING PIN 3.5X40",,2,,2,2,2,,,,,,,,,,,, 
16,1,,22351-060040,,"SPRING PIN 6X40",,2,,2,2,2,,,,,,,,,,,, 
17,1,,22417-200200,,"COTTER PIN 2.0X20",,4,,4,4,4,,,,,,,,,,,, 
18,1,,26013-080202,,"BOLT W/WASHER M8X20",,4,,4,4,4,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,,,,,,, 
20,1,,172165-47970,,BAR,,,,,1,,,1,,,,,,,,,, 
21,1,,22137-080000,,"WASHER 8, POLISHED",,,,,2,2,,1,,,,,,,,,, 
22,1,,22417-200200,,"COTTER PIN 2.0X20",,,,,2,2,,1,,,,,,,,,, 
23,1,,172122-45830,,"PAD, METAL",,1,,1,1,1,,,,,,,,,,,, 
24,1,,172176-46400,,BRACKET,,1,,1,1,1,,,,,,,,,,,, 
25,2,,172141-41360,,"BUSH 1415",,2,,2,2,2,,,,,,,,,,,, 
27,1,,172176-46480,,LINK,,1,,1,1,1,,,,,,,,,,,, 
28,1,,172165-46570,,"PADAL ASSY, LOW-HIGH",,1,,1,1,1,,,,,,,,,,,, 
29,1,,172162-46690,,SPRING,,1,,1,1,1,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",,1,,1,1,1,,,,,,,,,,,, 
31,1,,22351-050025,,"SPRING PIN 5X25",,1,,1,1,1,,,,,,,,,,,, 
32,1,,24311-000210,,"O-RING 1A P-21.0",,4,,4,4,4,,,,,,,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",,2,,2,2,2,,,,,,,,,,,, 
34,1,,26116-100504,,"BOLT M10X 50 PLATED",,1,,1,1,1,,,,,,,,,,,, 
35,1,,26716-060002,,"NUT 6",,1,,1,1,1,,,,,,,,,,,, 
36,1,,26716-100002,,"NUT 10",,1,,1,1,1,,,,,,,,,,,, 
37,1,,26911-060202,,"SCREW M 6X 20",,1,,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.34 fl~fK(»,~~J~A~- & ~·t·k:f~~-~A--) 
CONlROL EQUIP. (CUT OFF LEVER & PEDAL 

:SIDE LEVER) 
cnJNTRY JP EX AS 
APPL.I- 0 0 -CATION 

DIBJ ,_::;:r--K;, ~ 

11~ ~18 o 

1~-, 3 6 Ilft '--------_____J 

~ 8 19 

COUNTRY J P E X A S 
APPL.I- Q CATION - -

~ COLNTRY 
APPL.I-
CATI~ 

=F -t- / 1:::fttl 
CANOPY SPEC. 

JP EX AS 
- - 0 

silv
erh

orn
.co

.uk



1,1,,172190-74600,,"P.T.O.KIT,FRAME END",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,1C6141-35370,,"SPRING,LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172146-41910,,"PIN 14-100",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172151-45650,,CABLE,1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172157-45990,,"BOOTS, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172168-46250,,SUPPORT,1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172165-46281,,"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172165-46340,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
11,2,,172165-46350,,"BRACKET, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,172165-46450,,"LOCK CMP",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172165-46480,,BOLT,1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,172165-46490,,SHIM,5,5,5,5,5,5,,,,,,,,,,,, 
15,2,,172122-46590,,"ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172165-46600,,"LINK, PEDAL",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172141-41360,,"BUSH 1415",2,2,2,2,2,2,,,,,,,,,,,, 
19,2,,172168-46870,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
21,2,,22351-040032,,"SPRING PIN 4X32",1,1,1,1,1,1,,,,,,,,,,,, 
22,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,24311-000210,,"O-RING 1A P-21.0",2,2,2,2,2,2,,,,,,,,,,,, 
24,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
25,2,,26013-100162,,"BOLT M10X 16",2,2,2,2,2,2,,,,,,,,,,,, 
26,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
27,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
30,2,,26716-080002,,"NUT M 8",2,2,2,2,2,2,,,,,,,,,,,, 
31,2,,26716-080002,,"NUT M 8",2,2,2,2,2,2,,,,,,,,,,,, 
32,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,172165-03231,,"LABEL, P.T.O.",1,1,1,1,,,,,,,,,,,,,, 
35A,1,,172168-74620,,"P.T.O. KIT(FR, UNITE",1,,1,,,,,M,,,,,,,,,, 
35A-1,1,,172170-74620,,"PTO CONFLUENCE KIT",1,,1,,,,,M,,,,,,,,,, 
35B,1,,172168-74630,,"P.T.O. KIT(SI, UNITE",,1,,1,,,,M,,,,,,,,,, 
35B-1,1,,172170-74630,,"PTO CONFLUENCE KIT",,1,,1,,,,M,,,,,,,,,, 
35C,1,,172170-74690,,"PTO CONFLUENCE KIT",1,1,1,1,,,,2,,,,,,,,,, 
36,2,,172142-45670,,"ROD, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
37,2,,1A1040-45890,,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,,,,,,,, 
38,2,,172312-45930,,"SPRING 13X1.2X70",1,1,1,1,1,1,,,,,,,,,,,, 
39,2,,172116-45940,,"KNOB (C), LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
40,2,,172168-46100,,BRACKET,1,1,1,1,1,1,,,,,,,,,,,, 
41,2,,172168-46160,,"LINK W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
42,3,,172141-41370,,"BUSH 2015",2,2,2,2,2,2,,,,,,,,,,,, 
44,2,,172124-46200,,"O-RING 27X5.7",2,2,2,2,2,2,,,,,,,,,,,, 
45,2,,172168-46231,,"CABLE, 3RDV",1,1,1,1,1,1,,,,,,,,,,,, 
46,2,,172122-46590,,"ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,, 
47,2,,22217-100000,,"SPRING WASHER 10",4,4,4,4,4,4,,,,,,,,,,,, 
48,2,,22351-080020,,"SPRING PIN 8X20",1,1,1,1,1,1,,,,,,,,,,,, 
49,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,,,,,,, 
50,2,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
51,2,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,,,,,,,,, 
52,2,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,3,,,,,,,,,,,, 
53,2,,26116-100602,,"BOLT M10X 60 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
54,2,,933110-54100,,"PIN 4.75X14",1,1,1,1,1,1,,,,,,,,,,,, 
55,2,,933168-28480,,"WASHER 20X9X3.2",1,1,1,1,1,1,,,,,,,,,,,, 
56,2,,172168-46190,,LEVER,1,1,1,1,1,1,,,,,,,,,,,, 
57,2,,172141-42960,,"JOINT, CABLE",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



35 fl~il(PTOJ:,~a-Jl.) 
Fig. CONTROL EQUIP. (P.T.O. CONTROL) 

silv
erh

orn
.co

.uk



1,1,,172170-50101,,"FRAME COMP.,LOWER",1,1,1,1,1,1,,,,,,,,,,,, 
1-1,1,,172170-50102,,"FRAME, 
LOWER",1,1,1,1,1,1,N,,,M50656,,M50656,,M50656,,M50656,,M50656,,M50656 
1-2,1,,172170-50103,,"FRAME, 
LOWER",1,1,1,1,1,1,S,2,,M50876,,M50876,,M50876,,M50876,,M50876,,M50876 
2,1,,172141-50890,,GROMMET,2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172148-50800,,"GUARD, CRAWLER",4,4,4,4,4,4,,1,,,,,,,,,, 
4,1,,22217-160000,,"SPRING WASHER 16",12,12,12,12,12,12,,1,,,,,,,,,, 
5,1,,26116-160452,,"BOLT M16X 45 PLATED",12,12,12,12,12,12,,1,,,,,,,,,, 
6,1,,172730-05250,,"WASHER 12",9,9,9,9,9,9,,,,,,,,,,,, 
7,1,,172131-37170,,"BOLT M12X 30",8,8,8,8,8,8,,,,,,,,,,,, 
8,1,,172168-53300,,"WEIGHT L",1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172170-53310,,"WEIGHT,CENTER",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172141-53350,,"GROMMET 26",6,6,6,6,6,6,,,,,,,,,,,, 
11,1,,172168-53350,,"WEIGHT R",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172168-53430,,"WEIGHT,SIDE(L)",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-53440,,"WEIGHT,SIDE(R)",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172168-53450,,"BOLT 12X70",3,3,3,3,3,3,,,,,,,,,,,, 
15,1,,22217-120000,,"SPRING WASHER",11,11,11,11,11,11,,,,,,,,,,,, 
16,1,,172170-54101,,"FRAME W/BUSH,TURNING",1,1,1,1,1,1,,,,,,,,,,,, 
16-1,1,,172170-54102,,"FRAME, 
TURN.",1,1,1,1,1,1,S,3,,M50876,,M50876,,M50876,,M50876,,M50876,,M50876 
17,2,,172169-54750,,"BUSH 70X75",2,2,2,2,2,2,,,,,,,,,,,, 
18,2,,172165-81770,,"SEAL 70X80X6, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
19,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172148-57601,,"BEARING, TURNING",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,172142-57610,,"SEAL SET",1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172122-57630,,"SEAL, UPPER",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,172122-57640,,"SEAL, LOWER",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172122-57610,,BOLT,32,32,32,32,32,32,,,,,,,,,,,, 
25,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,4,4,4,4,,,,,,,,,,,, 
26,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,172168-58800,,"PIN, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
27-1,1,,172168-58801,,"PIN, 
LOCK",1,1,1,1,1,1,S,4,,M50887,,M50887,,M50887,,M50887,,M50887,,M50887 

silv
erh

orn
.co

.uk



36 7 v-A & M!@J~7 V "_/If 
Fig. FRME & TURN I NG BEAR I NG 

10 J 7 
15 

10 lJ 
llJ 

19 

.!, □ 1±• 
IRON CRAWLER SPEC. 

11 r14 
CU>---15 
®---6 
\ 

27 
26 

1 

1am 
PREVIOUS 

(27=313111111) 
E (27-1=303mm) 

9 

8 

(16=52mm) 
(16-1=42111111) 

C<JE2zfL I I I 

I I 

@811Tilii;;t{A8il 
UNDER BOTH PARTS OF@ 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",1,1,1,1,,,,,,,,,,,,,, 
2,2,,172165-62340,,COVER,1,1,1,1,,,,,,,,,,,,,, 
3,2,,172165-62380,,COVER,1,1,1,1,,,,,,,,,,,,,, 
4,2,,26013-100162,,"BOLT M10X 16",1,1,1,1,,,,,,,,,,,,,, 
5,2,,26647-100152,,"WING BOLT M10X15",1,1,1,1,,,,,,,,,,,,,, 
6,1,,172165-61650,,"COVER, FRONT",1,1,,,1,1,,,,,,,,,,,, 
7,1,,172732-11510,,GROMMET,1,1,,,1,1,,,,,,,,,,,, 
8,1,,172168-61350,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172168-61400,,COVER(B),,,1,1,,1,,,,,,,,,,,, 
10,1,,172165-61450,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172168-61500,,"PLATE A   (GREEN:86)",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172168-61510,,"PLATE B   (GREEN:86)",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-61520,,"PLATE,C",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172170-61530,,PLATE,1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172168-61540,,"PLATE E",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172168-61550,,"PLATE F",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172168-61560,,"PLATE G   (GREEN:86)",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172165-61600,,"COVER,FRONT",,,1,1,,1,,,,,,,,,,,, 
19,1,,172165-61190,,COVER(R),1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172165-61700,,"COVER ASSY, BL LINK",1,1,1,1,1,1,,,,,,,,,,,, 
20-1,1,,172165-61701,,"COVER ASSY, BL 
LINK",1,1,1,1,1,1,N,,,M50659,,M50659,,M50659,,M50659,,M50659,,M50659 
21,1,,172165-61720,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,172165-61740,,COVER,1,1,,,1,,,,,,,,,,,,, 
23,1,,172165-61780,,"BRACKET ASSY",1,1,,,1,,,,,,,,,,,,, 
24,1,,172165-61801,,PLUG,5,5,6,6,5,6,,,,,,,,,,,, 
25,1,,172165-61820,,"COVER L COMP.,SI",,,,1,,1,,,,,,,,,,,, 
26,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,4,4,,,,,,,,,,,, 
27,1,,172519-63240,,"BOLT  8X 16",4,4,4,4,4,4,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",1,1,,,1,,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",5,5,9,9,5,9,,,,,,,,,,,, 
30,1,,22137-100000,,"WASHER 10,POLISHED",12,12,12,12,12,12,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",8,8,8,8,8,8,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",28,28,28,28,28,28,,,,,,,,,,,, 
34,1,,22217-120000,,"SPRING WASHER",4,4,4,4,4,4,,,,,,,,,,,, 
35,1,,22217-140000,,"SPRING WASHER 14",2,2,,,2,,,,,,,,,,,,, 
36,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,26013-100352,,"BOLT M10X 35",5,5,9,9,5,9,,,,,,,,,,,, 
38,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
39,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,8,8,8,8,,,,,,,,,,,, 
40,1,,26116-100202,,"BOLT M10X 20 PLATED",28,28,28,28,28,28,,,,,,,,,,,, 
41,1,,26116-120252,,"BOLT M12X 25 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 
42,1,,26116-140352,,"BOLT M14X 35 PLATED",2,2,,,2,,,,,,,,,,,,, 
43,1,,26367-100002,,"NUT M10 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 
44,1,,194145-04810,,"WASHER 10",,,3,3,,3,,,,,,,,,,,, 
45,1,,172165-62300,,"STEP D",1,1,1,1,1,1,,,,,,,,,,,, 
46,1,,172168-61300,,COVER(A),1,1,,,1,,,,,,,,,,,,, 
47,1,,172141-50761,,"COVER, UNDER",1,1,1,1,1,1,,,,,,,,,,,, 
48,1,,172148-61100,,"COVER,TRAVEL",2,2,2,2,2,2,,,,,,,,,,,, 
49,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,3,3,3,3,,,,,,,,,,,, 
50,1,,172165-61100,,COVER(L),,,1,1,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



Fig.37 

~ "? Jt,7.l{Jl,"1'-=I= '":,I 1-
4-, :r. Tl VALVE KIT 

4-WAY ~O(Jo:,•1,"· - ) 
172168-7 (FIIJNT LEVER) 

.,r ► "l,I\"-) 172168-74490(t DE LEVER) 

(SI l.,No 1 O)fflllc 
Jil§INo. 900)~ L,No: 1 O)mllll;t 
lle!No. 91 O)Jt r~ L, 
-.a;l§INo.101~•1!1. Fig.101 - . shown In Detai I is 

7 v-hdJl'<­
FRNE COVER 

4--@ ~5 
I ®-l 

0---3 
~ 

••u..m ,1,=,-=,-;r_;.,::,,,.L 
'? ruu.-.:, SPEC. llTI ~ 

25 

silv
erh

orn
.co

.uk



1,2,,172165-62810,,"GROMMET 10",1,,1,,,,,1,,,,,,,,,, 
2,2,,172168-63200,,"PANEL(L),INST",1,,1,,,,,1,,,,,,,,,, 
3,2,,172168-03301,,"LABEL, SELECT",1,,1,,,,,1,,,,,,,,,, 
4,1,,172168-62200,,"MAT, FLOOR",1,,1,,,,,,,,,,,,,,, 
4-1,1,,172168-62201,,"MAT, FLOOR",1,,1,,,,N,,,1997.07,,,,1997.07,,,, 
5,1,,172142-62300,,"WING BOLT M10X15",1,,1,,,,,,,,,,,,,,, 
6,1,,172165-62800,,"GROMMET 26",1,,1,,,,,,,,,,,,,,, 
7,1,,172165-62810,,"GROMMET 10",1,,1,,,,,,,,,,,,,,, 
8,1,,172165-62830,,GROMMET,1,,1,,,,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",9,,9,,,,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",4,,4,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",7,,7,,,,,,,,,,,,,,, 
12,1,,22417-320200,,"COTTER PIN 3.2X20",1,,1,,,,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",9,,9,,,,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",4,,4,,,,,,,,,,,,,,, 
15,1,,26116-100202,,"BOLT M10X 20 PLATED",7,,7,,,,,,,,,,,,,,, 
16,1,,172122-17190,,CLIP,,,5,,,,,,,,,,,,,,, 
17,1,,172122-17190,,CLIP,,,4,,,,,,,,,,,,,,, 
18,1,,172157-54850,,"GROMMET 18",,,1,,,,,,,,,,,,,,, 
19,1,,172151-62240,,GROMMET,,,2,,,,,,,,,,,,,,, 
20,1,,172165-68250,,"PLUG,RUBBER",,,1,,,,,,,,,,,,,,, 
21,1,,172111-16890,,"GROMMET  9",1,,3,,,,,,,,,,,,,,, 
22,1,,172312-17260,,"GROMMET 22X2.3",,,1,,,,,,,,,,,,,,, 
23,1,,172165-63201,,"PANEL, INST",1,,1,,,,,,,,,,,,,,, 
24,1,,172519-63240,,"BOLT  8X 16",10,,10,,,,,,,,,,,,,,, 
25,1,,172165-63250,,"PANEL(L), INSTRUMENT",1,,1,,,,,,,,,,,,,,, 
26,1,,172165-63280,,COVER,1,,1,,,,,,,,,,,,,,, 
27,1,,172165-63660,,CAP,1,,1,,,,,,,,,,,,,,, 
28,1,,172165-62100,,STEP,1,,1,,,,,,,,,,,,,,, 
29,1,,172168-62100,,"STEP (A) ASSY",1,,1,,,,,,,,,,,,,,, 
30,1,,172165-62201,,"STEP (C) ASSY",1,,1,,,,,,,,,,,,,,, 
31A,1,,172165-62810,,"GROMMET 10",1,,1,,,,,,,,,,,,,,, 
31B,1,,172165-62800,,"GROMMET 26",1,,1,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



38 7.. T ·:; -f & ;( ::.,,~*(JDi'~vl\~ -) 
Fig. STEP & INSTRLMENT PANEL(FRONT LEVER) 

-'f-1- / l::{±fl 
OOlF( SPEC. 

14 i 
10----<UI 

29 

2 ---r---3 

P TO *;JIU±fl 
P. T. 0. .x> t NT SPEC. 

1----26 

., :,, ~ •.:, '.Fri?: 11,f±fl 
M TOOCH DEC8.. SPEC. 

®"--3ls ~------
\1-----17 fa-31A 

I · 6 v 15 
19 @----11 8 

l);d 
,/ 

silv
erh

orn
.co

.uk



1,2,,172168-63250,,"INSTRUMENT PANEL L",,1,,1,1,1,,2,,,,,,,,,, 
2,2,,172168-03301,,"LABEL, SELECT",,1,,1,1,1,,2,,,,,,,,,, 
3,1,,172168-62200,,"MAT, FLOOR",,1,,1,1,1,,,,,,,,,,,, 
3-1,1,,172168-62201,,"MAT, 
FLOOR",,1,,1,1,1,N,,,,,1997.07,,,,1997.07,,1997.07,,1997.07 
4,1,,172142-62300,,"WING BOLT M10X15",,1,,1,1,1,,,,,,,,,,,, 
4A,1,,172142-62300,,"WING BOLT M10X15",,,,,2,2,,1,,,,,,,,,, 
5,1,,172165-62600,,"STEP C COMP.,SI",,1,,1,1,1,,,,,,,,,,,, 
6,1,,172165-62630,,"RUBBER 90,EDGE",,1,,1,1,1,,,,,,,,,,,, 
7,1,,172165-62800,,"GROMMET 26",,1,,1,1,1,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",,7,,7,7,7,,,,,,,,,,,, 
9,1,,22217-100000,,"SPRING WASHER 10",,9,,9,9,9,,,,,,,,,,,, 
10,1,,22217-100000,,"SPRING WASHER 10",,4,,4,4,4,,,,,,,,,,,, 
11,1,,22417-320200,,"COTTER PIN 3.2X20",,1,,1,1,1,,,,,,,,,,,, 
11A,1,,22417-320200,,"COTTER PIN 3.2X20",,,,,2,2,,1,,,,,,,,,, 
12,1,,26116-100202,,"BOLT M10X 20 PLATED",,7,,7,7,7,,,,,,,,,,,, 
13,1,,26116-100202,,"BOLT M10X 20 PLATED",,9,,9,9,9,,,,,,,,,,,, 
14,1,,26116-100202,,"BOLT M10X 20 PLATED",,4,,4,4,4,,,,,,,,,,,, 
15,1,,172122-17190,,CLIP,,,,5,,5,,,,,,,,,,,, 
16,1,,172122-17190,,CLIP,,,,4,,4,,,,,,,,,,,, 
17,1,,172157-54850,,"GROMMET 18",,,,1,,1,,,,,,,,,,,, 
18,1,,172151-62240,,GROMMET,,,,2,,2,,,,,,,,,,,, 
19,1,,172165-68250,,"PLUG,RUBBER",,,,1,,1,,,,,,,,,,,, 
20,1,,194300-21460,,CAP,,,,1,,1,,,,,,,,,,,, 
21,1,,172519-63240,,"BOLT  8X 16",,16,,16,16,16,,,,,,,,,,,, 
22,1,,172165-63501,,"PANEL(R),INST(SI",,1,,1,1,1,,,,,,,,,,,, 
23,1,,172165-63550,,"PANEL(L), INSTRUMENT",,1,,1,1,1,,,,,,,,,,,, 
24,1,,172165-63600,,"COVER (R)",,1,,1,1,1,,,,,,,,,,,, 
25,1,,172165-63620,,"COVER (L)",,1,,1,1,1,,,,,,,,,,,, 
26,1,,172165-63650,,"PLUG 10,HOLE",,1,,3,1,3,,,,,,,,,,,, 
27,1,,172165-63660,,CAP,,1,,1,1,1,,,,,,,,,,,, 
28,1,,22137-040000,,"WASHER 4, POLISHED",,4,,4,4,4,,,,,,,,,,,, 
29,1,,26716-040002,,"NUT M 4",,4,,4,4,4,,,,,,,,,,,, 
30,1,,172168-63100,,"PANEL(L),INST(EP",,,,,1,1,,1,,,,,,,,,, 
31,1,,172165-63700,,"PANEL(R),INST(EP",,,,,1,1,,1,,,,,,,,,, 
32,1,,172168-62150,,"STEP ASSY",,,,,1,1,,1,,,,,,,,,, 
33,1,,172165-62100,,STEP,,1,,1,1,1,,,,,,,,,,,, 
34,1,,172168-62100,,"STEP (A) ASSY",,1,,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



39 A.7-:1-:f & --< :..,1~::t-.(iJ.fVvl\ .. -) 
Fig. STEP & INSTRLIENT PANEL(SIDE LEVER) 

COLNTRY J P E X A S 
APPL.I~ Q 
CATION - -

COOfl'RYJPEXAS 
APf'LI- 0 0 CATION -

PTO~;Jl[f±. 
P. T. 0. .DINT SPEC. 

27 

=l:1-/ t::tt:• 
CAMJl>Y SPEC. 
26 ......_ _________ __, 

21 
,, 

21 

/ :v.--.-~; u ~/ -~ 

~ ./ 0 "'·· 

·-~~·~~4 ', ~~y ! 

' ... , /l al 
1 ~- · . o{)/ 

' -~--

ir--16 

.i-----25 
~21 

7 18 r-12 
~a 
! 

6~ 

silv
erh

orn
.co

.uk



1,1,,172212-61230,,"FASTENER, DIAL",1,,1,,,,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",1,,1,,,,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",1,,1,,,,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",1,,1,,,,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",1,,1,,,,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",1,,1,,,,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",1,,1,,,,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",1,,1,,,,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET L,SIDE",1,,1,,,,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET R,SIDE",1,,1,,,,,,,,,,,,,,, 
11,2,,172162-64270,,ADJUSTER,1,,1,,,,,,,,,,,,,,, 
12,2,,172162-64280,,ADJUSTER,1,,1,,,,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",3,,3,,,,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",8,,8,,,,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",4,,4,,,,,,,,,,,,,,, 
18,1,,172165-64401,,"MOUNT, SEAT",1,,1,,,,,,,,,,,,,,, 
19,1,,172165-64601,,"COVER, MOUNT",1,,1,,,,,,,,,,,,,,, 
20,1,,172165-64691,,"PLATE, SEAT",1,,1,,,,,,,,,,,,,,, 
21,1,,172165-64770,,NUT,2,,2,,,,,,,,,,,,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",6,,6,,,,,,,,,,,,,,, 
23,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
24,1,,22217-080000,,"SPRING WASHER  8",4,,4,,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",4,,4,,,,,,,,,,,,,,, 
27,1,,26577-050122,,"SCREW M 5X 12",2,,2,,,,,,,,,,,,,,, 
28,1,,26716-050002,,"NUT M 5",2,,2,,,,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",4,,4,,,,,,,,,,,,,,, 
30,1,,26716-080002,,"NUT M 8",2,,2,,,,,,,,,,,,,,, 
31,1,,933110-58500,,"GROMMET 50",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



40 :.,,-~ & :.,,-~"??:.,~(7a:,i~1," .. _) 
Fig. SEAT & SEAT r«>l.lff ( FRONT LEVER) 

1:1~;1E_x1A_sj 

JUl:H.,r«>. 21.t 
.I.~ l, No. 3 ~ 17 f: th :I: "t 
2 Ir«:. 3~17 

2 
~ 

"' 0 22--------@ ~ 
23 ® 

21 e 
20 

4 

17 

@---22 
@>-----23 
®-----30 

5 

silv
erh

orn
.co

.uk



1,1,,172212-61230,,"FASTENER, DIAL",,1,,1,1,1,,,,,,,,,,,, 
2,1,,172162-64200,,"SEAT,OPERATOR",,1,,1,1,1,,,,,,,,,,,, 
3,2,,172162-64210,,"CUSHION ASSY",,1,,1,1,1,,,,,,,,,,,, 
4,2,,172162-64220,,"BACK ASSY",,1,,1,1,1,,,,,,,,,,,, 
5,2,,172162-64230,,"BACK (B) ASSY",,1,,1,1,1,,,,,,,,,,,, 
6,2,,172162-64240,,"PANEL,BACK",,1,,1,1,1,,,,,,,,,,,, 
7,3,,172162-64320,,"RUBBER A,EDGE",,1,,1,1,1,,,,,,,,,,,, 
8,3,,172162-64330,,"RUBBER B,EDGE",,1,,1,1,1,,,,,,,,,,,, 
9,2,,172162-64250,,"BRACKET L,SIDE",,1,,1,1,1,,,,,,,,,,,, 
10,2,,172162-64260,,"BRACKET R,SIDE",,1,,1,1,1,,,,,,,,,,,, 
11,2,,172162-64270,,ADJUSTER,,1,,1,1,1,,,,,,,,,,,, 
12,2,,172162-64280,,ADJUSTER,,1,,1,1,1,,,,,,,,,,,, 
15,2,,172162-64310,,"SCREW M5X10,TAPPING",,3,,3,3,3,,,,,,,,,,,, 
16,2,,26013-080202,,"BOLT W/WASHER M8X20",,8,,8,8,8,,,,,,,,,,,, 
17,2,,26022-080162,,"SCREW M 8X 16",,4,,4,4,4,,,,,,,,,,,, 
18,1,,172165-64601,,"COVER, MOUNT",,1,,1,1,1,,,,,,,,,,,, 
19,1,,172165-64691,,"PLATE, SEAT",,1,,1,1,1,,,,,,,,,,,, 
20,1,,172165-64770,,NUT,,2,,2,2,2,,,,,,,,,,,, 
21,1,,172165-64801,,"MOUNT, SEAT",,1,,1,1,1,,,,,,,,,,,, 
22,1,,22137-080000,,"WASHER 8, POLISHED",,6,,6,6,6,,,,,,,,,,,, 
23,1,,22217-080000,,"SPRING WASHER  8",,4,,4,4,4,,,,,,,,,,,, 
24,1,,22217-080000,,"SPRING WASHER  8",,4,,4,4,4,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",,4,,4,4,4,,,,,,,,,,,, 
27,1,,26577-050122,,"SCREW M 5X 12",,2,,2,2,2,,,,,,,,,,,, 
28,1,,26716-050002,,"NUT M 5",,2,,2,2,2,,,,,,,,,,,, 
29,1,,26716-080002,,"NUT M 8",,4,,4,4,4,,,,,,,,,,,, 
30,1,,26716-080002,,"NUT M 8",,2,,2,2,2,,,,,,,,,,,, 
31,1,,172165-64300,,MOUNT,,,,,1,1,,1,,,,,,,,,, 
31-1,1,,172165-64301,,"MOUNT A",,,,,1,1,N,1,,,,,,,,,,M,,M 
32,1,,172165-64360,,"MOUNT B COMP.,EP",,,,,1,1,,1,,,,,,,,,, 
33,1,,172165-64390,,MOUNT,,,,,1,1,,1,,,,,,,,,, 
34,1,,26013-080202,,"BOLT W/WASHER M8X20",,,,,4,4,,1,,,,,,,,,, 
35,1,,26013-080552,,"BOLT M 8X 55",,,,,4,4,,1,,,,,,,,,, 
36,1,,26013-100202,,"BOLT W/WASHER M10X20",,,,,4,4,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



CCX.WTRY 
APPi.i-
CATl<J~ 

3 

F
. 41 :.,,- " & :.,,- "-::,rL. .. ,g. SEAT & SEAT rtllUNT(-✓ ;,/ "(ff1V ""~ -) SIDE LEVER) 

JP EX AS 
0 0 

.l.tlH,M>. 21:t 

.l.tfH.,No. 3~17-t-~ha:1" 
2 It£. 3~17 

2 

~ 
I~ 

( I -- i------5 

I 

,.....&--15 34 
36 

silv
erh

orn
.co

.uk



1,1,,194145-04810,,"WASHER 10",4,4,4,4,4,4,,,,,,,,,,,, 
2,1,,194145-04810,,"WASHER 10",6,6,6,6,6,6,,,,,,,,,,,, 
3,1,,194145-04810,,"WASHER 10",4,4,4,4,4,4,,,,,,,,,,,, 
4A,1,,172168-65100-1,,"BONNET CR,EV (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
4B,1,,172168-65100,,"BONNET CR CMP(EV",,,,,1,1,,1,,,,,,,,,, 
5,2,,172168-65780,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172168-65790,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172168-65800,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172168-65810,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172168-65200,,"PIPE, EXH.EXTENSION",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172168-65260,,"SPRING,GAS",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172734-65260,,"PIN, BONNET LEVER",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172734-65270,,"SPRING, CATCH",1,1,1,1,1,1,,,,,,,,,,,, 
13A,1,,172168-65300-1,,"BONNET B, EV (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
13B,1,,172168-65300,,"BONNET B CMP(EV",,,,,1,1,,1,,,,,,,,,, 
14,2,,172168-65760,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172124-65450,,"LEVER, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172168-65450,,"BONNET A CMP(EV",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172168-65750,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172126-65460,,HOOK,1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172124-65480,,CATCHER,1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172124-65490,,"PLATE,CATCH",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172126-65500,,KEY,1,1,1,1,1,1,,,,,,,,,,,, 
22,2,,172126-65571,,"WASHER LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,26347-100002,,"U-NUT M10",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172168-65640,,"DUCT ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172168-65660,,"BRACKET COMPL.",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,172168-65740,,SEAL,1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,172168-65820,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
28,1,,22137-080000,,"WASHER 8, POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
29,1,,22137-100000,,"WASHER 10,POLISHED",3,3,3,3,3,3,,,,,,,,,,,, 
30,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
31,1,,22217-080000,,"SPRING WASHER  8",2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,22217-080000,,"SPRING WASHER  8",3,3,3,3,3,3,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,2,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",3,3,3,3,3,3,,,,,,,,,,,, 
35,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
38,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,6,6,6,6,,,,,,,,,,,, 
39,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
40,1,,26013-120352,,"BOLT M12X 35",5,5,5,5,5,5,,,,,,,,,,,, 
41,1,,26116-080162,,"BOLT 8X16",3,3,3,3,3,3,,,,,,,,,,,, 
42,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
43,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
44,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,3,3,3,3,,,,,,,,,,,, 
45,1,,933152-02900,,WASHER,2,2,2,2,2,2,,,,,,,,,,,, 
46,1,,933110-00301,,"KEY ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
47,1,,933171-20390,,"LIGHT, EVER",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



42 ;f(:.,*•:., t-
Fig. BONE 

silv
erh

orn
.co

.uk



1A,1,,772165-68401,,"CABIN ASSY",1,1,,,1,,,,,,,,,,,,, 
1B,1,,772165-68411,,"CABIN ASSY",,,,,1,,,1,,,,,,,,,, 
2,2,,194145-04810,,"WASHER 10",3,3,,,3,,,,,,,,,,,,, 
3,2,,172725-23050,,"SPRING, RETURN",1,1,,,1,,,,,,,,,,,,, 
4,2,,194150-24270,,"SCREW CAP 13",2,2,,,2,,,,,,,,,,,,, 
5,2,,26716-100002,,"NUT 10",2,2,,,2,,,,,,,,,,,,, 
6,2,,194273-47910,,KNOB,1,1,,,1,,,,,,,,,,,,, 
7,2,,172141-53350,,"GROMMET 26",1,1,,,1,,,,,,,,,,,,, 
8,2,,194310-61610,,"GROMMET  9",1,1,,,1,,,,,,,,,,,,, 
9,2,,172151-62240,,GROMMET,4,4,,,4,,,,,,,,,,,,, 
10,2,,172165-67350,,SEAL,1,1,,,1,,,,,,,,,,,,, 
11,2,,172165-67500,,SEAL,1,1,,,1,,,,,,,,,,,,, 
12,2,,172137-68120,,PIN,2,2,,,2,,,,,,,,,,,,, 
13,2,,172141-68270,,"CLIP 8, TREE",4,4,,,4,,,,,,,,,,,,, 
14A,2,,172165-68400,,CABIN,1,1,,,1,,,,,,,,,,,,, 
14B,2,,172165-67400,,CABIN,,,,,1,,,1,,,,,,,,,, 
15,2,,172162-69050,,"LOCK ASSY",1,1,,,1,,,,,,,,,,,,, 
16,2,,172162-69060,,STRIDER,1,1,,,1,,,,,,,,,,,,, 
17,2,,172162-69070,,COATHANGER,1,1,,,1,,,,,,,,,,,,, 
18,2,,172165-69090,,COVER,1,1,,,1,,,,,,,,,,,,, 
19,2,,172165-69170,,"TRIM, ROOM",1,1,,,1,,,,,,,,,,,,, 
20,2,,172165-69200,,"STOPPER R-UN",2,2,,,2,,,,,,,,,,,,, 
21,2,,172165-69220,,STOPPER,1,1,,,1,,,,,,,,,,,,, 
22,2,,172165-69230,,"STOPPER L-UP",1,1,,,1,,,,,,,,,,,,, 
23,2,,172165-69240,,COVER,1,1,,,1,,,,,,,,,,,,, 
24,2,,172165-69250,,"COVER L-UP",1,1,,,1,,,,,,,,,,,,, 
25,2,,172165-69260,,LEVER,1,1,,,1,,,,,,,,,,,,, 
26,3,,172141-41360,,"BUSH 1415",1,1,,,1,,,,,,,,,,,,, 
28,2,,172165-69290,,BRACKET,1,1,,,1,,,,,,,,,,,,, 
29,2,,172165-69740,,"RUBBER UN-R,STOPPER",1,1,,,1,,,,,,,,,,,,, 
30,2,,172165-69750,,RUBBER,1,1,,,1,,,,,,,,,,,,, 
31,2,,172165-69760,,"RUBBER UP-R,STOPPER",1,1,,,1,,,,,,,,,,,,, 
32,2,,172165-69770,,RUBBER,1,1,,,1,,,,,,,,,,,,, 
33,2,,172165-69780,,"RUBBER UP-R,CUSHION",1,1,,,1,,,,,,,,,,,,, 
34,2,,172165-69790,,RUBBER,1,1,,,1,,,,,,,,,,,,, 
35,2,,172165-69800,,"RUBBER UN,CUSHION",2,2,,,2,,,,,,,,,,,,, 
36,2,,22137-080000,,"WASHER 8, POLISHED",4,4,,,4,,,,,,,,,,,,, 
37,2,,22137-100000,,"WASHER 10,POLISHED",7,7,,,7,,,,,,,,,,,,, 
38,2,,22137-140000,,"WASHER 14,POLISHED",1,1,,,1,,,,,,,,,,,,, 
39,2,,22217-100000,,"SPRING WASHER 10",2,2,,,2,,,,,,,,,,,,, 
40,2,,22217-100000,,"SPRING WASHER 10",3,3,,,3,,,,,,,,,,,,, 
41,2,,22417-400250,,"COTTER PIN 4.0X25",1,1,,,1,,,,,,,,,,,,, 
42,2,,22867-300080,,"SCREW 3X 8",2,2,,,2,,,,,,,,,,,,, 
43,2,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,4,,,,,,,,,,,,, 
44,2,,26013-080252,,"BOLT M 8X 25",4,4,,,4,,,,,,,,,,,,, 
45,2,,26013-080302,,"BOLT M 8X 30",4,4,,,4,,,,,,,,,,,,, 
46,2,,26013-100162,,"BOLT M10X 16",5,5,,,5,,,,,,,,,,,,, 
47,2,,26013-100252,,"BOLT W/WASHER M10X25",7,7,,,7,,,,,,,,,,,,, 
48,2,,26116-101002,,"BOLT M10X100",3,3,,,3,,,,,,,,,,,,, 
49,2,,26450-080202,,"BOLT M 8X 20",8,8,,,8,,,,,,,,,,,,, 
50,2,,26577-080122,,"SCREW M 8X 12",2,2,,,2,,,,,,,,,,,,, 
51,2,,172165-67370,,"TRIM,REAR",1,1,,,1,,,,,,,,,,,,, 
52,1,,172165-67480,,CLIP,1,1,,,1,,,,,,,,,,,,, silv

erh
orn

.co
.uk



43 *-vi::'" Fig. CABIN(r~r~ & ,ftj",-) & FITTING PART) 

IJil§INo. 430J.l.l±I IJi !§!No. 430J .1.1±1 t:· l AJ.Uil Bl.t 
rl§!No. 440JJil:f:l l.,No. 2~51 t: 
I~ ~~ Ref. No. 1A. 1B. 1 ~64£'$h:t, 

F'g. :3 Ref.No. 2~51 
rg. 4 Ref.No. 1~64 

1A 
1B , 

487 
40--<UI 
2-------® • 

41---iL 
37----® v· 

~ ., --Jl 
REFER TO F 44, ,g. 

. 
20 ' 

45 43 

2; rs 
l. 
I 44 

®J, 

11 
41 

5 38 

REFER TO Fi .45 
14 g 

silv
erh

orn
.co

.uk



1,2,,194080-01121,,KNOB,4,4,,,4,,,,,,,,,,,,, 
2,2,,172137-46210,,SCREW,2,2,,,2,,,,,,,,,,,,, 
3,2,,172165-67100,,"FRAME UNL ASSY,GLASS",1,1,,,1,,,,,,,,,,,,, 
4,2,,172165-67170,,"FRAME UNR ASSY,GLASS",1,1,,,1,,,,,,,,,,,,, 
5,2,,172165-67240,,"SPRING 16",4,4,,,4,,,,,,,,,,,,, 
6,2,,172165-67250,,"SPRING, DISH",2,2,,,2,,,,,,,,,,,,, 
7,2,,172165-67380,,SHIM,2,2,,,2,,,,,,,,,,,,, 
8,2,,172165-69180,,"COLLAR 6,GLASS",2,2,,,2,,,,,,,,,,,,, 
9,2,,172165-69320,,"FRAME UPL,GLASS",1,1,,,1,,,,,,,,,,,,, 
10,2,,172165-69410,,FRAME,1,1,,,1,,,,,,,,,,,,, 
11,2,,172165-69490,,PLATE,1,1,,,1,,,,,,,,,,,,, 
12,2,,172165-69500,,"ROLLER 35",4,4,,,4,,,,,,,,,,,,, 
13,2,,172165-69510,,ROLLER,4,4,,,4,,,,,,,,,,,,, 
14,2,,172165-69521,,"SUSH ASSY",1,1,,,1,,,,,,,,,,,,, 
15,3,,172165-67811,,"GLASS L440 FR",1,1,,,1,,,,,,,,,,,,, 
16,3,,172165-67821,,"GLASS L485 RR",1,1,,,1,,,,,,,,,,,,, 
17,3,,172165-67850,,"CHANNEL CTR",1,1,,,1,,,,,,,,,,,,, 
18,3,,172165-67860,,"STRIP,WATER",1,1,,,1,,,,,,,,,,,,, 
19,3,,172162-69970,,"LOCK ASSY",2,2,,,2,,,,,,,,,,,,, 
20,2,,172165-69530,,SPACER,6,6,,,6,,,,,,,,,,,,, 
21,2,,172165-69540,,FINISHER,1,1,,,1,,,,,,,,,,,,, 
22,2,,172165-69550,,SHAFT,4,4,,,4,,,,,,,,,,,,, 
23,2,,172165-69560,,"SHAFT 14,ROLLER",2,2,,,2,,,,,,,,,,,,, 
24,2,,172165-69570,,SHAFT,2,2,,,2,,,,,,,,,,,,, 
25,2,,172165-69580,,GLASS(UP,1,1,,,1,,,,,,,,,,,,, 
25-1,2,,172165-69581,,GLASS,1,1,,,1,,N,,,M51019,,M51019,,,,,,M51019 
26,2,,172165-69590,,GLASS,1,1,,,1,,,,,,,,,,,,, 
27,2,,172165-69600,,"ACRYL F",1,1,,,1,,,,,,,,,,,,, 
28,2,,172165-69610,,GLASS,1,1,,,1,,,,,,,,,,,,, 
29,2,,172165-69620,,"GLASS L",1,1,,,1,,,,,,,,,,,,, 
30,2,,172165-69630,,GLASS,1,1,,,1,,,,,,,,,,,,, 
31,2,,172137-69651,,"COLLAR, GLASS",10,10,,,10,,,,,,,,,,,,, 
32,2,,172165-69661,,"SEAL,CAB ROOF",1,1,,,1,,,,,,,,,,,,, 
33,2,,172165-69671,,SEAL,1,1,,,1,,,,,,,,,,,,, 
34,2,,172165-69681,,SEAL,1,1,,,1,,,,,,,,,,,,, 
35,2,,172165-69691,,SEAL,1,1,,,1,,,,,,,,,,,,, 
36,2,,172165-69720,,"SEAL,DOOR",1,1,,,1,,,,,,,,,,,,, 
37,2,,172165-69731,,"SEAL,FRONT",1,1,,,1,,,,,,,,,,,,, 
38,2,,172162-69750,,HANDLE,1,1,,,1,,,,,,,,,,,,, 
39,2,,172165-69811,,RUBBER,3,3,,,3,,,,,,,,,,,,, 
40,2,,172165-69830,,"SEAL,FRONT",1,1,,,1,,,,,,,,,,,,, 
41,2,,172137-69840,,SCREW,10,10,,,10,,,,,,,,,,,,, 
42,2,,172165-69840,,PACKING,1,1,,,1,,,,,,,,,,,,, 
43,2,,172165-69850,,"PACKING UP-R",1,1,,,1,,,,,,,,,,,,, 
44,2,,172165-69860,,"PACKING UN-L",1,1,,,1,,,,,,,,,,,,, 
45,2,,172165-69870,,"PACKING UN-R",1,1,,,1,,,,,,,,,,,,, 
46,2,,172165-69890,,"LATCH L ASSY",2,2,,,2,,,,,,,,,,,,, 
47,2,,172165-69960,,"LATCH R ASSY",2,2,,,2,,,,,,,,,,,,, 
48,2,,172165-69980,,GUARD,4,4,,,4,,,,,,,,,,,,, 
49,2,,22137-060000,,"WASHER 6, POLISHED",9,9,,,9,,,,,,,,,,,,, 
50,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,2,,,,,,,,,,,,, 
51,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,8,,,,,,,,,,,,, 
52,2,,22137-100000,,"WASHER 10,POLISHED",8,8,,,8,,,,,,,,,,,,, 
53,2,,22157-060000,,"WASHER  6",2,2,,,2,,,,,,,,,,,,, 
54,2,,22157-080000,,"WASHER  8",10,10,,,10,,,,,,,,,,,,, 
55,2,,22217-080000,,"SPRING WASHER  8",5,5,,,5,,,,,,,,,,,,, 
56,2,,22217-140000,,"SPRING WASHER 14",2,2,,,2,,,,,,,,,,,,, 
57,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,,,8,,,,,,,,,,,,, 
58,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,2,,,,,,,,,,,,, 
59,2,,26116-060122,,"BOLT 6X12",8,8,,,8,,,,,,,,,,,,, 
60,2,,26757-080002,,"NUT M 8",5,5,,,5,,,,,,,,,,,,, 
61,2,,26757-140002,,"LOCK NUT M14 PLATED",2,2,,,2,,,,,,,,,,,,, 
62,2,,933171-17770,,"SHIM SET",2,2,,,2,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



63,2,,172165-68280,,COLLAR,1,1,,,1,,,,,,,,,,,,, 
64,2,,172165-69990,,SHIM,2,2,,,2,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



.. -., & •,:,) 1:::.,(11 ,,.. 'J 44 * 1r c~ ,cc & SASH) CABIN~ Fig. 

35 ~ 

37 

59 9 !)13 2 
1 

31 
4154 

J,~ 
0 

2 

40 ~ 

57 

I' 

27 

32 

, 
l,No. 1AJltF181% 

llfflNo. 43(7)= l,No. 2~51 /: hltT 
JiEINo. 43(7) ~ l,No. 1 ~64-t-ft 
JiEINo. ,44(7) 1A. 18 
Fig. 43 Re:· :a-f No. 2~51 
I NC. Fig. 4 Ref. No. 1 ~64 Fig. 44 9 • 

silv
erh

orn
.co

.uk



1,1,,772165-69000-2,,"SIDE DOOR ASSY",1,1,,,1,,,,,,,,,,,,, 
2,2,,172165-63650,,"PLUG 10,HOLE",5,5,,,5,,,,,,,,,,,,, 
3,2,,172165-69000-2,,"DOOR ASSY    (GREEN)",1,1,,,1,,,,,,,,,,,,, 
4,3,,172137-69410-2,,"HINGE      (GREEN)",2,2,,,2,,,,,,,,,,,,, 
6,4,,172137-66650-2,,"HINGE (B)    (GREEN)",2,2,,,2,,,,,,,,,,,,, 
7,4,,172122-69390,,HINGE,2,2,,,2,,,,,,,,,,,,, 
8,2,,172165-69141,,"COVER, DOOR",1,1,,,1,,,,,,,,,,,,, 
9,2,,172165-69190,,RUBBER,2,2,,,2,,,,,,,,,,,,, 
10,2,,172162-69460,,"KEY ASSY, CYLINDER",1,1,,,1,,,,,,,,,,,,, 
11,2,,172162-69480,,"LOCK ASSY",1,1,,,1,,,,,,,,,,,,, 
12,2,,172162-69490,,PIN,1,1,,,1,,,,,,,,,,,,, 
13,2,,172162-69500,,SPRING,1,1,,,1,,,,,,,,,,,,, 
14,2,,172162-69510,,"HANDLE ASSY",1,1,,,1,,,,,,,,,,,,, 
15,2,,172162-69520,,COVER,1,1,,,1,,,,,,,,,,,,, 
16,2,,172162-69530,,"ROD ASSY",1,1,,,1,,,,,,,,,,,,, 
17,2,,172162-69540,,"HANDLE,OUTER",1,1,,,1,,,,,,,,,,,,, 
17-1,2,,172162-69541,,"HANDLE,OUTER",1,1,,,1,,N,,,M51118,,M51118,,,,,,M51118 
18,2,,172162-69550,,HOOK,1,1,,,1,,,,,,,,,,,,, 
19,2,,172122-69620,,"KNOB, DOOR",1,1,,,1,,,,,,,,,,,,, 
20,2,,172165-69640,,"GLASS UP,DOOR",1,1,,,1,,,,,,,,,,,,, 
21,2,,172165-69650,,GLASS,1,1,,,1,,,,,,,,,,,,, 
22,2,,172165-69701,,"SEAL UP,DOOR",1,1,,,1,,,,,,,,,,,,, 
23,2,,172165-69711,,SEAL,1,1,,,1,,,,,,,,,,,,, 
24,2,,22137-050000,,"WASHER 5, POLISHED",8,8,,,8,,,,,,,,,,,,, 
25,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,4,,,,,,,,,,,,, 
26,2,,22217-050000,,"SPRING WASHER  5",8,8,,,8,,,,,,,,,,,,, 
27,2,,22217-060000,,"SPRING WASHER  6",8,8,,,8,,,,,,,,,,,,, 
28,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,4,,,,,,,,,,,,, 
29,2,,26557-060102,,"SCREW 6X10",2,2,,,2,,,,,,,,,,,,, 
30,2,,26557-060162,,"SCREW M 6X 16",7,7,,,7,,,,,,,,,,,,, 
31,2,,26559-050162,,SCREW,8,8,,,8,,,,,,,,,,,,, 
32,2,,26559-050202,,SCREW,4,4,,,4,,,,,,,,,,,,, 
33,2,,26757-100002,,"NUT M10",2,2,,,2,,,,,,,,,,,,, 
34,2,,22217-100000,,"SPRING WASHER 10",2,2,,,2,,,,,,,,,,,,, 
35,2,,26716-100002,,"NUT 10",4,4,,,4,,,,,,,,,,,,, 
36,1,,933110-00301,,"KEY ASSY",1,1,,,1,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



45 *1r t=:., f-:'7 
Fig. CABIN DOOR 

~;:-~--, 
-1/ '--...,, 

rt;~,>~,, 
I' __ ~:Jf (;1C· · ' ~-- : : 1~j: 
~ -- -~ 

-, ~~ _,,:;,,,,-· 
...... .,. _.,. 

REFER TO Fig. 43, 44 

Jtl:fi L,r«J. 11~ 
.1.11:i L.No. 2~35€-'fth:t1" 
1 INC. 2~35 

1 , 

32 2 

3027 , for 
ll_ 16 

_ t-~tii 
'· 

-------
13~~ 

31121;615 8 ~; ' 

l _ 29 
~ /. 27 

, 27-----.._ 
30~~ 

< 

10 

36 

17 

~35 22 

.?34 

23 
21 

silv
erh

orn
.co

.uk



1,1,,772165-68100,,"CANOPY ASSY",,,1,1,,1,,,,,,,,,,,, 
2,2,,172165-68100,,"POLE ASSY, CANOPY R",,,1,1,,1,,,,,,,,,,,, 
3,2,,172165-68110,,"POLE ASSY, CANOPY L",,,1,1,,1,,,,,,,,,,,, 
4,2,,172165-68180,,"BOLT, M14X 35",,,8,8,,8,,,,,,,,,,,, 
5,2,,172165-68301,,"ROOF, CANOPY",,,1,1,,1,,,,,,,,,,,, 
6,2,,22217-140000,,"SPRING WASHER 14",,,8,8,,8,,,,,,,,,,,, 
7,2,,26013-120402,,"BOLT M12X 40",,,6,6,,6,,,,,,,,,,,, 
8,1,,172165-68200,,"CANOPY F CMP",,,1,1,,1,,,,,,,,,,,, 
9,1,,26013-120352,,"BOLT M12X 35",,,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



F' 46 =F--\7 / l:: 
ig. CANOPY 

.l.tl:i l, ~- 11.t 

.l.te l,No 2~ 7 1 IF«:.2__:,l -'f*h:Ej 

1 
~ s-~ 

3 

silv
erh

orn
.co

.uk



1,1,,172168-71101,,"COVER,FLYWHEEL",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,26013-100302,,"BOLT M10X 30",8,8,8,8,8,8,,,,,,,,,,,, 
3,1,,172165-71200,,COUPLING,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,26450-120402,,"BOLT M12X 40",3,3,3,3,3,3,,,,,,,,,,,, 
5,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172164-73110,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172170-73200,,"PUMP ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
7-1,1,,172170-73201,,"PUMP 
ASSY",1,1,1,1,1,1,S,,,M50657,,M50657,,M50657,,M50657,,M50657,,M50657 
7-2,1,,172170-73202,,"PUMP 
ASSY",1,1,1,1,1,1,N,,,M50983,,M50983,,M50983,,M50983,,M50983,,M50983 
9,2,,172168-71200,,"SHAFT ASSY, ROCKER",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,172164-73170,,"SEAL ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172168-71210,,"HANGER 
COMPL.",1,1,1,1,1,1,W,,,M50501,,M50501,,M50501,,M50501,,M50501,,M50501 
18-1,2,,172168-
71211,,HANGER,1,1,1,1,1,1,F,1,,M51019,,M51019,,M51019,,M51019,,M51019,,M51019 
19,3,,172168-71340,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172168-71550,,COVER,1,1,1,1,1,1,,,,,,,,,,,, 
24,3,,26450-060162,,"BOLT M 6X 16",4,4,4,4,4,4,,,,,,,,,,,, 
30,3,,172168-71510,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172165-73790,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
34,3,,172143-74220,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
36,2,,172175-73110,,"ROTARY GROUP",1,1,1,1,1,1,,,,,,,,,,,, 
36-1,2,,172175-73111,,"ROTARY 
COMP.",1,1,1,1,1,1,F,1,,M51019,,M51019,,M51019,,M51019,,M51019,,M51019 
47,3,,172168-71360,,"GASKET, BONNET",1,1,1,1,1,1,,,,,,,,,,,, 
49,3,,172175-73150,,"PLATE, CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
57,3,,24315-000080,,"O-RING 1B P-8.0",5,5,5,5,5,5,,,,,,,,,,,, 
58,3,,26450-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 
59,3,,26450-100502,,"BOLT 10X 50",1,1,1,1,1,1,,,,,,,,,,,, 
63,3,,172168-71430,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
73,2,,172175-73440,,"PUMP ASSY, GEAR",1,1,1,1,1,1,,,,,,,,,,,, 
87,3,,172147-73650,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
106,3,,172165-73870,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
107,3,,172164-73880,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
108,3,,172164-73890,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
109,3,,24315-000100,,"O-RING 1B P-10.0",3,3,3,3,3,3,,,,,,,,,,,, 
112,2,,172164-73460,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
112-1,2,,172164-
73461,,VALVE,1,1,1,1,1,1,S,,,M50741,,M50741,,M50741,,M50741,,M50741,,M50741 
122,3,,172162-74860,,BOLT,4,4,4,4,4,4,,,,,,,,,,,, 
123,3,,24311-000160,,"O-RING 1A P-16.0",4,4,4,4,4,4,,,,,,,,,,,, 
124,3,,26450-080252,,"BOLT M 8X 25",2,2,2,2,2,2,,,,,,,,,,,, 
131,3,,172141-74430,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fi 4 7 ;mff~:.,-;t & ,di~ 
g. HYD. OIL PUMP & JOINT 

3 

123 

,_ / 
'-.,, 

-~ 
--:-~-d 57 

' 

silv
erh

orn
.co

.uk



1A,1,,172148-72501-1,,"CYLINDER, BOOM",1,1,,,1,,,,,,,,,,,,, 
1B,1,,172148-72501,,"CYLINDER ASSY,BOOM",,,,,1,1,,1,,,,,,,,,, 
2,2,,172148-72081,,"PISTON 80 33",1,1,,,1,1,,,,,,,,,,,, 
3,2,,172148-72091,,"SPACER 80 33 19",1,1,,,1,1,,,,,,,,,,,, 
4,2,,172148-72180,,"HEAD 80 45",1,1,,,1,1,,,,,,,,,,,, 
5,3,,194300-24130,,"BUSH 45X50X30",1,1,,,1,1,,,,,,,,,,,, 
7,2,,172148-72210,,"RING 50 CUSHION",1,1,,,1,1,,,,,,,,,,,, 
8,2,,172148-72220,,"PLUNGER 50 CUSHION",1,1,,,1,1,,,,,,,,,,,, 
9,2,,172148-72302,,"ROD COMP",1,1,,,1,1,,,,,,,,,,,, 
10,3,,172146-72310,,"BUSH 45 50",1,1,,,1,1,,,,,,,,,,,, 
11,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,2,2,,,,,,,,,,,, 
12A,2,,172148-72511-1,,"TUBE W/BUSH",1,1,,,1,,,,,,,,,,,,, 
12B,2,,172148-72511,,"TUBE W/BUSH, BOOM UT",,,,,1,1,,1,,,,,,,,,, 
13,3,,172146-72310,,"BUSH 45 50",1,1,,,1,1,,,,,,,,,,,, 
14,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,2,2,,,,,,,,,,,, 
15,2,,172148-99340,,"KIT, BOOM CYLINDER",1,1,,,1,1,,,,,,,,,,,, 
16,3,,172142-72260,,"WASHER 80 B",1,1,,,1,1,,,,,,,,,,,, 
17,3,,172148-72900,,"SEAL SET, HEAD",1,1,,,1,1,,,,,,,,,,,, 
24,3,,172148-72910,,"SEAL SET, PISTON",1,1,,,1,1,,,,,,,,,,,, 
28,3,,22252-000601,,"CIRCLIP 60",1,1,,,1,1,,,,,,,,,,,, 
29,3,,933125-94500,,"RING 60, SPRING",1,1,,,1,1,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,2,2,,,,,,,,,,,, 
31,2,,933111-20200,,"U-NUT M33",1,1,,,1,1,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",2,2,,,2,2,,,,,,,,,,,, 
33A,1,,172169-72300-1,,"COVER,SLIDE",1,1,,,1,,,,,,,,,,,,, 
33B,1,,172169-72300,,"COVER,SLIDE",,,,,1,1,,1,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",1,1,,,1,1,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,1,1,,,,,,,,,,,, 
36,1,,933147-03400,,"WASHER, BRAKE ARM",1,1,,,1,1,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",2,2,,,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



., HUf(.f.tt .. :.,) -:l-.b.:,.,'J ;,, 7 ABIN) 48 BOOM CYLINDER UT(C Fig. 

33 l A 

l B 

·;/ 

ca.NTRY J p EX AS 
APPL.I- Q Q -
CATl<J4 

' / . .-
·- '7 .. < 
·', --~--~ 

-~~ .-
. 1 B 

I> 
~/:!:ll,N0.2 lAA~31 lf-a-h:t1' ~iliL,No. 
1A INC. 2A~al 1 A , 

silv
erh

orn
.co

.uk



1,1,,172148-72252-1,,"CYLINDER ASSY,BOOM Z",,,1,1,,1,,1,,,,,,,,,, 
2,2,,172148-72081,,"PISTON 80 33",,,1,1,,1,,,,,,,,,,,, 
3,2,,172148-72091,,"SPACER 80 33 19",,,1,1,,1,,,,,,,,,,,, 
4,2,,172148-72180,,"HEAD 80 45",,,1,1,,1,,,,,,,,,,,, 
5,3,,194300-24130,,"BUSH 45X50X30",,,1,1,,1,,,,,,,,,,,, 
7,2,,172148-72210,,"RING 50 CUSHION",,,1,1,,1,,,,,,,,,,,, 
8,2,,172148-72220,,"PLUNGER 50 CUSHION",,,1,1,,1,,,,,,,,,,,, 
9,2,,172148-72261-1,,"TUBE W/BUSH",,,1,1,,1,,,,,,,,,,,, 
10,3,,172146-72310,,"BUSH 45 50",,,1,1,,1,,,,,,,,,,,, 
11,3,,172168-81410,,"SEAL 45X55X4, DUST",,,2,2,,2,,,,,,,,,,,, 
12,2,,172148-72302,,"ROD COMP",,,1,1,,1,,,,,,,,,,,, 
13,3,,172146-72310,,"BUSH 45 50",,,1,1,,1,,,,,,,,,,,, 
14,3,,172168-81410,,"SEAL 45X55X4, DUST",,,2,2,,2,,,,,,,,,,,, 
15,2,,172148-99340,,"KIT, BOOM CYLINDER",,,1,1,,1,,,,,,,,,,,, 
16,3,,172142-72260,,"WASHER 80 B",,,1,1,,1,,,,,,,,,,,, 
17,3,,172148-72900,,"SEAL SET, HEAD",,,1,1,,1,,,,,,,,,,,, 
24,3,,172148-72910,,"SEAL SET, PISTON",,,1,1,,1,,,,,,,,,,,, 
28,3,,22252-000601,,"CIRCLIP 60",,,1,1,,1,,,,,,,,,,,, 
29,3,,933125-94500,,"RING 60, SPRING",,,1,1,,1,,,,,,,,,,,, 
30,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,,2,2,,2,,,,,,,,,,,, 
31,2,,933111-20200,,"U-NUT M33",,,1,1,,1,,,,,,,,,,,, 
32,1,,172162-61770,,"GUIDE,SLIDE",,,2,2,,2,,,,,,,,,,,, 
33,1,,172169-72300-1,,"COVER,SLIDE",,,1,1,,1,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",,,1,1,,1,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",,,1,1,,1,,,,,,,,,,,, 
36,1,,933147-03400,,"WASHER, BRAKE ARM",,,1,1,,1,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",,,2,2,,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



49 -f-A Z/ U './~ UZ(:hJI:.) 
Fig. BOOM CYLINDER UZ( CAN<PY) 

33 
1 

Jl/:f:l l,NO. 1 J;t 
JUl::l l,No. 2~31 'l-~hlt"t" 
1 INC. 2~31 

1 , 

OOlJfl'RY J P E X A S 
Fi No. 49 49 48 

silv
erh

orn
.co

.uk



1A,1,,172148-72341-1,,"CYLINDER ASSY,ARM",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,172148-72341,,"CYLINDER ASSY,ARM",,,,,1,1,,1,,,,,,,,,, 
2,2,,172148-72050,,"PISTON 75",1,1,1,1,1,1,,,,,,,,,,,, 
3A,2,,172148-72351-1,,"TUBE W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
3B,2,,172148-72351,,"TUBE W/BUSH",,,,,1,1,,1,,,,,,,,,, 
4,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
6,2,,172148-72371,,"ROD COMP",1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
9,2,,172148-72390,,"HEAD 75 45",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,194300-24130,,"BUSH 45X50X30",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,172148-99380,,"KIT, ARM CYLINDER",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,172141-72190,,"WASHER 75",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172148-72920,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172148-72930,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,933125-94500,,"RING 60, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
24,2,,933111-20200,,"U-NUT M33",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



50 7-A:.,V'"./~ 
Fig. ARM CYLIN:>ER 

silv
erh

orn
.co

.uk



1A,1,,172148-72711-1,,"CYLINDER,BUCKET(GREE",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,172148-72711-5,,"CYLINDER, BUCKET",,,,,1,1,,1,,,,,,,,,, 
2,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172142-72510,,"HEAD 65 40 W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,,,,,,,,, 
6A,2,,172148-72721-1,,"TUBE,BUCKET  (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
6B,2,,172148-72721-5,,"TUBE, BUCKET",,,,,1,1,,1,,,,,,,,,, 
7,3,,172168-72240,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
9,2,,172148-72771,,"ROD COMP",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172168-72240,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
12,2,,172148-72790,,"PISTON 65",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172142-99420,,"CYLINDER KIT, BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172142-72560,,"WASHER 65, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172142-72920,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172148-72940,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,933111-26600,,"RING 55, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 51 .. !J ✓~ / '( 'T •:, t- :,., 
BUCKET CYLINDER 

/!00 
: ·, .,.._ __ 

1 

JU!:i l.,N0.2 1~24-'f3:hil:1" JUJ:il,No. 
1 INC. 2~24l 

/?1; , 
. 1/ (/!~, 

v . ...,, 
~--.,/_) 
)1/( 

•.' J 
. 

silv
erh

orn
.co

.uk



1,1,,172169-72200,,"CYLINDER ASSY,SWING",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172169-72210,,"TUBE W/BUSH, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172146-72220,,"HEAD 85 40 W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172146-72241,,"PISTON 85 27 B",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172146-72251,,"PISTON 85 27 A",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172146-72270,,"LOCK WASHER 85",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,172137-72700,,"RING 40A, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172137-72710,,"COLLAR 40B, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,172137-72720,,"COLLAR 40A, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,172137-72730,,"RING 44B, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172142-72781,,"ROD W/BUSH, SWING",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172171-72150,,"BUSH 38X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172168-81270,,"SEAL,DUST 38X50X4",2,2,2,2,2,2,,,,,,,,,,,, 
19,2,,172142-72800,,"PLUNGER 44D, CUSHION",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,172142-72810,,"CIRCLIP 22",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,172148-72950,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,172148-72960,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,22252-000561,,"RING   56",1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,933111-26600,,"RING 55, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
36,1,,172168-72300,,COVER,,,1,1,1,1,,1,,,,,,,,,, 
37,1,,22217-100000,,"SPRING WASHER 10",,,1,1,1,1,,1,,,,,,,,,, 
38,1,,26116-100162,,"BOLT M10X 16 PLATED",,,1,1,1,1,,1,,,,,,,,,, 
39,1,,933147-03400,,"WASHER, BRAKE ARM",,,1,1,1,1,,1,,,,,,,,,, 
40,1,,933168-14170,,"SPRING 16",,,2,2,2,2,,1,,,,,,,,,, 
41,1,,22157-100000,,"WASHER 10",1,1,,,1,,,,,,,,,,,,, 
42,1,,22217-100000,,"SPRING WASHER 10",1,1,,,1,,,,,,,,,,,,, 
43,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,1,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



52 A,( :,J?'°:.;o !J :,J~ 
Fig. SWING CYLINDER 

16 

I 
5 

I 

~ 
35 silv
erh

orn
.co

.uk



1,1,,172142-72571,,"CYLINDER ASSY, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172141-72250,,"U-NUT M27",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172142-72260,,"WASHER 80 B",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172175-72480,,"PISTON 80",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172142-72581,,"TUBE ASSY, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172168-72410,,"BUSH 40X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
8,2,,172142-72621,,"ROD, BLADE",1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172168-72410,,"BUSH 40X50X40",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172165-81750,,"SEAL 40X50X5, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
11,2,,172142-72640,,"HEAD 80 40 W/BUSH",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,933135-14600,,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,172142-72930,,"SEAL SET, HEAD",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172142-72950,,"SEAL SET, PISTON",1,1,1,1,1,1,,,,,,,,,,,, 
22,2,,933111-26600,,"RING 55, SPRING",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



53 :tv- t-t :/ v :t~ 
Fig. BLADE CYLINDER 

l 
R.m l,Nl 1 !;t 
R.m L,No. 2~22t'i!'h£:1' 
1 INC. 2~22 

l , 
I 

I 

) 

3 

14 

( 
I J silv

erh
orn

.co
.uk



1,1,,172148-73300,,"MOTOR ASSY, DRIVING",2,2,2,2,2,2,,,,,,,,,,,, 
5,2,,172141-70040,,"NUT, RING",2,2,2,2,2,2,,,,,,,,,,,, 
8,2,,172148-70110,,"BEARING, ANGULAR",2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172141-70180,,"PLATE(T1.8), THRUST",2,2,2,2,2,2,,1,,,,,,,,,, 
19,2,,172141-70190,,"PLATE(T2.3), THRUST",2,2,2,2,2,2,,1,,,,,,,,,, 
21,2,,172141-70200,,"PLATE(T2.8), THRUST",2,2,2,2,2,2,,1,,,,,,,,,, 
24,2,,172141-70230,,WIRE,2,2,2,2,2,2,,,,,,,,,,,, 
25,2,,172122-70350,,BALL,262,262,262,262,262,262,,,,,,,,,,,, 
27,2,,22242-000350,,"CIRCLIP   35",2,2,2,2,2,2,,,,,,,,,,,, 
37,2,,172122-70540,,"BOLT, SOCKET",12,12,12,12,12,12,,,,,,,,,,,, 
39,2,,172148-70260,,"BLOCK SET, RELIEF",2,2,2,2,2,2,,,,,,,,,,,, 
44,3,,172148-70350,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
66,2,,172148-70360,,"SEAL KIT",2,2,2,2,2,2,,,,,,,,,,,, 
67,3,,172148-70310,,"SEAL KIT, REDUCTION",2,2,2,2,2,2,,,,,,,,,,,, 
68,4,,172141-70020,,"SEAL, FLOATING",2,2,2,2,2,2,,,,,,,,,,,, 
69,4,,172141-70220,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
70,3,,172148-70320,,"SEAL KIT, MOTOR",2,2,2,2,2,2,,,,,,,,,,,, 
71,4,,172147-70250,,"OIL SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
72,4,,24315-000070,,"O-RING 1B P-7.0",4,4,4,4,4,4,,,,,,,,,,,, 
73,4,,24315-000100,,"O-RING 1B P-10.0",4,4,4,4,4,4,,,,,,,,,,,, 
74,4,,24315-000110,,"O-RING 1B P-11.0",4,4,4,4,4,4,,,,,,,,,,,, 
75,4,,24315-000140,,"O-RING 1B P-14.0",4,4,4,4,4,4,,,,,,,,,,,, 
76,4,,24315-000290,,"O-RING 1B P-29.0",4,4,4,4,4,4,,,,,,,,,,,, 
77,4,,24321-001250,,"O-RING 1A G-125.0",2,2,2,2,2,2,,,,,,,,,,,, 
78,3,,172148-70330,,"SEAL KIT, RELIEF",2,2,2,2,2,2,,,,,,,,,,,, 
79,4,,172147-70580,,"RING P12 T2, BACK UP",8,8,8,8,8,8,,,,,,,,,,,, 
80,4,,172147-70600,,"RING P15,T3,BACKUP",8,8,8,8,8,8,,,,,,,,,,,, 
81,4,,24315-000120,,"O-RING 1B P-12.0",4,4,4,4,4,4,,,,,,,,,,,, 
82,4,,24315-000150,,"O-RING 1B P-15.0",4,4,4,4,4,4,,,,,,,,,,,, 
83,4,,24315-000240,,"O-RING 1B P-24.0",4,4,4,4,4,4,,,,,,,,,,,, 
84,4,,24315-000070,,"O-RING 1B P-7.0",4,4,4,4,4,4,,,,,,,,,,,, 
85,3,,24315-000160,,"O-RING 1B P-16.0",4,4,4,4,4,4,,,,,,,,,,,, 
87,2,,172148-70400,,"BLOCK ASSY, CYLINDER",2,2,2,2,2,2,,,,,,,,,,,, 
94,1,,26013-120352,,"BOLT M12X 35",18,18,18,18,18,18,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 54 jEff=E-9 
Fig. DRIVING MOTOR 

70 

66 

77 
~1 
70 

(1) 

it=:::: '--44 
78 79__,...,: ____ __J 39 

ao~e---_J 
82---
80~----__J 
83---0 

silv
erh

orn
.co

.uk



1,1,,172169-73310,,"MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172169-73330,,"VALVE ASY, SHOCKLESS",1,1,1,1,1,1,,,,,,,,,,,, 
3,3,,172168-73340,,"VALVE BODY",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172169-73350,,CARTRIDGE,2,2,2,2,2,2,,,,,,,,,,,, 
5,3,,172168-73360,,"SEAL KIT",1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172168-73370,,BOLT,6,6,6,6,6,6,,,,,,,,,,,, 
7,2,,172168-73400,,"MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172168-73410,,"HOUSING, BEARING",1,1,1,1,1,1,,,,,,,,,,,, 
9,3,,172168-73420,,PINION,1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172168-73430,,"BEARING, BALL",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,172168-73440,,"NEEDLE BEARING",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,172168-73450,,"CIRE CLIP(H)",1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,172168-73460,,"CIRCLIP, SHAFT",1,1,1,1,1,1,,,,,,,,,,,, 
14,3,,172141-77400,,"PLUG, BLIND",1,1,1,1,1,1,,,,,,,,,,,, 
15,3,,172168-73470,,COLLAR,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172168-73480,,"PLATE, VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172168-73490,,"VALVE,EXH.",1,1,1,1,1,1,,,,,,,,,,,, 
18,3,,172168-73500,,"RING, BALANCING",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-73510,,SPRING,2,2,2,2,2,2,,,,,,,,,,,, 
20,3,,172168-73520,,"PLATE, WEAR",1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172168-73530,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
22,3,,172168-73540,,DRIVE,1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,172168-73550,,ROLLER,1,1,1,1,1,1,,,,,,,,,,,, 
24,3,,172168-73560,,"DRIVE, VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,172168-73570,,"HOUSING, VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
26,3,,172168-73580,,BALL,2,2,2,2,2,2,,,,,,,,,,,, 
27,3,,172168-73590,,PLAG,2,2,2,2,2,2,,,,,,,,,,,, 
28,3,,172168-73600,,SPRING,2,2,2,2,2,2,,,,,,,,,,,, 
29,3,,172168-73610,,"CIRCLIP, HOLE",1,1,1,1,1,1,,,,,,,,,,,, 
30,3,,172168-73620,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
31,3,,172168-73630,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
32,3,,172137-70490,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172168-73640,,"SEAL SET",1,1,1,1,1,1,,,,,,,,,,,, 
43,1,,22217-160000,,"SPRING WASHER 16",4,4,4,4,4,4,,,,,,,,,,,, 
44,1,,26116-160502,,"BOLT M16X 50 PLATED",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 55 n!lru=E-9 Tl.RNING ftl>TOR 

30-·- ..... 

~ 311 
11~ 
29---Q 

13------Q 

15~ 

' 

2 
inc. 3 _ 6 

; 

~ 
7 
inc. 8 ~ 33 

silv
erh

orn
.co

.uk



1,1,,172148-73800,,"JOINT, SEIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172148-73810,,"SHAFT, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172148-73830,,"FLANGE, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172148-73840,,"HUB, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172137-73860,,"SPACER, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172148-73880,,"SEAL KIT, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172142-73800,,"O-RING 55.76X5.7",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172148-73860,,"SEAL STK",7,7,7,7,7,7,,,,,,,,,,,, 
9,3,,172148-73870,,"LING EL, BUCK UP",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,24311-000750,,"O-RING 1A P-75.0",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,24321-000700,,"O-RING 1A G-70.0",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,22242-000451,,"CIRCLIP   45",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,23871-020000,,"PLUG PT1/4,SCREW",7,7,7,7,7,7,,,,,,,,,,,, 
14,2,,26013-100352,,"BOLT M10X 35",3,3,3,3,3,3,,,,,,,,,,,, 
15,1,,26013-100302,,"BOLT M10X 30",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.56 A.-f ~JL,~ 3 .-f:., f.. 
SWIVEL JOINT 

-T --13 

. 
t----2 

'/::~ 

,~:~~li 
~ '. ~~ / ' .~ ~ : _.,:>:,,--

4 

~p>// 

~;>~/// 
L/ 

3 

silv
erh

orn
.co

.uk



1,1,,172169-74101,,"VALVE ASSY, CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172112-06480,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172112-06490,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172169-72400,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172169-72410,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,172169-72490,,"VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172168-72620,,"SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
17,3,,172122-73430,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172169-72450,,"SECTION KIT, SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172112-06480,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
21,3,,172112-06490,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
23,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
24,3,,172168-72740,,"PLUG ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
25,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
30,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,172151-74110,,TIE-ROD,2,2,2,2,2,2,,,,,,,,,,,, 
32,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
36,2,,26716-100002,,"NUT 10",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,172168-45400,,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,,,,,,, 
38,1,,172165-45490,,CUSHION,5,5,5,5,5,5,,,,,,,,,,,, 
39,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,5,5,,,,,,,,,,,, 
40,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,5,5,5,5,,,,,,,,,,,, 
41,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 
42,1,,26716-100002,,"NUT 10",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



57 ::J::.., ,-. □ -Jt,r,111-:t(Pi0 -~ & I\ .. Jl,7"~) 
Fig. CONTROL VALVE(P PORT & VALVE STAND) 

::i::.,, 1- a-Jl,r(Jl,7 ASSY 
COHTRa.. VALVE ASSY 
172169-74101 
Ji§No. 570)Jt/t, l,No. 1 l;t 
IJi§No. 570)Jtj:li l,No. 2~36.!:: 
Ji§No. 580)Jt/::bL,No. 1~39c: 
J:l§No. 590)Jttf1L,No. 1~36.!:: 1 .... 
lj§No. 600)R,lt, l,No. 1 ~34.!:: 
lfie!No. 6l©Jt/t.L,No. 1~25t:-$hS:, 
Fig.57 Ref.No.1 

36 I NC. Fig. 57 Ref. No. 2~36 

~ 
Fig. 58 Ref. No. 1~39 
Fig. 59 Ref. No. 1~36 

~ Fig. 60 Ref. No. 1~34 
/di_~ 32 Fig. 61 Ref. No. 1~25 

~ V-s 
~~0--7 37 

~-

1? 
f-------42 

5 
4 

;f- / 7'2 
PUMP 2 

;f- ;rj' 4 
PUIIP 4 

24 

if-/ 7'3 
PUMP 3 

11 
12 

®---36 

35 

silv
erh

orn
.co

.uk



1,2,,172168-72540,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172112-06480,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
3,3,,172112-06490,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
11,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
17,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,,,,,,,,, 
18,4,,172116-74150,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
19,4,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,2,2,,,,,,,,,,,, 
20,2,,172168-72580,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
23,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
27,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
28,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
31,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
34,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
38,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
39,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



17 

58 ::J:.., f-. □ -Ji,1~;1,:1'(j;Eff & PTO) 
Fig. CONTROL VALVE(DRIVE & P. T. 0.) 

::i:., t- □ -Jl,J'CJl,-:1 ASSY 
CCW1Rll... VALVE ASSY 
172169-74101 
l.il3No. 570)£/:lj l,No. 1 l;t 
l:i13No. 570).JU±i t,No. 2~36c _ 
lJil3No. 580)Jl./:lj l,No. 1 ~39c ...-
l:il3No. 590).lt/:lj l,No. 1 ~36c ~ "i' :.,-

3 
;., 

l.il3No. 600)£/:ljl,No. 1~34c OPTIONAL 
l.il3No. 61 O),Jt/:lj l,No. 1 ~25f:-$"-1J.i:1" 
Fig. 57 Ref. No. 1 
INC.Fig.57 Ref.No.2~36 

Fig.SB Ref.No. 1~39 
Fig.59 Ref.No. 1~36 
Fig.60 Ref.No. 1~34 
Fig. 61 Ref. No.1~25 

jEfi ( R) 
DRIVING(R) 

17 

silv
erh

orn
.co

.uk



1,2,,172189-72470,,"SECTION ASSY,SPOOL",1,1,1,1,1,1,,M,,,,,,,,,, 
1-1,2,,172189-72420,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
1-2,2,,172189-72421,,"SECTION KIT, 
SPOOL",1,1,1,1,1,1,N,,,M50786,,M50786,,M50786,,M50786,,M50786,,M50786 
2,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
16-1,3,,172146-74730,,"VALVE 
ASSY",1,1,1,1,1,1,N,,,M50786,,M50786,,M50786,,M50786,,M50786,,M50786 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172169-72430,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
29,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
31,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
32,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
33,3,,172169-72510,,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
35,3,,172146-74730,,"VALVE ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
36,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

33 

59 :::J:,, t- C-Jl,,r{JL,:1'(7-k & A{:t?'') 
Fig. CONTROL VALVE(ARM & SWING) 

:::i :,., I- a - Jl;POl,:f ASSY 
CCWTROI.. VALVE ASSY 
172169-74101 
IJi§No. 570)J!./:B L,No. 1 l;t 
IJiEINo. 570)Jl/:B l,No. 2~36.!: 
ll§No. 580).Jl/:B L,No. 1 ~39c 
llEINo. 590'J.l./:B L,No. 1 ~36c " 
IJiEINo. 600).Jim L,No. 1 ~34-= 
IJiEINo. 61 O)Jll::l:i L,No. 1 ~25,t,,a-lj.a:"1" 
Fig. 57 Ref. No. 1 
INC.Fig.57 Ref.No.2~36 

Fig. 58 Ref. No. 1 ~39 
Fig. 59 Ref. No. 1~36 
Fig. 60 Ref. No. 1 ~34 
Fig. 61 Ref. No. 1~25 

16-1 

35 

l~ 

7-A 
ARM silv

erh
orn

.co
.uk



1,2,,172189-72470,,"SECTION ASSY,SPOOL",1,1,1,1,1,1,,M,,,,,,,,,, 
1-1,2,,172189-72440,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172169-72500,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172190-72790,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72730,,"VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
32,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.60 

19 

::J :,1 1- □ -Jt,r<Jt,""j' ASSY 
CONTRCl. VALVE ASSY 
172169-74101 
J.l§No. 570J.J!ili l,No. 1 l;t 
l.l§No. 570).J!/:lj l,No. 2~36c 
l.l§No. 580JR,/:lj l,No. 1 ~39c 
lfl§No. 590)£/fj l,No. 1 ~36c 
l.l§No. 600J£/fj l,No. 1 ~34c 

::i:., t-- □ -11.,1~·11,,:t(J°' -! & " .. t, D 
CONTROL VAVLE(BOOM & BOCKET) 

-f-b. 

BOOM 

l 

1\''T"" ,.. 
BUCKET 

.... 
l.li§No. 610).Jt/:ljl,No. 1~25~,a-h-*1" 
Fig.57 Ref.No.1 
INC.Fig.57 Ref.No.2~36 

Fig.58 Ref. No. 1~39 
Fig.59 Ref.No. 1~36 
Fig.60 Ref. No. 1~34 
Fig. 61 Ref. No. 1~25 

33 

silv
erh

orn
.co

.uk



1,2,,172190-72830,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172168-72670,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 61 ::i ~ r,. □ -11,r,11,:i'(Mi!@l & 7" 1,-V) 
CONTROL VALVE(TURNING & BL.ADE) 

•mi 
TURNING 

::J ::., I- c -Jl,/'(Jl, "j ASSY 
ccwma. VAL YE ASSY 
172169-74101 
Jl13No. 57(1.)J!l:i:l L,No. 1 l;t 
lfilaNo. 57(1.)J!tf:j l,No. 2~36c 
:IfilaNo. 58(1.)R.l:i:l l,No. 1 ~39c 
lfi13No. 59(1.)R.tf:J L,No. 1 ~36c 
Jil§No. 60(1.)J!l:i:l l,No. 1 ~34c 

1 

... 
lllaNo. 61(1.)R.tf:JL,No; 1~25it-$hi:'9 
Fig. 57 Ref. No. 1 
IM:.Fig.57 Ref.No.2~36 

Fig.58 Ref.No. 1~39 
Fig.59 Ref.No. 1~36 
Fig.60 Ref.No.1~34 
Fig.61 Ref.No. 1~25 

"]J..,- /: 
BLADE 

13 

7 J..,- I" 
BLADE 

&mi 
TURNING 

silv
erh

orn
.co

.uk



1,1,,172170-74121,,"VALVE ASSY,CONTROL",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172112-06480,,PLUG,2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172112-06490,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172169-72400,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
6,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
7,3,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,172169-72410,,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,,,,,,,, 
12,3,,172169-72490,,"VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172168-72620,,"SECTION ASSY.,SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172169-72530,,"SECTION KIT, SPACER",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172169-72480,,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
21,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
22,3,,172146-74720,,"VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,,,,,,,,, 
23,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,24311-240100,,"O-RING 1A P-10A",1,1,1,1,1,1,,,,,,,,,,,, 
28,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,172151-74110,,TIE-ROD,2,2,2,2,2,2,,,,,,,,,,,, 
30,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
32,2,,172116-74320,,PLUG,1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
34,2,,26716-100002,,"NUT 10",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,172168-45400,,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,,,,,,, 
36,1,,172165-45490,,CUSHION,5,5,5,5,5,5,,,,,,,,,,,, 
37,1,,22252-000280,,"CIRCLIP   28",5,5,5,5,5,5,,,,,,,,,,,, 
38,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,5,5,5,5,,,,,,,,,,,, 
39,1,,26013-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 
40,1,,26716-100002,,"NUT 10",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



62 ::J'.:/ t,. □ -Jt,1{Jt,1'(P;f-~ & ""Jlit·~:PTOi±tl) 
Fig. CONTROL VALVE ( P PORT & V M.. VE ST AND 

:::J:,, t- a -Jl,1'(Jl,7 ASSY 
C<WTR<l. VALVE ASSY 
1n110-14121 
Ji 13No. 62© R.1±1 L,No. 11.t 
lil3No. 62©.JU!:iL.No. 2~34c 
lJtl3No. 63©.JUl:H.,No. 1 ~36c 
lJtl3No. 64©R,/±l l.,No. 1 ~36c 
]Jil3No. 65©Ji/±l l,No. 1 ~34c 

if- ;., -:t 1 
PUMP 1 

lil3No. 66©Jil±IL,No.1~25~-a-h3:!T 
Fig. 62 Ref. No. 1 

34 II«;. Fig. 62 Ref. No. 2~34 

i 
Fig. 63 Ref. No. 1~36 
Fig.64 Ref.No. 1~36 
Fig. 65 Ref. No. 1 ~34 

~ 30';~
66

~ 

~_o---! 
'--------

~ 
5 

4 

if- ;., -:t 1 
PUMP 1 

2 

21 

;f- ;., 7'2 
PUMP 2 

;f- ;., -:t 4 
PUMP 4 

:P. T.O. SPEC.) 

;f- ;., -:t 2 
PUMP 2 

38 
>-----37 
---36 

-,,~-35 

-----40 

12 

13 

/~. 

0 34 

33 

silv
erh

orn
.co

.uk



1,2,,172168-72610,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
14,2,,172146-74720,,"VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,,,,,,,,, 
15,3,,172116-74150,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
16,3,,24311-240100,,"O-RING 1A P-10A",2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172168-72580,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,172168-72640,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
31,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
35,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
36,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



63 ::J::., J.. □ -Jl,1~11,:t(:iE:fi & PT0:PTOf±~) 
Fig. CONTROL VALVE(DRIVE & P. T. 0. :P. T. 0. SPEC. ) 

17 
jf;fi (R) 
DRIVING(R) 

PTO 
P. T.O. 

::J::., 1- a -Jl,1-<Jl,7° ASSY 
CON1RCl. VALVE ASSY 
172170-74121 
lil3No. 620JR..l:li l,No. 1 la ► 
li13No. 620JR..m l,No. 2~34c 
lil3No. 630JR.ml,No. 1~36c 
lil3No. 640JR.m l,No. 1 ~36c 
lil3No. 650JR..m l,No. 1 ~34c 
lie!No. 660JR..m L,No. 1 ~25~*h:t, 
Fig. 62 Ref. No. 1 
INC.Fig.62 Ref.No.2~34 

Fig. 63 Ref. No.1~36 
Fig.64 Ref.No. 1~36 
Fig.65 Ref.No. 1~34 
Fig. 66 Ref. No. 1~25 

a 

jf;fi ( R) 
DRIVING(R) 

14 

~fi( L) 
DRIVING(L) silv

erh
orn

.co
.uk



1,2,,172189-72420,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
1-1,2,,172189-72421,,"SECTION KIT, 
SPOOL",1,1,1,1,1,1,N,,,M50786,,M50786,,M50786,,M50786,,M50786,,M50786 
2,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
16-1,3,,172146-74730,,"VALVE 
ASSY",1,1,1,1,1,1,N,,,M50786,,M50786,,M50786,,M50786,,M50786,,M50786 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172169-72430,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
29,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
31,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
32,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
33,3,,172169-72510,,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
35,3,,172146-74730,,"VALVE ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
36,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

34 

6 

64 :::1:,, ~ □ -Jl,/~JL,:f(7-A & l,(:t?'' :PTO{±~) 
Fig. CONTROL VALVE(ARM & SWING:P. T.O. SPEC.) 

:::i :.., I- o -Jl,r<JJ,-;f ASSY 
C!JliTROI.. VAL VE ASSY 
lnHD-74121 
lJi§No. 620') Jll:b l,No. 1 l.t 
]Ji§No. 620,Jl/:b l,No. 2~34c!: ► 
lJi §No. 630') Jl/:b l,No. 1 ~36 c!: 
li§No. 640,Jl/:b l,No. 1 ~36c!: 
lJi§No. 65©.Jl/:b l,No. 1 ~34c!: 
lJi§No. 66©Jll:b l,No. 1 ~25~-a-h£1' 
Fig. 62 Ref. No. 1 
Ir«:. fig. 62 Ref. No. 2~34 

fig. 63 Ref. No. 1 ~36 
fig. 64 Ref.No.1~36 
fig. 65 Ref. No. 1~34 
Fig. 66 Ref.No.1~25 

17 

16-1 

7-1.,, 
ARM silv

erh
orn

.co
.uk



1,2,,172189-72470,,"SECTION ASSY,SPOOL",1,1,1,1,1,1,,M,,,,,,,,,, 
1-1,3,,172189-72440,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172169-72500,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
3,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
7,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
13,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
16,3,,172169-72520,,"VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172190-72790,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-72730,,"VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,,,,,,,, 
20,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
24,4,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
30,4,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
32,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
33,3,,172310-79180,,VALVE,1,1,1,1,1,1,,,,,,,,,,,, 
34,4,,172116-74150,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



65 ::l::,, J-. □ -Jl,1{Jl,':i(t· -A & " .. ?',~:PTO{±tl) 
Fig. CONTROL VALVE(BOOM & BUCKET:P. T. 0. SPEC.) 

19 

:::i;., t- □ -Jt,J'CJt,:f ASSY 
CCWTROL VALVE ASSY 
172170-74121 
JJll§No. 620:>Ji/:H l,No. 1 f;t 
JJll§No. 620:>JP../:H l,No. 2~34c 
JJll§No. 630:>Jf./:H l,No. 1 ~36c 
JJll§No. 640:>Ji/:H l,No. 1 ~36c 
Ijil§No. 650:>JP..ili l,No. 1 ~34c 
Iil§No. 660:>Jiili l,No. 1 ~25~~h:l:"'t 
Fig.62 Ref.No.1 
INC. Fig. 62 Ref. No. 2~34 

Fig. 63 Ref. No. 1~36 
Fig. 64 Ref. No. 1 ~36 
Fig. 65 Ref. No. 1~34 
Fig. 66 Ref. No. 1~26 

"'f-A 
800111 

l 

,.... 

/ 

33 

34 

J 

silv
erh

orn
.co

.uk



1,2,,172190-72830,,"SECTION KIT, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
4,3,,172168-72860,,"SEAT,SPRING",1,1,1,1,1,1,,,,,,,,,,,, 
10,3,,172151-74320,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,172168-72670,,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
24,3,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
25,3,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



66 ::J:., 1-- □ -JL,1{JL,:f(ME@l & J" lt-r' :PT~±ti) 
Fig. CONTROL VALVE(TURNING & BLADE:P. T. 0. SPEC. ) 

::J::,, 1- a-J(.,J'(Jl,,7° ASSY 
CCWTR<l.. VALVE ASSY 
172170-74121 
liEINo. 620).J!l::l:ll.,No. lf;I: 
lJiEINo. 620).JU~ l,No. 2~34c 
lJiEINo. 630)Jll:fj l,No. 1 ~36c 
ll13No. 640).J!/fj l,No. 1 ~36.!:: 
IJEINo. 650).JU:IH.-No. 1 ~34c 

IJiliil 
TURNING 

1 

I.ll3No. 660).J!/fj l,No. 1 ~25~-@"hlt:1" 
Fig. 62 Ref. No. 1 
IM:. Fig. 62 Ref. No. 2~34 

Fig. 63 Ref.No. 1~36 P" 
Fig.64 Ref.No. 1~36 
Fig. 65 Ref. No. 1~34 
Fig. 66 Ref.No. 1~25 "'j[..,- I" 

BLADE 

1'!1§1 
TURNING 

silv
erh

orn
.co

.uk



1,1,,172151-74611,,"VALVE ASSY,RMT.CONT.",2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172164-74560,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
6,2,,172164-74620,,DISC,2,2,2,2,2,2,,,,,,,,,,,, 
7,2,,172164-74630,,NUT,2,2,2,2,2,2,,,,,,,,,,,, 
8,2,,172164-74650,,PLUG,4,4,4,4,4,4,,,,,,,,,,,, 
9,2,,172151-74860,,"SHIM(COUNT. SET",8,8,8,8,8,8,,,,,,,,,,,, 
10,2,,172151-74870,,SPRING,8,8,8,8,8,8,,,,,,,,,,,, 
12,2,,172151-74890,,"SP (SYN.",8,8,8,8,8,8,,,,,,,,,,,, 
14,2,,172151-74910,,SEAL,8,8,8,8,8,8,,,,,,,,,,,, 
15,2,,172151-74930,,BOOT,2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172151-74950,,UNION,2,2,2,2,2,2,,,,,,,,,,,, 
19,2,,24311-000200,,"O-RING 1A P-20.0",8,8,8,8,8,8,,,,,,,,,,,, 
20,2,,24321-000700,,"O-RING 1A G-70.0",2,2,2,2,2,2,,,,,,,,,,,, 
21,2,,26116-060202,,"BOLT M 6X 20",8,8,8,8,8,8,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



67 !J =E:::J ::..,1{Jv1'(JP, EX{±ti) 
Fig. ROOTE CONTROL VALVE(JP, EX SPEC. ) 

cot.'11TRY J P E X A S 
Fi No. 67 67 68,69 

l 

7 0 
6-----@) 
17---1! 
15- ~ 

21-i ~~ 
20 

14 

19 

12 i 
10 ~ 
9 <!!> 

~-~ I!!, 

7 c::., 1- t.,/'C-ttN 
FR<WT LEVER SPEC. 

, I I I /.. m 

,,,,_ __ 

____ .,,,,,-- ·-'-..... 

"-._ __ / 

-tt-f j( L,,l'(-ftJI 
S11:E LEVER SPEC. 

silv
erh

orn
.co

.uk



1,1,,172165-74300,,"JOY-STICK L.H.",,,,,1,1,,,,,,,,,,,, 
3,2,,172151-73350,,"PLATE, PORT",,,,,1,1,,,,,,,,,,,, 
4,2,,172151-73370,,BUSH,,,,,1,1,,,,,,,,,,,, 
5,2,,172151-73380,,PLATE,,,,,1,1,,,,,,,,,,,, 
7,2,,172151-73400,,PLUG,,,,,4,4,,,,,,,,,,,, 
8,2,,172151-73430,,WASHER,,,,,8,8,,,,,,,,,,,, 
9,2,,172151-73440,,RETAINER,,,,,4,4,,,,,,,,,,,, 
10,2,,172151-73450,,WASHER,,,,,4,4,,,,,,,,,,,, 
11,2,,172151-73460,,SPRING,,,,,4,4,,,,,,,,,,,, 
12,2,,172151-73480,,JOINT,,,,,1,1,,,,,,,,,,,, 
13,2,,172151-73490,,PLATE,,,,,1,1,,,,,,,,,,,, 
14,2,,172151-73620,,BELLOWS,,,,,1,1,,,,,,,,,,,, 
15,2,,172151-73630,,"SEAL KIT, SUB",,,,,1,1,,,,,,,,,,,, 
16,3,,172151-73360,,"SEAL WASHER",,,,,2,2,,,,,,,,,,,, 
17,3,,172151-73420,,SEAL,,,,,4,4,,,,,,,,,,,, 
18,3,,24315-000200,,"O-RING 1B P-20.0",,,,,4,4,,,,,,,,,,,, 
19,3,,24341-000900,,"O-RING 1A S-90.0",,,,,1,1,,,,,,,,,,,, 
20,2,,172151-73650,,"NUT, ADJUST",,,,,1,1,,,,,,,,,,,, 
21,2,,172165-74320,,ROD,,,,,4,4,,,,,,,,,,,, 
22,2,,172165-74330,,SPRING,,,,,4,4,,,,,,,,,,,, 
23,2,,172165-74340,,"HANDLE, SUB",,,,,1,1,,,,,,,,,,,, 
24,3,,172151-73510,,"BAR, HANDLE",,,,,1,1,,,,,,,,,,,, 
25,3,,172151-73520,,HANDLE,,,,,2,2,,,,,,,,,,,, 
26,3,,172151-73530,,"HANDLE, CAP",,,,,1,1,,,,,,,,,,,, 
27,3,,172151-73640,,CAP,,,,,1,1,,,,,,,,,,,, 
28,3,,172151-73660,,"SCREW 4X30",,,,,1,1,,,,,,,,,,,, 
29,3,,22137-040000,,"WASHER 4, POLISHED",,,,,2,2,,,,,,,,,,,, 
30,3,,26553-040102,,"SCREW 4X10",,,,,2,2,,,,,,,,,,,, 
31,3,,26553-050082,,"SCREW 5X8",,,,,2,2,,,,,,,,,,,, 
32,3,,26716-040002,,"NUT M 4",,,,,2,2,,,,,,,,,,,, 
33,3,,26716-040002,,"NUT M 4",,,,,1,1,,,,,,,,,,,, 
34,2,,22351-050010,,"SPRING PIN 5X10",,,,,1,1,,,,,,,,,,,, 
35,2,,26450-080302,,"BOLT M 8X 30",,,,,2,2,,,,,,,,,,,, 
36,2,,26756-140002,,"LOCK NUT M14 PLATED",,,,,1,1,,,,,,,,,,,, 
37,1,,26013-060252,,"BOLT M 6X 25",,,,,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



68 Vi: :J :.n{Jl,7'(1:c:AS{±tl) 
Fig. ROOTE CONTROL VALVE(LEFT:AS SPEC.) 

COONTRY JP EX AS 
Fi No. 67 67 68 

~28 

r 2 

2 
3229 

' 23 
.Jtlil LNo. 231.t 
.Jilfl LNo. 24~33~ 
~hit 9" 
23 I NC. 24~ 33 

14 

I 
I • 

~ 133 

16----

\ 35 silv
erh

orn
.co

.uk



1,1,,172165-74310,,"JOY-STICK R.H.",,,,,1,1,,,,,,,,,,,, 
3,2,,172151-73350,,"PLATE, PORT",,,,,1,1,,,,,,,,,,,, 
4,2,,172151-73370,,BUSH,,,,,1,1,,,,,,,,,,,, 
5,2,,172151-73380,,PLATE,,,,,1,1,,,,,,,,,,,, 
7,2,,172151-73400,,PLUG,,,,,4,4,,,,,,,,,,,, 
8,2,,26756-140002,,"LOCK NUT M14 PLATED",,,,,1,1,,,,,,,,,,,, 
9,2,,172151-73430,,WASHER,,,,,8,8,,,,,,,,,,,, 
10,2,,172151-73440,,RETAINER,,,,,4,4,,,,,,,,,,,, 
11,2,,172151-73450,,WASHER,,,,,4,4,,,,,,,,,,,, 
12,2,,172151-73460,,SPRING,,,,,4,4,,,,,,,,,,,, 
13,2,,172151-73480,,JOINT,,,,,1,1,,,,,,,,,,,, 
14,2,,172151-73490,,PLATE,,,,,1,1,,,,,,,,,,,, 
15,2,,172151-73500,,"NUT, ADJUST",,,,,1,1,,,,,,,,,,,, 
16,2,,172151-73590,,BUSH,,,,,1,1,,,,,,,,,,,, 
17,2,,172151-73610,,TERMINAL,,,,,2,2,,,,,,,,,,,, 
18,2,,172151-73620,,BELLOWS,,,,,1,1,,,,,,,,,,,, 
19,2,,172151-73630,,"SEAL KIT, SUB",,,,,1,1,,,,,,,,,,,, 
20,3,,172151-73360,,"SEAL WASHER",,,,,2,2,,,,,,,,,,,, 
21,3,,172151-73420,,SEAL,,,,,4,4,,,,,,,,,,,, 
22,3,,24315-000200,,"O-RING 1B P-20.0",,,,,4,4,,,,,,,,,,,, 
23,3,,24341-000900,,"O-RING 1A S-90.0",,,,,1,1,,,,,,,,,,,, 
24,2,,172165-74320,,ROD,,,,,4,4,,,,,,,,,,,, 
25,2,,172165-74330,,SPRING,,,,,4,4,,,,,,,,,,,, 
26,2,,172165-74350,,"HANDLE, SUB",,,,,1,1,,,,,,,,,,,, 
27,3,,172151-73510,,"BAR, HANDLE",,,,,1,1,,,,,,,,,,,, 
28,3,,172151-73520,,HANDLE,,,,,2,2,,,,,,,,,,,, 
29,3,,172151-73530,,"HANDLE, CAP",,,,,1,1,,,,,,,,,,,, 
30,3,,172151-73540,,ROLLER,,,,,1,1,,,,,,,,,,,, 
31,3,,172151-73550,,"LEVER, SWITCH",,,,,1,1,,,,,,,,,,,, 
32,3,,172151-73560,,"SEAT, SWITCH",,,,,1,1,,,,,,,,,,,, 
33,3,,172151-73570,,"SEAT(2), SWITCH",,,,,1,1,,,,,,,,,,,, 
34,3,,172151-73600,,TUBE,,,,,1,1,,,,,,,,,,,, 
35,3,,172151-73660,,"SCREW 4X30",,,,,1,1,,,,,,,,,,,, 
36,3,,22137-040000,,"WASHER 4, POLISHED",,,,,2,2,,,,,,,,,,,, 
37,3,,26553-040102,,"SCREW 4X10",,,,,2,2,,,,,,,,,,,, 
38,3,,26553-050082,,"SCREW 5X8",,,,,2,2,,,,,,,,,,,, 
39,3,,26716-040002,,"NUT M 4",,,,,2,2,,,,,,,,,,,, 
40,3,,26716-040002,,"NUT M 4",,,,,1,1,,,,,,,,,,,, 
41,2,,22351-050010,,"SPRING PIN 5X10",,,,,1,1,,,,,,,,,,,, 
42,2,,26450-080302,,"BOLT M 8X 30",,,,,2,2,,,,,,,,,,,, 
43,1,,26013-060252,,"BOLT M 6X 25",,,,,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 IJ ~:::l :'./l{JL,7 VALVE(RIGHT:AS SPE . ·c~ · ASf±~) C ) 

. 6 ROOTE CONTRCX.. TRI' J p E x A s 
F I g. Cllll No 67 67 69 

t 
1 

36 

28 27 

26~ 
.l.tf:i L,Ml 261.t 

l,No. (26)~40~ .l.tf:i :t, !s~tc. {26)~40 

1,.... -- -

i 
7-40 

38 

8 

~-- 15 

~ 0-----14 
7 0 - 13 
22 

~ 24 ~6 

19 

10 ;,---,;;; 5 
~ Oa 

\ 
5 

11-----0 

( 1 )-\ 

23 

4 

41 

20 

F1 · 

silv
erh

orn
.co

.uk



1,2,,172165-74200,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
1-1,2,,172165-74201,,"BRACKET 
COMPL.",1,1,1,1,,,N,,,M50876,,M50876,,M50876,,M50876,, 
1-2,2,,172165-74202,,BRACKET,1,1,1,1,,,N,,,M51280,,M51280,,M51280,,M51280,, 
2,2,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,1,1,,,,,,,,,,,,,, 
3,3,,172151-74700,,LEVER,1,1,1,1,,,,,,,,,,,,,, 
4,3,,172151-74710,,COVER,1,1,1,1,,,,,,,,,,,,,, 
5,3,,172151-74720,,COVER,1,1,1,1,,,,,,,,,,,,,, 
6,3,,172151-74730,,SPRING,1,1,1,1,,,,,,,,,,,,,, 
7,3,,172151-74740,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
8,3,,172151-74750,,"PLATE, MARK",1,1,1,1,,,,,,,,,,,,,, 
9,3,,172151-74760,,WASHER,2,2,2,2,,,,,,,,,,,,,, 
10,3,,172151-74760,,WASHER,1,1,1,1,,,,,,,,,,,,,, 
11,3,,172151-74770,,"GASKET, CYL. HEAD",1,1,1,1,,,,,,,,,,,,,, 
12,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
13,3,,24190-100001,,"BALL 5/16, STEEL",1,1,1,1,,,,,,,,,,,,,, 
14,3,,24311-000280,,"O-RING 1A P-28.0",1,1,1,1,,,,,,,,,,,,,, 
15,3,,24321-000600,,"O-RING 1A G-60.0",2,2,2,2,,,,,,,,,,,,,, 
16,3,,26450-060162,,"BOLT M 6X 16",2,2,2,2,,,,,,,,,,,,,, 
17,3,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
18,3,,26450-060162,,"BOLT M 6X 16",8,8,8,8,,,,,,,,,,,,,, 
19,3,,26647-060202,,"WING BOLT M 6X20",1,1,1,1,,,,,,,,,,,,,, 
20,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,,,,,,,,,,,,,, 
20-1,2,,26013-100252,,"BOLT W/WASHER 
M10X25",3,3,3,3,,,R,,,M50876,,M50876,,M50876,,M50876,, 
21,2,,26013-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



70 4? :t: ~ □ -9' IJ -1-<11,:1'(1~ffI:,,:,," {±ti) 
Fig. 4-WAY ROTARY VALVE(MULTI CHANGE SPEC.) 

4 ? .:c. -1' 7 Jl,7/'(Jl,:f~-.:, 1-
4-WAY 11.ll.TI V1J...Vc. KIT 
172168-7448Q(JD~~~n•-) 

(FRCWT LEVER) 
172168-74490(t{~·~n·-) 

(SIIE LEVE.R) 
Jli§No. 90©.l.tfH.,No. 1 ©ffll!lc 
ll§No. 91©.Jtti:l l.,Na. l©Ql;t 
Jli§No. 101 t#fflr ~ L' 
Detai I is sho.., in Fig. 101 

Jl.ti:IL,No.21;1.'.: 
.1.1:i:1 L,No. 3~19t"$1J.£g 
2 INC. 3~19 

2 

~ 19 
,. 

'f 10 

~ 16 

'r 9 
'® I, 8 
----3 

7 
! !e-------11 

11 . D!~ 

0----14 

0 0 
----(2) 

0 

t:,-----{2) 

o-_____ :....,.,=-::- 15 

r-=- (2) 

~15 
I 

5 

silv
erh

orn
.co

.uk



1,1,,172190-08630,,"MULTI-VALVE KIT,2WAY",1,1,1,1,,,,1,,,,,,,,,, 
2A,2,,172175-03550,,LABEL(2-WAY,1,1,1,1,,,,2,,,,,,,,,, 
2B,2,,172173-03550,,"LABEL (2-WAY",1,1,1,1,,,,3,,,,,,,,,, 
3,2,,172173-03560,,"LABEL (YANMAR",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172165-74201,,"BRACKET COMPL.",1,1,1,1,,,,,,,,,,,,,, 
4-1,2,,172165-74202,,BRACKET,1,1,1,1,,,N,,,M51280,,M51280,,M51280,,M51280,, 
5,2,,172190-74900,,BRACKET,1,1,1,1,,,,,,,,,,,,,, 
6,2,,26013-080252,,"BOLT M 8X 25",3,3,3,3,,,,,,,,,,,,,, 
7,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
8,2,,26013-100302,,"BOLT M10X 30",4,4,4,4,,,,,,,,,,,,,, 
9,2,,172173-03570,,"LABEL (KOMATSU",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172175-74700,,"VALVE, 2-WAY",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



71 2? .r.1 □ -,Y 1) -/~Jl,"j'(7J~ffri'~~ (±~) 
Fig. 2-WAY ROTARY VALVE(MULTI CHANGE SPEC.) 

2?. -f 7 JL,7/'{JL,7,t. •:J 1-
2-WAY KILTI VALVE KIT 
1 n190-08630 
lj~No. 71 O')Jt/:1:1 l,No. 1 O')nl:;t 
lj~No. 101 ~$1!«r~ ~' 
Deta le is shown in Fig. 101 

9---<? 3 •c;>--
1 ' 

I 

1----10 

5 

crf 19 

@ 14 
ji 18 

<f! 14 
, I 
I 

I 

,---13 

~@--rn 
~14 

0 

/ 

0 

~6 
00 

I 

4 

_/ 

_,,,, 

0 

9 
: ... / 
I ./ / : _.,,,,.... . .,·· 
: . .,,-·.,,-·· 

_,,,,; ,,,.-· _,,,..,,,.r 

/_:;,::-:::-::✓-- La 
'f-1' t;:.,ff:fl 
CABIN SPEC. 

0--11 

C>---16 

41- / cff:tl 
CAMPY SPEC. 

10 

silv
erh

orn
.co

.uk



1,2,,172168-74710,,"VALVE ASSY,PTO",1,1,1,1,1,1,,,,,,,,,,,, 
2,3,,172614-74410,,TIE-ROD,2,2,2,2,2,2,,,,,,,,,,,, 
3,3,,172168-74800,,"SECTION SET, SPOOL",1,1,1,1,1,1,,,,,,,,,,,, 
4,4,,172116-74190,,"PLATE, SEAL",2,2,2,2,2,2,,,,,,,,,,,, 
5,4,,172312-74220,,SPACER,2,2,2,2,2,2,,,,,,,,,,,, 
6,4,,172312-74230,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
7,4,,172151-74290,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
8,4,,172168-74830,,SPACER,1,1,1,1,1,1,,,,,,,,,,,, 
9,4,,172168-74840,,PIN,1,1,1,1,1,1,,,,,,,,,,,, 
10,4,,172168-74850,,SLEEVE,1,1,1,1,1,1,,,,,,,,,,,, 
11,4,,172168-74860,,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,,,,,,,, 
12,4,,172168-74870,,"BALL,STAINLESS STEEL",2,2,2,2,2,2,,,,,,,,,,,, 
13,4,,172168-74880,,SPRING,1,1,1,1,1,1,,,,,,,,,,,, 
14,4,,933166-80520,,WIPER,2,2,2,2,2,2,,,,,,,,,,,, 
15,4,,933166-80530,,CAP,1,1,1,1,1,1,,,,,,,,,,,, 
16,4,,933171-80590,,O-RING,1,1,1,1,1,1,,,,,,,,,,,, 
17,4,,933171-80610,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
18,3,,172168-74810,,"SECTION ASSY.,INLET",1,1,1,1,1,1,,,,,,,,,,,, 
19,3,,172168-74820,,"ROD, TIE",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,26716-080002,,"NUT M 8",4,4,4,4,4,4,,,,,,,,,,,, 
21,3,,26716-100002,,"NUT 10",2,2,2,2,2,2,,,,,,,,,,,, 
22,3,,933171-80420,,"SECTION, OUTLET",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,172168-74750,,"BRACKET COMPL.",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,26013-100162,,"BOLT M10X 16",3,3,3,3,3,3,,,,,,,,,,,, 
25,2,,26013-100302,,"BOLT M10X 30",3,3,3,3,3,3,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



72 PT Or<11,-::t(*;lii) 
Fig. P. T.O. VALVE(CONFLUENCE) 

silv
erh

orn
.co

.uk



1A,1,,772168-75101-1,,"RESERVOIR ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
1B,1,,772168-75101,,"RESERVOIR ASSY",,,,,1,1,,1,,,,,,,,,, 
2,2,,172124-73700,,"BAR,FILTER SUPPORT",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172112-74801,,"STRAINER, SUCTION",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172112-74901,,"ELEMENT W/VALVE",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,172112-74911,,ELEMENT,1,1,1,1,1,1,,,,,,,,,,,, 
6,3,,172112-74971,,"VALVE, BY-PASS",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172165-75340,,COLLAR,1,1,1,1,1,1,,,,,,,,,,,, 
8,2,,172112-75770,,"SPRING, STRAINER",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172112-75780,,"SPRING, STRAINER",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,26716-100002,,"NUT 10",1,1,1,1,1,1,,,,,,,,,,,, 
11,2,,23080-010000,,"CLAMP 10",1,1,1,1,1,1,,,,,,,,,,,, 
11-1,2,,124766-59050,,"CLAMP 
12",1,1,1,1,1,1,N,,,M51051,,M51051,,M51051,,M51051,,M51051,,M51051 
13A,2,,172122-75331-1,,"COVER,TANK (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
13B,2,,172122-75331,,"COVER (B), RESERVOIR",,,,,1,1,,1,,,,,,,,,, 
14A,2,,172165-75401-1,,"COVER,",1,1,1,1,1,1,,,,,,,,,,,, 
14B,2,,172165-75401,,"COVER CMP.,RESERVOIR",,,,,1,1,,1,,,,,,,,,, 
15A,2,,172165-75450-1,,"PLATE (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
15B,2,,172165-75450,,PLATE,,,,,1,1,,1,,,,,,,,,, 
16,2,,172165-75460,,GASKET,1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172165-75481,,ELEMENT,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172165-75490,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,1,1,1,1,,,,,,,,,,,, 
20,3,,172122-75620,,BOLT,2,2,2,2,2,2,,,,,,,,,,,, 
21,3,,172122-75630,,GASKET,4,4,4,4,4,4,,,,,,,,,,,, 
22A,2,,172116-75850-1,,"PLUG, OIL (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
22B,2,,172116-75850,,"PLUG, OIL FEED",,,,,1,1,,1,,,,,,,,,, 
23,2,,24341-000300,,"O-RING 1A S-30.0",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,22137-100000,,"WASHER 10,POLISHED",8,8,8,8,8,8,,,,,,,,,,,, 
25,2,,22417-200160,,"COTTER PIN 
2.0X16",1,1,1,1,1,1,Z,,,M51280,,M51280,,M51280,,M51280,,M51280,,M51280 
26,2,,24311-000380,,"O-RING 1A P-38.0",1,1,1,1,1,1,,,,,,,,,,,, 
27,2,,24321-001350,,"O-RING 1A G-135.0",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",8,8,8,8,8,8,,,,,,,,,,,, 
29,2,,26022-050102,,"SCREW M 5X 10",3,3,3,3,3,3,,,,,,,,,,,, 
30,2,,933171-
23042,,MAGNET,1,1,1,1,1,1,Z,,,M51280,,M51280,,M51280,,M51280,,M51280,,M51280 
31,2,,172183-75750,,"PLUG 24, DRAIN",1,1,1,1,1,1,,,,,,,,,,,, 
31-1,2,,172187-75500,,"PLUG 
24",1,1,1,1,1,1,R,,,M51280,,M51280,,M51280,,M51280,,M51280,,M51280 
32,1,,22137-140000,,"WASHER 14,POLISHED",4,4,4,4,4,4,,,,,,,,,,,, 
33,1,,22217-140000,,"SPRING WASHER 14",4,4,4,4,4,4,,,,,,,,,,,, 
34,1,,26116-140302,,"BOLT M14X 30 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
35,1,,26116-140452,,"BOLT M14X 45 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,152176-16540,,CLAMP,1,1,1,1,1,1,,M,,,,,,,,,, 
36-1,1,,172126-16540,,"CLAMP 10X70",1,1,1,1,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



73 ~ilh ~ :,., ~ 
Fig. HYO. OIL TANK 

28 i 29 

~:=@ 15 22 
26 

16 

27 
28 

'i11 
24----o 

8~ 
L,,,,-

,{ 1--9 

35 i 
33 0 

32---4> 

--I,. 

2 

_,-

1 

14 
27 

JUli l,.t«l. l l;t 
.IJ:b l,No. (1 )~31 '°*hlfT 
1 IM:. (1)~31 

( l ) 

....... 'j-34 

silv
erh

orn
.co

.uk



1,1,,172142-76130,,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172168-76240,,"CONNECTOR UN7/8PF1/2",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172165-76860,,FLANGE,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,22117-120000,,"WASHER 12",4,4,4,4,4,4,,,,,,,,,,,, 
9,1,,24321-000450,,"O-RING 1A G-45.0",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,4,4,4,4,,,,,,,,,,,, 
11,1,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,933166-24140,,CONNECTOR,1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172168-78101,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172170-78150,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172170-78160,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172170-78170,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172173-78180,,"COVER, HOSE",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172122-79890,,"CLAMP 350",2,2,2,2,2,2,,,,,,,,,,,, 
21,1,,23000-060000,,"CLAMP 60",4,4,4,4,4,4,,,,,,,,,,,, 
22,1,,172141-76900,,"CONNECTOR 1/2L",1,1,1,1,1,1,,,,,,,,,,,, 
22-1,1,,172122-76131,,"CONNECTOR PT1/2-
45",1,1,1,1,1,1,F,1,,M51215,,M51215,,M51215,,M51215,,M51215,,M51215 
23,2,,24315-000180,,"O-RING 1B P-18.0",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,23391-040000,,"JOINT RGI 
1/2",1,1,1,1,1,1,W,,,M51215,,M51215,,M51215,,M51215,,M51215,,M51215 

silv
erh

orn
.co

.uk



16 d 

f'FIJ.lidi~ ·.,r:f 
HYll OIL PlM> 

~ ' 

2~14~ •~8 
11---<D 

' I , 
: <'I 12 

,'II 

\ .. /~ ~~ J. ·"? 
v-S,.-~ -b)O ......,,.:> .,. '--tY"' : 

......,,.v-ii,. . .../ 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172142-76160,,"JOINT 3/4UN-3/8",3,3,3,3,3,3,,,,,,,,,,,, 
5,1,,24315-000140,,"O-RING 1B P-14.0",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,933152-24120,,"O-RING (B)",4,4,4,4,4,4,,,,,,,,,,,, 
7,1,,933152-24120,,"O-RING (B)",3,3,3,3,3,3,,,,,,,,,,,, 
8,1,,933155-08481,,"CONNECTOR (A)",4,4,4,4,4,4,,,,,,,,,,,, 
9,1,,172165-78150,,GROMMET,1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172168-78500,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172168-78510,,"HOSE G206BC145",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172168-78520,,"HOSE G206BC153",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,172168-78530,,"HOSE G206BC145",1,1,1,1,1,1,,,,,,,,,,,, 
14,1,,172168-78540,,"HOSE G206BC145",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172168-78550,,"HOSE G206BC135",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172168-78700,,"SUPPORT,HOSE    (86)",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172168-78760,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172168-78740,,"COVER ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,172168-78760,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,172168-78920,,"HOSE P208CC080S",1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,172168-78960,,"HOSE P206BC080S",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",2,2,2,2,2,2,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
26,1,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
27,1,,172142-78760,,"COVER 16-650, HOSE",,,,,6,6,,1,,,,,,,,,, 
28,1,,23000-025000,,"CLAMP 25",,,,,6,6,,1,,,,,,,,,, 
29,1,,172168-78590,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
30,1,,172122-79920,,CLAMP,,,,,6,6,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



.. . ~-~ , .. -A) QOM) 75 :dl~'lf(/\ ~, (VALVE.....,M>TOR, B . HYO.OIL PIPING F,g. 

1::_ '•,~ ... 
\ ·-

. (/ 
\ 

-· ·-
'· . 

11 

-=t,,J'(Jl,:f Mflfil7" L,, DDAIIE VALVE Tl.RN I NG DrVV\ 

25 

.. I -- -- \ 
(/ ~24 

/ 2
1
6 

Jl\X 
..) /--~ 

'\.. -;,-" ~ . 
~ 

silv
erh

orn
.co

.uk



1,1,,172151-76080,,CONNECTOR,1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172168-76130,,"CONNECTOR UN3/4PF3/8",2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172168-76140,,"CONNECTOR UN3/4PF1/4",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172312-76220,,"CONNECTOR 1/4-3/4UN",3,3,3,3,3,3,,,,,,,,,,,, 
8,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,23393-020000,,"JOINT 90RGI1/4",3,3,3,3,3,3,,,,,,,,,,,, 
10,1,,23393-020000,,"JOINT 90RGI1/4",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,23393-030000,,"JOINT 90RGI 3/8",4,4,4,4,4,4,,,,,,,,,,,, 
12,1,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,933152-24120,,"O-RING (B)",3,3,3,3,3,3,,,,,,,,,,,, 
14,1,,933155-08481,,"CONNECTOR (A)",2,2,2,2,2,2,,,,,,,,,,,, 
15,1,,172168-78181,,"HOSE P204BB127S",1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172171-78180,,"HOSE P204BE127S",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172168-78191,,"HOSE P204BC195S",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172141-78240,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
19,1,,172131-78600,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,172168-78900,,"HOSE P206BC070S",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172168-78940,,"HOSE P206BC089S",1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,172168-78980,,"HOSE P204BC100S",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



' 

~ ----··,_,.,,,. 
~-("'<Jl,::Ja -( ✓ 1-
SIIVEL .JllNT 

® @ ® 

18J22-j 19-t221f @ 

G 9---I 11---A 1 

@ t'9 '· ,,., 9--a !-
I ! ---j'~_, 21 

16-! 11 ,/1.fil> -------~11 9~/ t20 
11 

silv
erh

orn
.co

.uk



1,1,,172312-17260,,"GROMMET 22X2.3",1,1,1,1,1,1,,1,,,,,,,,,, 
2,1,,172164-76110,,ELBOW,1,1,1,1,1,1,,,,,,,,,,,, 
3,1,,172168-76150,,"CONNECTOR UN7/8PF1/2",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
5,1,,172168-76160,,"CONNECTOR PF1/2-3/8",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,24315-000140,,"O-RING 1B P-14.0",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172168-76170,,"CONNECTOR 12,ROUND",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,172165-76220,,NIPPLE,1,1,1,1,1,1,,,,,,,,,,,, 
9,1,,172142-76290,,"GROMMET 28X2.3",1,1,1,1,1,1,,1,,,,,,,,,, 
10,1,,172168-76370,,ELBOW,1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172168-76350,,CONNECTOR,2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,172168-76380,,JOINT,1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,23000-035000,,"CLAMP 35",2,2,2,2,2,2,,,,,,,,,,,, 
14,1,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,172170-78240,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
16,1,,172170-78260,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172168-78470,,"HOSE G608BE043",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,23000-022000,,"CLAMP 22",2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



77 :isJilc'ff( ~t-)) 
HYD.OIL PIPING(RETURN) Fig. 

15 
S 13 _..,.® 

: -·, 7 18 16 
-~--:="' J 

16 ® 15 

Jbruil ~;/® 
2 silv

erh
orn

.co
.uk



1,2,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,,,,,,,,,,,,,, 
2,2,,172137-75570,,"ADAPTER PF1/2",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172142-76270,,"JOINT 1/2, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
3A,3,,172142-77040,,"SEAL SET",1,1,1,1,,,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",, 
4,2,,172142-76280,,"JOINT 3/4, SWIVEL",1,1,1,1,,,,,,,,,,,,,, 
4A,3,,172142-77050,,"SEAL SET",1,1,1,1,,,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",, 
5,2,,172168-76300,,"JOINT, 3RD",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172175-76550-1,,"TUBE, P.T.O.",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172151-76600,,"ADAPTER PF3/4,BLIND",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172112-77420,,"CONNECTOR PF1/2PT3/4",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172175-78360,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
10,2,,172168-78370,,"HOSE G208BC127",1,1,1,1,,,,,,,,,,,,,, 
11,2,,172164-78760,,HOSE,1,1,1,1,,,,,,,,,,,,,, 
12,2,,172168-78460,,"HOSE G208BC145",1,1,1,1,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,,,,,,,,,,,,,, 
14,2,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,,,,,,,,,,,,,, 
15,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,,,,,,,,,,,,,, 
16,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,,,,,,,,,,,,,, 
17,2,,933152-24120,,"O-RING (B)",2,2,2,2,,,,,,,,,,,,,, 
18,2,,933166-24120,,"CONNECTOR PF1/2-10",2,2,2,2,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



78 iEIJJ.I:fficif(PTO, Jv-!I:,V :!t!mt{±m) 
Fig. HYO.OIL PIPING(P. T.O .. FRAME END:UNIFLOW SPEC.) 

6 

silv
erh

orn
.co

.uk



1,2,,172142-76130,,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172168-76130,,"CONNECTOR UN3/4PF3/8",2,2,2,2,2,2,,,,,,,,,,,, 
3,3,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172168-76130,,"CONNECTOR UN3/4PF3/8",1,1,1,1,1,1,,,,,,,,,,,, 
5,3,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
6,2,,172633-76160,,"ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,,,,,,,, 
7,2,,172168-76180,,"CONNECTOR UN3/4PT1/2",1,1,1,1,1,1,,,,,,,,,,,, 
8,3,,933152-24120,,"O-RING (B)",1,1,1,1,1,1,,,,,,,,,,,, 
9,2,,172312-76180,,"NIPPLE 1/2X3/8",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,172124-76350,,"CONNECTOR 1/2",1,1,1,1,1,1,,,,,,,,,,,, 
11,3,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
12,2,,23391-040000,,"JOINT RGI 1/2",1,1,1,1,1,1,,,,,,,,,,,, 
13,2,,23391-060000,,"JOINT RGI 3/4",1,1,1,1,1,1,,,,,,,,,,,, 
14,2,,23393-040000,,"JOINT 90RGI 1/2",1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,933152-07400,,"O-RING (A)",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172130-78220,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172168-78230,,"HOSE P206BB070",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172168-78230,,"HOSE P206BB070",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172168-78330,,"HOSE G608BC058",1,1,1,1,1,1,,,,,,,,,,,, 
19-1,2,,172168-78331,,"HOSE 
G608BC058",1,1,1,1,1,1,N,,,M51118,,M51118,,M51118,,M51118,,M51118,,M51118 
20,2,,172168-78340,,"HOSE G212BC068",1,1,1,1,1,1,,,,,,,,,,,, 
21,1,,172168-78370,,"HOSE G208BC127",1,1,1,1,1,1,,,,,,,,,,,, 
22,1,,172164-78760,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,172168-76300,,"JOINT, 3RD",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,22137-100000,,"WASHER 10,POLISHED",2,2,2,2,2,2,,,,,,,,,,,, 
25,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,,,,,,,,, 
28,1,,933152-24120,,"O-RING (B)",2,2,2,2,2,2,,,,,,,,,,,, 
29,1,,933166-24120,,"CONNECTOR PF1/2-10",2,2,2,2,2,2,,,,,,,,,,,, 
30,1,,172142-76270,,"JOINT 1/2, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
30A,2,,172142-77040,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
31,1,,172142-76280,,"JOINT 3/4, SWIVEL",1,1,1,1,1,1,,,,,,,,,,,, 
31A,2,,172142-77050,,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
32A,1,,172175-76550-1,,"TUBE, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
32B,1,,172175-76550-5,,"TUBE, 3RD(YELLOW:87)",,,,,1,1,,1,,,,,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
34,1,,172175-78360,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
35,1,,172151-79410,,HOSE,,,,,1,1,,1,,,,,,,,,, 
36,1,,172151-79420,,COVER,,,,,1,1,,1,,,,,,,,,, 
37,1,,23000-035000,,"CLAMP 35",,,,,2,2,,1,,,,,,,,,, 
38,1,,23000-041000,,"CLAMP 41",,,,,2,2,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



79 jdJ~(PTO, 71,-A.1:,r :*~{±ti) 
Fig. HYO.OIL PIPING(P. T.O. I FRAME END 

j 
i ! / : COOFLlENCE SPEC. ) 

,,f .. ), 

~~/ 
14 1~,® hlm~:.,? 

19 HYO. 01 L TN« 

~3]A 31 

® 
19 

6 '"1 
~ 1216 ~ ~ 

®/ :~~~ © 
18@ 

i 

CXXM'RY J p EX AS 
Affll..1- - - 0 CATl!J4 

--! 36 ~;:t ••· 38 24j2t2s 13 2~,® 

34 ~-...,.=2=-2 __, ~ ~ ! ~~ ~@ 

~------- .. ~~ ! ;....._~-__,,,; 
\ ·· h<'G ~, 

(B '\ -----<-~ 21 
1 ~-:• . P T 0-ft-jjff*-:, t,, 7 v-Ax:., tt 

@ t22 "' 23 P. T.O. CON=llJEta KIT.AWE EN) 

t
i ' ·- ' / 172170-74690()0:,~. tff 1,11· -) 

34 ~.,.:_,.,,/ (FIIWT, SIIE LEVER} 
/ lll!§!No. 35©Jtl:lj l,No. 35©fflllll;t 

:i:rrn1No.101te1rrat, 
Detai I is shown in Fig. 101 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,23391-020000,,"JOINT RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,23391-030000,,"JOINT RGI 3/8",2,2,2,2,2,2,,,,,,,,,,,, 
4,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,23394-020000,,"JOINT 45RGI1/4",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,23394-030000,,"JOINT 45RGI 3/8",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,24315-000180,,"O-RING 1B P-18.0",4,4,4,4,4,4,,,,,,,,,,,, 
9,1,,933160-01370,,"CONNECTOR PF1/2-3/8",4,4,4,4,4,4,,,,,,,,,,,, 
10,1,,172168-78200,,"HOSE P204AB043",2,2,2,2,2,2,,,,,,,,,,,, 
11,1,,172148-78220,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,172148-78230,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,172142-78310,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
14,1,,172142-78320,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
15,1,,172142-78340,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 HYD. OIL PIP Fig. 0 ifB~if ( ~;,, ;~T~CK FRAM:) 

silv
erh

orn
.co

.uk



1,1,,172122-17190,,CLIP,2,2,2,2,2,2,,1,,,,,,,,,, 
1-1,1,,172183-81160,,"TREE 
CLIP",2,2,2,2,2,2,R,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
2A,1,,172175-76401-1,,"CLAMP, TUBE",1,1,1,1,1,1,,,,,,,,,,,, 
2B,1,,172175-76401-5,,"CLAMP,TUBE(YELLOW:87",,,,,1,1,,2,,,,,,,,,, 
3,1,,172175-76411,,"RUBBER, TUBE",2,2,2,2,2,2,,,,,,,,,,,, 
4,1,,172175-76420,,"COLLAR, TUBE",6,6,6,6,6,6,,,,,,,,,,,, 
5A,1,,172175-76431-1,,"CLAMP, TUBE",3,3,3,3,3,3,,,,,,,,,,,, 
5B,1,,172175-76431-5,,"CLAMP,TUBE(YELLOW:87",,,,,3,3,,2,,,,,,,,,, 
6,1,,172175-76440,,"RUBBER, TUBE",6,6,6,6,6,6,,,,,,,,,,,, 
7,1,,172175-76450,,"W.P BACH PLATE",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,172175-76460,,"RUBBER, 
TUBE",1,1,1,1,1,1,Z,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
9A,1,,172175-76470-1,,"CLAMP, 
TUBE",1,1,1,1,1,1,Z,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
9B,1,,172175-76470-5,,"CLAMP, TUBE",,,,,1,1,Z,2,,,,,,,,,,M50791,,M50791 
10A,1,,172142-76500-1,,"TUBE A W/BUSH, BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
10B,1,,172142-76500,,"PIPE(A), BOOM   (87)",,,,,1,1,,2,,,,,,,,,, 
11A,1,,172142-76520-1,,"TUBE B W/BUSH, BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
11B,1,,172142-76520,,"PIPE(B), BOOM   (87)",,,,,1,1,,2,,,,,,,,,, 
12A,1,,172148-76501-1,,"TUBE L, ARM",1,1,1,1,1,1,,,,,,,,,,,, 
12B,1,,172148-76501,,"PIPE(L), ARM",,,,,1,1,,2,,,,,,,,,, 
13A,1,,172142-76560-1,,"TUBE R W/BUSH, ARM",1,1,1,1,1,1,,,,,,,,,,,, 
13B,1,,172142-76560,,"PIPE(R), ARM    (87)",,,,,1,1,,2,,,,,,,,,, 
14A,1,,172148-76520-1,,"PIPE(L), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
14B,1,,172148-76520,,"PIPE(L), BUCKET",,,,,1,1,,2,,,,,,,,,, 
15A,1,,172148-76540-1,,"PIPE(R), BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
15B,1,,172148-76540,,"PIPE(R), BUCKET",,,,,1,1,,2,,,,,,,,,, 
16A,1,,172141-76670-1,,"CLAMP, TUBE  (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
16B,1,,172141-76670,,"CLAMP, PIPE(A)  (87)",,,,,1,1,,2,,,,,,,,,, 
17A,1,,172141-76680-1,,"CLAMP, TUBE (GREEN)",2,2,2,2,2,2,,,,,,,,,,,, 
17A-1,1,,172183-76230-1,,"CLAMP 
13.8",3,3,3,3,3,3,S,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
17B,1,,172141-76680,,"CLAMP, PIPE(B)",,,,,2,2,,2,,,,,,,,,, 
17B-1,1,,172183-76230-5,,"CLAMP 
13.8(YELLOW:87",,,,,3,3,S,,,,,,,,,,,M50791,,M50791 
18,1,,22217-080000,,"SPRING WASHER  
8",6,6,6,6,6,6,Z,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
19,1,,26013-100352,,"BOLT M10X 35",1,1,1,1,1,1,,,,,,,,,,,, 
20,1,,26013-100352,,"BOLT M10X 35",6,6,6,6,6,6,,,,,,,,,,,, 
21,1,,26717-080002,,"NUT M 
8",6,6,6,6,6,6,Z,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
22,1,,172142-78270,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
23,1,,172142-78281,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172142-78290,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172146-78640,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,172168-78771,,"HOSE G206AB085W",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,172142-78770,,"COVER 16-730, HOSE",,,,,2,2,,2,,,,,,,,,, 
28,1,,172122-79880,,COVER,,,,,1,1,,2,,,,,,,,,, 
29,1,,23000-025000,,"CLAMP 25",,,,,6,6,,2,,,,,,,,,, 
30,1,,26013-120352,,"BOLT M12X 
35",2,2,2,2,2,2,W,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
31,1,,26013-120302,,"BOLT W/WASHER 
M12X30",1,1,1,1,1,1,W,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 silv

erh
orn

.co
.uk



F' 81 jfbJilcllf(J. -A) 
ig. HYO.OIL PIPING(BOOM) 

7-A~IJ;,,Y 
ARH CVL. 

l'i7"'./ "~~ ~ 
BUCKET CYL. --' ,y 

~JPEXAS 
1-

CATltW - - Q 

REFER TO Fig. 96 

✓ 20 

~5 

4 

19 20 
16 

/ \4 ,· 
.- ,\ \~., 

13 ____. ,, " " 

- ,,~ 

-· ~~~ 3 

:JPEXAS 

CATICII - - Q 

silv
erh

orn
.co

.uk



1,1,,172189-74500,,"P.T.O. KIT",1,1,1,1,,,,1,,,,,,,,,, 
2,2,,172183-76510-1,,"FITTING 1/2",2,2,2,2,2,2,,,,,,,,,,,, 
3A,2,,172170-76700-1,,"TUBE A, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
3A-1,2,,172170-76900-1,,"TUBE A, 
P.T.O.",1,1,1,1,1,1,F,4,,M50801,,M50801,,M50801,,M50801,,M50801,,M50801 
3B,2,,172170-76700,,"TUBE A,PTO(YELLOW:87",,,,,1,1,,3,,,,,,,,,, 
3B-1,2,,172170-76900,,"TUBE (A), 3RD",,,,,1,1,F,4,,,,,,,,,,M50801,,M50801 
4A,2,,172170-76720-1,,"TUBE B, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
4B,2,,172170-76720,,"TUBE B,PTO(YELLOW:87",,,,,1,1,,3,,,,,,,,,, 
5A,2,,172125-76900-1,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
5B,2,,172125-76900,,"CLAMP    (YELLOW:87)",,,,,1,1,,3,,,,,,,,,, 
6A,2,,172142-76940-1,,CLAMP,2,2,2,2,2,2,,,,,,,,,,,, 
6B,2,,172142-76940,,"CLAMP 3/4(YELLOW:87)",,,,,2,2,,3,,,,,,,,,, 
7A,2,,172142-76950-1,,CLAMP,2,2,2,2,2,2,,,,,,,,,,,, 
7A-1,2,,172175-76490-1,,"CLAMP 
17.3",2,2,2,2,2,2,S,,,M50801,,M50801,,M50801,,M50801,,M50801,,M50801 
7B,2,,172142-76950,,"CLAMP 1/2",,,,,2,2,,3,,,,,,,,,, 
7B-1,2,,172175-76490,,"CLAMP 17.3",,,,,2,2,S,,,,,,,,,,,M50801,,M50801 
8,2,,172142-77101,,"STOP VALVE",,,,,2,2,,,,,,,,,,,, 
8A,2,,172142-77101-1,,"VALVE, STOP",2,2,2,2,2,2,W,,,"FROM 1ST",,"FROM 
1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST" 
9,3,,172142-77150,,"SEAL SET",2,2,2,2,2,2,,,,,,,,,,,, 
14,3,,22242-000300,,"CIRCLIP   30",2,2,2,2,2,2,,,,,,,,,,,, 
15,2,,172312-77930,,"SPACER, CLAMP",1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,22217-120000,,"SPRING WASHER",3,3,3,3,3,3,,,,,,,,,,,, 
17,2,,172175-76650,,JOINT,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,23871-040000,,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,,,,,,,,,, 
19,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
20,2,,26013-120402,,"BOLT M12X 40",2,2,2,2,2,2,,,,,,,,,,,, 
21,2,,26116-120552,,"BOLT M12X 55 PLATED",3,3,3,3,3,3,,,,,,,,,,,, 
22,2,,172175-78350,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,172170-78300,,"HOSE H208BC090W",1,1,1,1,1,1,,,,,,,,,,,, 
24,2,,172164-78880,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
25,2,,172164-78870,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
26,2,,172175-76660,,JOINT,1,1,1,1,1,1,,,,,,,,,,,, 
27,2,,172175-81320,,"BASE, SCREW M12",2,2,2,2,,,,2,,,,,,,,,, 
28,2,,172183-81420,,"PLATE,SCREW SEAT M12",1,1,1,1,,,,2,,,,,,,,,, 
29,2,,172183-81430,,"PLATE,SCREW SEAT M10",2,2,2,2,,,,2,,,,,,,,,, 
30,2,,172141-81530,,"STAY(C), 3RD PIPE",1,1,1,1,,,,2,,,,,,,,,, 
31,2,,172164-81730,,"BOSS A",1,1,1,1,,,,2,,,,,,,,,, 
32,1,,172137-75570,,"ADAPTER PF1/2",,,,,1,1,,3,,,,,,,,,, 
33,1,,172151-76600,,"ADAPTER PF3/4,BLIND",,,,,1,1,,3,,,,,,,,,, 
34,1,,172142-78790,,"COVER 20-600, HOSE",,,,,1,1,,3,,,,,,,,,, 
35,1,,172137-79950,,COVER,,,,,1,1,,3,,,,,,,,,, 
36,1,,23000-035000,,"CLAMP 35",,,,,2,2,,3,,,,,,,,,, 
37,1,,23000-041000,,"CLAMP 41",,,,,2,2,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



82 5fl:lff~l}!(PTOJ'' -A:7-AI:,f (±fi)(IB~) 
Fig. HYO.OIL PIPING(P. T.O. BCXW:ARM END SPEC.) 

CXXM'RYJPEXAS 
N>Pl..1- 0 
CA.TIC:W - -

-~ 

' ' ' 
_, 

21 
(PREVIOUS) 

~1 i 15 ~J 30 . ' J 4 -
t 

C<l.NTRY J P E X A S 
APPLI- Q 
CATl<W - -

8 \ ' 

3 r\ --~ 

, , /) 
1/)r--. 

' ,- I 
, t / 

~­LIGIT; 
r24 
~26 

/ 

PT o-=t: •;, 1-(7-b:,V) 
P. T.Q KIT(AAM EM>) 
172189-74500 
]l~No. 820)J!Jli l,No. 1 [;t 

:tcM 
LEFT S11:E 

lJ{~No. 82roJUb l,No. 2~31 ~'ft'hll:1" 
Fig. 82 Ref. No. 1 
IM:. Fig. 82 Ref. No. 2~31 

7 20 C I --"-. 

--'-._ 

axM'RY JP EX AS 
APPLI- - - 0 CATIC:W 

2 

ii~ CA 1>' :.u(-< 1±:filH;tFig. BJt:•111 <re~ ~'D 
NEW(STANDBY SPEC.) IS REFER TO Fig. 83. 

silv
erh

orn
.co

.uk



1,1,,172189-74501,,"P.T.O. KIT",1,1,1,1,,,,1,,,,,,,,,, 
1-1,1,,172189-74502,,"P.T.O 
KIT",1,1,1,1,,,S,,,*1996.05,,*1996.05,,*1996.05,,*1996.05,, 
2A,2,,172170-76701-1,,"TUBE A, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
2B,2,,172170-76701,,TUBE,,,,,1,1,,2,,,,,,,,,, 
3A,2,,172170-76721-1,,"TUBE B, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
3B,2,,172170-76721,,TUBE,,,,,1,1,,2,,,,,,,,,, 
4,2,,172633-76160,,"ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,,,,,,,, 
5A,2,,172125-76900-1,,CLAMP,1,1,1,1,1,1,,,,,,,,,,,, 
5B,2,,172125-76900,,"CLAMP    (YELLOW:87)",,,,,1,1,,2,,,,,,,,,, 
6A,2,,172142-76940-1,,CLAMP,2,2,2,2,2,2,,,,,,,,,,,, 
6B,2,,172142-76940,,"CLAMP 3/4(YELLOW:87)",,,,,2,2,,2,,,,,,,,,, 
7A,2,,172175-76490-1,,"CLAMP 17.3",2,2,2,2,2,2,,,,,,,,,,,, 
7B,2,,172175-76490-5,,"CLAMP 17.3(YELLOW:87",,,,,2,2,,2,,,,,,,,,, 
8A,2,,172183-74820-1,,"STOP VALVE 08",2,2,2,2,2,2,,,,,,,,,,,, 
8B,2,,172183-74820-5,,"STOP VALVE 08",,,,,2,2,,M,,,,,,,,,, 
9,2,,172312-77930,,"SPACER, CLAMP",1,1,1,1,1,1,,,,,,,,,,,, 
10,2,,22217-120000,,"SPRING WASHER",5,5,5,5,5,5,,,,,,,,,,,, 
11,2,,23871-040000,,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,,,,,,,,,, 
12,2,,26116-120552,,"BOLT M12X 55 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
13,2,,26116-120702,,"BOLT M12X 70 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
14,2,,172175-78350,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,172176-78280,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
15-1,2,,172124-78400,,"HOSE 
G208AB100W",1,1,1,1,1,1,S,3,,M50942,,M50942,,M50942,,M50942,,M50942,,M50942 
16,2,,172170-78800,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
16-1,2,,172170-
78801,,HOSE,1,1,1,1,1,1,S,4,,M50942,,M50942,,M50942,,M50942,,M50942,,M50942 
17,2,,172164-78870,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,26013-100352,,"BOLT M10X 35",4,4,4,4,4,4,,,,,,,,,,,, 
19,2,,172175-76640,,"BOSS COMP.",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,26116-120602,,"BOLT M12X 60 PLATED",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,172173-
76630,,PLATE,2,2,2,2,2,2,W,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
22,1,,172151-76600,,"ADAPTER PF3/4,BLIND",,,,,1,1,,,,,,,,,,,, 
23,1,,172142-78790,,"COVER 20-600, HOSE",,,,,1,1,,,,,,,,,,,, 
24,1,,172137-79950,,COVER,,,,,1,1,,,,,,,,,,,, 
25,1,,23000-035000,,"CLAMP 35",,,,,2,2,,,,,,,,,,,, 
26,1,,23000-041000,,"CLAMP 41",,,,,2,2,,,,,,,,,,,, 
27,1,,172137-75570,,"ADAPTER PF1/2",,,,,1,1,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



83 ;lBJzlc'\f(PT01· -k:7-.U::,V {±fft)(~) 
Fig. HYO.OIL PIPING(P. T.O. BOC11:ARM END SPEC. )(NEW) 

O'.UfrRY J P E X A S 
APPL!- 0 
CATICJ4 - -

IJ1 9 

~-~t2 
J~'lf 

19 

ca.HTRYJP EXAS 
APPL.I- Q 
CATI~ - -

PT o~-:, H1-u:,r :i.t:,11· -o 
P. T.0. KIT(ARM EM> STAN013V) 
1n189-74501 
172189-74502 
IJifJNo. 830l~l:l:ll,No. 1:&Ul-10lffl!lll;t 
IJi'3 No. 101 ~#MrF~ t' 
Oetai I is shown in Fig. 101 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",2,,2,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",1,,1,,,,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,1,,1,,,,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
7,1,,172168-76370,,ELBOW,1,,1,,,,,,,,,,,,,,, 
8,1,,23871-040000,,"PLUG PT1/2,SCREW",1,,1,,,,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
10,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",4,,4,,,,,,,,,,,,,,, 
12,1,,172126-11510,,"BAND 300",2,,2,,,,,,,,,,,,,,, 
13,1,,172168-46870,,BRACKET,1,,1,,,,,,,,,,,,,,, 
14,1,,172170-78400,,HOSE,1,,1,,,,,,,,,,,,,,, 
15,1,,172164-78520,,"HOSE G604BY115S T",1,,1,,,,,,,,,,,,,,, 
16,1,,172165-78570,,HOSE,2,,2,,,,,,,,,,,,,,, 
17,1,,172165-79870,,HOSE,1,,1,,,,,,,,,,,,,,, 
18,1,,23000-016000,,"CLAMP 16",2,,2,,,,,,,,,,,,,,, 
19,1,,23010-014000,,"CLAMP 14",2,,2,,,,,,,,,,,,,,, 
20,1,,26013-100162,,"BOLT M10X 16",2,,2,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



MJ.lilb 5' :, !, 
HYO.OIL TANK 

IJ ~:::J :,,1<11,"j 
IBIJTE IDfflD. y 

~--
~ 
,,~ 

, 1 

I 

i ~ : 
ciY'~ 1i~t --~/ 

'--N~--

tf I\ 19 

J 1~_)18 j Ti 
14 19---=- .......,,Qi 

@--( ~ 
silv

erh
orn

.co
.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",,2,,2,2,2,,,,,,,,,,,, 
2,1,,172151-76040,,"BOLT, PIPE JOINT",,2,,2,2,2,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",,1,,1,1,1,,,,,,,,,,,, 
4,1,,172141-76180,,CONNECTOR,,1,,1,1,1,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",,1,,1,1,1,,,,,,,,,,,, 
7,1,,172168-76370,,ELBOW,,1,,1,1,1,,,,,,,,,,,, 
8,1,,23871-040000,,"PLUG PT1/2,SCREW",,1,,1,1,1,,,,,,,,,,,, 
9,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,1,1,,,,,,,,,,,, 
10,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,4,4,,,,,,,,,,,, 
11,1,,24315-000180,,"O-RING 1B P-18.0",,4,,4,4,4,,,,,,,,,,,, 
12,1,,23010-014000,,"CLAMP 14",,2,,2,2,2,,,,,,,,,,,, 
13,1,,194202-56460,,BAND,,6,,6,6,6,,,,,,,,,,,, 
14,1,,172170-78200,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
15,1,,172170-78400,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
16,1,,172164-78530,,"HOSE G604BY185S T",,1,,1,1,1,,,,,,,,,,,, 
17,1,,172165-78880,,HOSE,,2,,2,2,2,,,,,,,,,,,, 
18,1,,23000-016000,,"CLAMP 16",,2,,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



COltITRY J P E X A S 
Fi No. 85 85 86 

16 

.c 1J 5 .JiJI, 
VIEWED FROI UPPER 

• FRONT 

Q) 

fl::IJJ;dl;f- : .. rj' 
HYO.OIL PIJM' 

/. 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",,,,,4,4,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,,,,1,1,,,,,,,,,,,, 
3,1,,172141-76180,,CONNECTOR,,,,,1,1,,,,,,,,,,,, 
5,2,,24315-000110,,"O-RING 1B P-11.0",,,,,1,1,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",,,,,4,4,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",,,,,1,1,,,,,,,,,,,, 
8,1,,172168-76370,,ELBOW,,,,,1,1,,,,,,,,,,,, 
9,1,,23871-040000,,"PLUG PT1/2,SCREW",,,,,1,1,,,,,,,,,,,, 
10,1,,172170-78210,,HOSE,,,,,1,1,,,,,,,,,,,, 
11,1,,172170-78220,,HOSE,,,,,1,1,,,,,,,,,,,, 
12,1,,172170-78230,,HOSE,,,,,1,1,,,,,,,,,,,, 
13,1,,172170-78400,,HOSE,,,,,1,1,,,,,,,,,,,, 
14,1,,172165-79641,,"HOSE G604BY185T",,,,,1,1,,,,,,,,,,,, 
15,1,,23000-016000,,"CLAMP 16",,,,,2,2,,,,,,,,,,,, 
16,1,,23010-014000,,"CLAMP 14",,,,,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



86 ::J:.., f-. □ -Jl,,~,i(;f '/JD ,_.J)tJ',J/\" 4-J" --~~-✓ 
F i g. : if { ~ .. 1,,1( - AS{±tl) 

COlMRY JP EX AS 
Fi No. 85 85 86 

CONTROL PIPING(PIJM> ....... REMO. -CON. V ........ RETURN 
~ M : SI DE LEVER AS SPEC. ) 

..t:t.J 7 JtJI,, 

r.:\ VIEWED FROM LPPER r.'\ 
G) \£J ® w 
~® ;Js1)G) 

©~G)~ 
© ® G) G) • (RH) FRONT (LH) 

1J ~:J -:,11{11,-;l 
REWITE C:CWOO.. VN..VE 

> o----6 ..... ., 

~ , -! i 10 11\ @ 14 \ 
1 

\ I @ 
@) @ 

--~-
/ "' --~ ', ~r--

//~--1 /~~~ 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",5,,5,,,,,,,,,,,,,,, 
3,1,,172168-76550,,"JOINT PF1/4-0.9",1,,1,,,,,,,,,,,,,,, 
4,1,,172162-76770,,"JOINT PF1/4",2,,2,,,,,,,,,,,,,,, 
5,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",7,,7,,,,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
8,1,,172126-11510,,"BAND 300",7,,7,,,,,,,,,,,,,,, 
9,1,,172168-79300,,"HOSE G604BC070",1,,1,,,,,,,,,,,,,,, 
10,1,,172168-79310,,"HOSE G604BC070",1,,1,,,,,,,,,,,,,,, 
11,1,,172168-79320,,"HOSE G604BC110S",1,,1,,,,,,,,,,,,,,, 
12,1,,172168-79330,,"HOSE G604BC110S",1,,1,,,,,,,,,,,,,,, 
13,1,,172168-79340,,HOSE,1,,1,,,,,,,,,,,,,,, 
14,1,,172168-79350,,"HOSE G604BC110",1,,1,,,,,,,,,,,,,,, 
15,1,,172168-79360,,HOSE,1,,1,,,,,,,,,,,,,,, 
16,1,,172168-79370,,HOSE,1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



""" :,,o,:r ~ 
REMOTE COOllll.. V N... VE I 

'-,, 8 
✓' -_,,,,, ----

(:)_ __ 

l_ --~ 
~~ 

-1/ ~ 
,' ~ 

:::i:, ~ o -J1,1HL,"1' 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,8,8,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,5,,5,5,5,,,,,,,,,,,, 
3,1,,172168-76550,,"JOINT PF1/4-0.9",,1,,1,1,1,,,,,,,,,,,, 
4,1,,172162-76770,,"JOINT PF1/4",,2,,2,2,2,,,,,,,,,,,, 
5,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,8,8,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",,7,,7,7,7,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,1,1,,,,,,,,,,,, 
8,1,,194202-56460,,BAND,,6,,6,6,6,,,,,,,,,,,, 
9,1,,172165-79220,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
10,1,,172165-79290,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
11,1,,172165-79300,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
12,1,,172165-79310,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
13,1,,172165-79340,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
14,1,,172165-79350,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
15,1,,172165-79360,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
16,1,,172165-79370,,HOSE,,1,,1,1,1,,,,,,,,,,,, 
17,1,,172165-79810,,SPONGE,,2,,2,2,2,,,,,,,,,,,, 
18,1,,172122-79930,,CLAMP,,4,,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



.. J)~C-Jl,/\" Jl,,.. ~) 
Jl,fficlJf( HJ)/\" Jl,J ff~" I,/\ .. - JP, EX{±'PJ( 88 :::i :., 1- □- . t· 1~7 f. CONTRQ V. ) 

Fig. CONTROL PIPIN~~~i-.SIDE LEVER JP.EX . -CON. V. _, SPEC. 

y J p EX A 
No. 88 88 

LH 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",,,,,8,8,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",,,,,5,5,,,,,,,,,,,, 
3,1,,172168-76550,,"JOINT PF1/4-0.9",,,,,1,1,,,,,,,,,,,, 
4,1,,172162-76770,,"JOINT PF1/4",,,,,2,2,,,,,,,,,,,, 
5,1,,24315-000110,,"O-RING 1B P-11.0",,,,,8,8,,,,,,,,,,,, 
6,1,,24315-000110,,"O-RING 1B P-11.0",,,,,7,7,,,,,,,,,,,, 
7,1,,24315-000110,,"O-RING 1B P-11.0",,,,,1,1,,,,,,,,,,,, 
8,1,,194202-56460,,BAND,,,,,6,6,,,,,,,,,,,, 
9,1,,172165-79220,,HOSE,,,,,1,1,,,,,,,,,,,, 
10,1,,172165-79290,,HOSE,,,,,1,1,,,,,,,,,,,, 
11,1,,172165-79300,,HOSE,,,,,1,1,,,,,,,,,,,, 
12,1,,172165-79310,,HOSE,,,,,1,1,,,,,,,,,,,, 
13,1,,172165-79340,,HOSE,,,,,1,1,,,,,,,,,,,, 
14,1,,172165-79350,,HOSE,,,,,1,1,,,,,,,,,,,, 
15,1,,172165-79360,,HOSE,,,,,1,1,,,,,,,,,,,, 
16,1,,172165-79370,,HOSE,,,,,1,1,,,,,,,,,,,, 
17,1,,172165-79810,,SPONGE,,,,,2,2,,,,,,,,,,,, 
18,1,,172165-79820,,COVER,,,,,2,2,,,,,,,,,,,, 
19,1,,172122-79930,,CLAMP,,,,,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



COl.WTRV J P E X A S 
Fi No. 88 88 89 

•J ·FJ :./1<.Jt,-;f 
RamE CCWTROL VALVE 

~> <--~-
{::>2_ _ _/··~-- . . 

t~-----------------

18 
19 
17 
19 

silv
erh

orn
.co

.uk



1A,1,,172168-74650,,"MULTI VALVE KIT",,,1,,,,,M,,,,,,,,,, 
1B,1,,172168-74660,,"MULTI VALVE KIT",1,,,,,,,M,,,,,,,,,, 
1C,1,,172168-74480,,"MULTI VALVE KIT",1,,1,,,,,1,,,,,,,,,, 
2A,2,,172151-03550,,"LABEL,PATTERN B",1,,1,,,,,2,,,,,,,,,, 
2B,2,,172165-03471,,LABEL,1,,1,,,,,3,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",2,,2,,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,6,,6,,,,,,,,,,,,,,, 
6,3,,24315-000110,,"O-RING 1B P-11.0",6,,6,,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",2,,2,,,,,,,,,,,,,,, 
8,2,,172126-11510,,"BAND 300",8,,8,,,,,,,,,,,,,,, 
9,2,,172165-78900,,HOSE,1,,1,,,,,,,,,,,,,,, 
10,2,,172165-78910,,HOSE,1,,1,,,,,,,,,,,,,,, 
11,2,,172165-78920,,HOSE,1,,1,,,,,,,,,,,,,,, 
12,2,,172165-78930,,HOSE,1,,1,,,,,,,,,,,,,,, 
13,2,,172165-78940,,HOSE,1,,1,,,,,,,,,,,,,,, 
14,2,,172165-78950,,HOSE,1,,1,,,,,,,,,,,,,,, 
15,2,,172165-78960,,HOSE,1,,1,,,,,,,,,,,,,,, 
16,2,,172165-78970,,HOSE,1,,1,,,,,,,,,,,,,,, 
17,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
18,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



.. f-. □ - Jv1=1t.. Iii • .. .. -11,fl\ .. 1,J.. .. ) 
l.illi:l~(HJ:tJ\ Jl,J ·4•h{, JD:tH,/\ -9 0 

:::i ;., Cctil V -r.tJL TI V. EVER) Fig. NlROL PIPING(REhl>. - . :4-WAY, FRONT L 
CO .1:.1>,u ,.... cruflRYI J p I E_X I A_S 'i 1·•· .!Ji © .,...., -~ 

I Fig 
th 90 

'l;c i Bt4T ® '•, Ci) 

fla:J isL1a <D ( ~~ · · JIJ-017--ft--171----17 • © 

.!!J! 171 14-tl-15 i--13 ( ~I) FRONT ( L H) 
16• ~CD , 

I 0 l¥ @ 

(' I I"'~-" 
-1a -18 I L18 
..._17 a - 181--11 v-- v-17 t-17 

l-12 l-10 f-11 f-9 
I I I i6.\ 

® @ @) '<!Y 

\ 
J 

V ') -E ::i ";//f.)1,,7 

REMOTE CONTROL VALVE 

/'{Jl,":f~ •:, .. 
4? :c ~~~1,:ALVE K~T 

4-WAY 4480(JD~~~n -) 
1 n168-7 (FRONT LEVER) 

l,No 1 (7.)ffllll(;;t lJil3No. 90©.JU:ii r~~' 
lJil3No. ~Ol~in Fig.101 Detai I 15 5 

y) 

10 I\ 14 

I 3 2 

® \l ~ 1 ~~ ~ 
rl\3' ✓-'iM 

@~ ~415 

4 6 \~, 67-• 
@?~ 16 11 

~ !J -l'(J(.,7" 4?:c-fC- VE 
4-WAY ROTARY VAL 

*-,.. 1 ett• 
CANOPY SPEC. 

silv
erh

orn
.co

.uk



1A,1,,172168-74670,,"MULTI VALVE KIT",,,,1,,,,M,,,,,,,,,, 
1B,1,,172168-74680,,"MULTI VALVE KIT",,1,,,,,,M,,,,,,,,,, 
1C,1,,172168-74490,,"MULTI VALVE KIT",,1,,1,,,,1,,,,,,,,,, 
2A,2,,172151-03550,,"LABEL,PATTERN B",,1,,1,,,,2,,,,,,,,,, 
2B,2,,172165-03471,,LABEL,,1,,1,,,,3,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",,2,,2,,,,,,,,,,,,,, 
4,2,,172141-76180,,CONNECTOR,,6,,6,,,,,,,,,,,,,, 
6,3,,24315-000110,,"O-RING 1B P-11.0",,6,,6,,,,,,,,,,,,,, 
7,2,,24315-000110,,"O-RING 1B P-11.0",,2,,2,,,,,,,,,,,,,, 
8,2,,194202-56460,,BAND,,6,,6,,,,,,,,,,,,,, 
9,2,,172165-78940,,HOSE,,1,,1,,,,,,,,,,,,,, 
10,2,,172165-78950,,HOSE,,1,,1,,,,,,,,,,,,,, 
11,2,,172165-78960,,HOSE,,1,,1,,,,,,,,,,,,,, 
12,2,,172165-78970,,HOSE,,1,,1,,,,,,,,,,,,,, 
13,2,,172165-79060,,HOSE,,1,,1,,,,,,,,,,,,,, 
14,2,,172165-79070,,HOSE,,1,,1,,,,,,,,,,,,,, 
15,2,,172165-79080,,HOSE,,1,,1,,,,,,,,,,,,,, 
16,2,,172165-79090,,HOSE,,1,,1,,,,,,,,,,,,,, 
17,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
18,1,,172122-79930,,CLAMP,,4,,4,,,,,,,,,,,,,, 
19,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
20,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 91 :J:,.., r,.. □ -Jl,'ff'if( 9-EJ)/\ .. Jl,J .. ;o,J"?f,fl\ .. .Jl,J .. 
:4-)1{, f,(~ .. l,1\ .. -) 

CONlROL PIP I NG( REhll. -CON. V. -MULTI V. 
:4-WAY,SIDE LEVER) 

J:.:t.J 5 jtJl, 
VIEWED FROI UPPER 

BJi ~hla@ 
~- . . -- -.') @ + © 
~~ ' ,, ( R H) F R O N T ( L H) 
V---19 ... • 

16\ 20 :A 'l,.-20:::--, 

@ 19 \ ':tl9 ~~9 
u---'. 15 \-

@ , 13 

') t ::i ), J ~ )I, '1' 
REMOTE CONTROL VALVE 

=t--.. 1=;:.,tt• 
CABIN SPEC. 

@) @ 
~--,, 

=t- ... J ~ft· 
CANIJ>YSPEC. 

4 7 .:c -1' "? Jl,3'-.1'{Jl,:f*-.:, f-
4-WAY llTI VALVE KIT 
172168-74490(t{•·~n·-) 

(SIDE LEVER) 
Ji§No. 91 Ol.lll:f1 l,No. 1 (7.)fflllll;i 
li13No.101~e..«r~~, 
Detai I is shown in Fig. 101 

silv
erh

orn
.co

.uk



1,2,,172123-76120,,"CONNECTOR PF1/4",8,8,8,8,,,,,,,,,,,,,, 
2,2,,24315-000110,,"O-RING 1B P-11.0",8,8,8,8,,,,,,,,,,,,,, 
3,2,,172168-79100,,"HOSE G604BC030 A",1,1,1,1,,,,,,,,,,,,,, 
4,2,,172168-79110,,"HOSE G604BC070S B",1,1,1,1,,,,,,,,,,,,,, 
5,2,,172168-79120,,"HOSE G604BC070S C",1,1,1,1,,,,,,,,,,,,,, 
6,2,,172168-79130,,"HOSE G604BC030 D",1,1,1,1,,,,,,,,,,,,,, 
7,2,,172168-79140,,"HOSE G604BC070 E",1,1,1,1,,,,,,,,,,,,,, 
8,2,,172168-79150,,"HOSE G604BC095S F",1,1,1,1,,,,,,,,,,,,,, 
9,2,,172168-79160,,"HOSE G604BC095S G",1,1,1,1,,,,,,,,,,,,,, 
10,2,,172168-79170,,"HOSE G604BC030 H",1,1,1,1,,,,,,,,,,,,,, 
11,1,,172123-76120,,"CONNECTOR PF1/4",5,5,5,5,,,,,,,,,,,,,, 
12,1,,172168-76550,,"JOINT PF1/4-0.9",1,1,1,1,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",2,2,2,2,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",7,7,7,7,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



92 :::J::., 1-- □ -Jl,~1f(1Jl,f/\ .. Jl,J'' -J)~D-Jl,/\ .. Jl,7" :4~d) 
Fig. CONTROL PIPING(MULTI V. ,....,CONTROL V. :4-WAY) 

silv
erh

orn
.co

.uk



1,2,,172190-78100,,HOSE,1,,1,,,,,,,,,,,,,,, 
2,2,,172165-78900,,HOSE,1,,1,,,,,,,,,,,,,,, 
3,2,,172165-78920,,HOSE,1,,1,,,,,,,,,,,,,,, 
4,2,,172165-78940,,HOSE,1,,1,,,,,,,,,,,,,,, 
5,2,,172165-78960,,HOSE,1,,1,,,,,,,,,,,,,,, 
6,2,,172175-79250,,HOSE,1,,1,,,,,,,,,,,,,,, 
7,2,,172164-79440,,HOSE,1,,1,,,,,,,,,,,,,,, 
8,2,,172164-79450,,HOSE,1,,1,,,,,,,,,,,,,,, 
9,2,,23391-020000,,"JOINT RGI1/4",8,,8,,,,,,,,,,,,,,, 
10,2,,172141-76180,,CONNECTOR,1,,1,,,,,,,,,,,,,,, 
11,3,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
12,2,,172126-11510,,"BAND 300",8,,8,,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",2,,2,,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",8,,8,,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",6,,6,,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",1,,1,,,,,,,,,,,,,,, 
17,1,,172126-11510,,"BAND 300",7,,7,,,,,,,,,,,,,,, 
18,1,,172168-79340,,HOSE,1,,1,,,,,,,,,,,,,,, 
19,1,,172168-79350,,"HOSE G604BC110",1,,1,,,,,,,,,,,,,,, 
20,1,,172168-79360,,HOSE,1,,1,,,,,,,,,,,,,,, 
21,1,,172168-79370,,HOSE,1,,1,,,,,,,,,,,,,,, 
22,1,,172123-76120,,"CONNECTOR PF1/4",8,,8,,,,,,,,,,,,,,, 
23,1,,172123-76120,,"CONNECTOR PF1/4",4,,4,,,,,,,,,,,,,,, 
24,1,,172168-76550,,"JOINT PF1/4-0.9",1,,1,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,2,,172190-78100,,HOSE,,1,,1,,,,,,,,,,,,,, 
2,2,,172165-78900,,HOSE,,1,,1,,,,,,,,,,,,,, 
3,2,,172165-78920,,HOSE,,1,,1,,,,,,,,,,,,,, 
4,2,,172165-78940,,HOSE,,1,,1,,,,,,,,,,,,,, 
5,2,,172165-78960,,HOSE,,1,,1,,,,,,,,,,,,,, 
6,2,,172175-79250,,HOSE,,1,,1,,,,,,,,,,,,,, 
7,2,,172164-79440,,HOSE,,1,,1,,,,,,,,,,,,,, 
8,2,,172164-79450,,HOSE,,1,,1,,,,,,,,,,,,,, 
9,2,,23391-020000,,"JOINT RGI1/4",,8,,8,,,,,,,,,,,,,, 
10,2,,172141-76180,,CONNECTOR,,1,,1,,,,,,,,,,,,,, 
11,3,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
12,2,,172126-11510,,"BAND 300",,8,,8,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",,2,,2,,,,,,,,,,,,,, 
14,1,,24315-000110,,"O-RING 1B P-11.0",,8,,8,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",,6,,6,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",,1,,1,,,,,,,,,,,,,, 
17,1,,194202-56460,,BAND,,4,,4,,,,,,,,,,,,,, 
18,1,,172165-79220,,HOSE,,1,,1,,,,,,,,,,,,,, 
19,1,,172165-79300,,HOSE,,1,,1,,,,,,,,,,,,,, 
20,1,,172165-79350,,HOSE,,1,,1,,,,,,,,,,,,,, 
21,1,,172165-79370,,HOSE,,1,,1,,,,,,,,,,,,,, 
22,1,,172165-79810,,SPONGE,,2,,2,,,,,,,,,,,,,, 
23,1,,172122-79930,,CLAMP,,4,,4,,,,,,,,,,,,,, 
24,1,,172123-76120,,"CONNECTOR PF1/4",,8,,8,,,,,,,,,,,,,, 
25,1,,172123-76120,,"CONNECTOR PF1/4",,4,,4,,,,,,,,,,,,,, 
26,1,,172168-76550,,"JOINT PF1/4-0.9",,1,,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



'fir. 
FRCWT-.,. 

silv
erh

orn
.co

.uk



1,1,,172112-77580,,"JOINT 1/8",1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172141-77800,,"JOINT, GREASE",4,4,4,4,4,4,,,,,,,,,,,, 
3,1,,172142-77800,,HOSE,1,1,1,1,1,1,,,,,,,,,,,, 
4,1,,172142-77811,,HOSE,2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172312-77820,,"FITTING, GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,3,3,3,3,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



r.;i "' 7 ~ :., If" LNING BEARING 

silv
erh

orn
.co

.uk



1,1,,172142-76620,,RUBBER,1,1,1,1,1,1,,,,,,,,,,,, 
2,1,,172170-81102-1,,BOOM,1,1,1,1,1,1,,,,,,,,,,,, 
2-1,1,,172170-81103-1,,"BOOM 
S",1,1,1,1,1,1,S,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
3,2,,172146-81300,,"BUSH 45 60",2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
5,1,,172142-81551,,"PIN 38X191",1,1,1,1,1,1,,,,,,,,,,,, 
6,1,,172164-81590,,"PIN 45X149",1,1,1,1,1,1,,,,,,,,,,,, 
7,1,,172122-81622,,"PIN (C), BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
8,1,,172164-81670,,SPACER,3,3,3,3,3,3,,,,,,,,,,,, 
9,1,,172165-82550,,"SHIM 45X1.2",1,1,1,1,1,1,,,,,,,,,,,, 
10,1,,172165-82560,,"SHIM 45X80X1.2",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,172165-82570,,"SHIM 45X80X1.6",1,1,1,1,1,1,,,,,,,,,,,, 
12,1,,172112-87840,,"SHIM 45X1",1,1,1,1,1,1,,,,,,,,,,,, 
13,1,,22157-120000,,"WASHER 12",3,3,3,3,3,3,,,,,,,,,,,, 
14,1,,24761-050000,,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
15,1,,26013-120302,,"BOLT W/WASHER M12X30",3,3,3,3,3,3,,,,,,,,,,,, 
16,1,,933171-29750,,"SHIM SET, PIN 38",1,1,1,1,1,1,,,,,,,,,,,, 
17,1,,172164-81590,,"PIN 45X149",1,1,1,1,1,1,,,,,,,,,,,, 
18,1,,172164-81670,,SPACER,2,2,2,2,2,2,,,,,,,,,,,, 
19A,1,,172148-82291-1,,"BRACKET, BOOM",1,1,1,1,1,1,,,,,,,,,,,, 
19B,1,,172148-82291,,"BRACKET, BOOM",,,,,1,1,,1,,,,,,,,,, 
21,2,,172148-82320,,"BUSH 70X60",2,2,2,2,2,2,,,,,,,,,,,, 
22,1,,172148-82350,,"PIN 70X356",1,1,1,1,1,1,,,,,,,,,,,, 
23,1,,172148-82360,,"PLATE,LOCK(YELLOW:87",1,1,1,1,1,1,,,,,,,,,,,, 
24,1,,172148-82382,,"PIN 38-94",1,1,1,1,1,1,,,,,,,,,,,, 
25,1,,172142-82400,,"PLATE, LOCK",1,1,1,1,1,1,,,,,,,,,,,, 
26,1,,172148-82401,,"PIN 45X261",1,1,1,1,1,1,,,,,,,,,,,, 
27,1,,172146-82910,,SPACER,1,1,1,1,1,1,,,,,,,,,,,, 
28,1,,172112-87840,,"SHIM 45X1",4,4,4,4,4,4,,,,,,,,,,,, 
29,1,,172141-94260,,"PIN 38-130",1,1,1,1,1,1,,,,,,,,,,,, 
30,1,,22157-120000,,"WASHER 12",2,2,2,2,2,2,,,,,,,,,,,, 
31,1,,22217-160000,,"SPRING WASHER 16",2,2,2,2,2,2,,,,,,,,,,,, 
32,1,,22242-000700,,"CIRCLIP   70",1,1,1,1,1,1,,,,,,,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,,,,,,,, 
34,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,1,1,,,,,,,,,,,, 
35,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,2,2,,,,,,,,,,,, 
36,1,,26116-160402,,"BOLT M16X 40 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
37,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
38A,1,,172170-81302-1,,"BOOM, P.T.O.",1,1,1,1,1,1,,,,,,,,,,,, 
38B,1,,172170-81302,,"BOOM (3RD",,,,,1,1,,1,,,,,,,,,, 
39,2,,172146-81300,,"BUSH 45 60",2,2,2,2,2,2,,,,,,,,,,,, 
40,2,,172168-81410,,"SEAL 45X55X4, DUST",2,2,2,2,2,2,,,,,,,,,,,, 
41,1,,172176-
81700,,SHIM,1,1,1,1,1,1,W,,,*1995.10,,*1995.10,,*1995.10,,*1995.10,,*1995.10,,*1
995.10 
42,1,,172176-
81710,,SHIM,1,1,1,1,1,1,W,,,*1995.10,,*1995.10,,*1995.10,,*1995.10,,*1995.10,,*1
995.10 
43,1,,172183-81170,,"TREE 
CLIP",2,2,2,2,2,2,W,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 silv

erh
orn

.co
.uk



IB~ 
PREVIOUS 

2 

v 

I 
,. 

1 i ' 1 

IJ 

96 -j'-.b. & -j'-.b. -j'-:,'T •:J 1--
Fig. BOOM & BOOM BRACKET 

7-h. 
ARM 

®n '7.JiJi, 
VI EJEO FROI @ 

l'f.lT•:, I-­
BUCKET 

CXUfTRY JP EX AS 
APPL!- 0 0 -CATla. 

<nlfTRY JP EX AS 
APPLI- 0 0 0 CATI~ 

39-----='JJ 
40---___,j 

PT Of±tl 
P. T. 0. SPEC. 

IB~ 
PREVIOUS 

silv
erh

orn
.co

.uk



1A,1,,172148-81202-1,,"ARM(1350)    (GREEN)",1,1,1,1,1,1,,,,,,,,,,,, 
1A-1,1,,172148-81203-1,,"ARM(1350)    
(GREEN)",1,1,1,1,1,1,S,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
1A-2,1,,172148-81204-1,,"ARM(1350)    
(GREEN)",1,1,1,1,1,1,S,2,,M50942,,M50942,,M50942,,M50942,,M50942,,M50942 
1B,1,,172148-81202,,"ARM(1350)   (YELLOW)",,,,,1,1,W,1,,,,,,,,,,"FROM 
1ST",,"FROM 1ST" 
1B-1,1,,172148-81203,,"ARM(1350)   
(YELLOW)",,,,,1,1,S,1,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
1B-2,1,,172148-81204,,"ARM(1350)   
(YELLOW)",,,,,1,1,S,1,,M50942,,M50942,,M50942,,M50942,,M50942,,M50942 
2,2,,172168-81260,,"BUSH 38X55",2,2,2,2,2,2,,,,,,,,,,,, 
3,2,,172168-81400,,"SEAL,DUST 38X48X4",2,2,2,2,2,2,,,,,,,,,,,, 
4,2,,172122-82290,,"SEAL, DUST",4,4,4,4,4,4,,,,,,,,,,,, 
5,2,,172116-82400,,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,,,,,,,, 
6,1,,172164-81500,,"PIN 38X106",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,172142-81620,,O-RING,2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,172164-81670,,SPACER,2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,22157-120000,,"WASHER 12",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
11,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,2,2,,,,,,,,,,,, 
12,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
13A,1,,172142-81300-1,,"ARM L, BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
13B,1,,172142-81300,,"ARM(L), BUCKET",,,,,1,1,,1,,,,,,,,,, 
14A,1,,172142-81320-1,,"ARM R, BUCKET",1,1,1,1,1,1,,,,,,,,,,,, 
14B,1,,172142-81320,,"ARM(R), BUCKET",,,,,1,1,,1,,,,,,,,,, 
15A,1,,172168-84402-1,,"BUCKET LINK(GREEN:85",1,1,1,1,1,1,,,,,,,,,,,, 
15B,1,,172168-84402-5,,"LINK, BUCKET",,,,,1,1,,1,,,,,,,,,, 
16,2,,172164-81880,,"BUSH 38X55, PIN",2,2,2,2,2,2,,,,,,,,,,,, 
17,2,,172122-82290,,"SEAL, DUST",6,6,6,6,6,6,,,,,,,,,,,, 
18,2,,172168-84411,,"BUSH 38-48-33.5",2,2,2,2,2,2,,,,,,,,,,,, 
19,1,,172142-99470,,"KIT, ARM PIN",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,172122-84501,,"PIN (A), BUCKET ARM",1,1,1,1,1,1,,,,,,,,,,,, 
21,2,,172116-84590,,"PIN, BUCKET ARM",1,1,1,1,1,1,,,,,,,,,,,, 
22,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,1,1,1,1,,,,,,,,,,,, 
23,2,,933110-86600,,"NUT M24, NYLON",2,2,2,2,2,2,,,,,,,,,,,, 
24,2,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
25,2,,933171-29760,,WASHER,2,2,2,2,2,2,,,,,,,,,,,, 
26A,1,,172170-81310-1,,"ARM, 
P.T.O.",1,1,1,1,1,1,Z,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 
26B,1,,172170-81310,,"ARM, P.T.O.",,,,,1,1,Z,M,,,,,,,,,,"FROM 1ST",,"FROM 1ST" 
27,2,,172168-81260,,"BUSH 38X55",2,2,2,2,2,2,,,,,,,,,,,, 
28,2,,172168-81400,,"SEAL,DUST 38X48X4",2,2,2,2,2,2,,,,,,,,,,,, 
29,2,,172122-82290,,"SEAL, DUST",4,4,4,4,4,4,,,,,,,,,,,, 
30,2,,172116-82400,,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,,,,,,,, 
31,1,,172142-99450,,"PIN KIT, BUCKET",,,,,2,2,,1,,,,,,,,,, 
32,2,,172164-81630,,PIN,,,,,2,2,,,,,,,,,,,, 
33,2,,172164-81700,,COLLAR,,,,,2,2,,,,,,,,,,,, 
34,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,,,,2,2,,,,,,,,,,,, 
35,2,,26116-100652,,"BOLT M10X 65 PLATED",,,,,2,2,,,,,,,,,,,, 
36,2,,26716-100002,,"NUT 10",,,,,4,4,,,,,,,,,,,, 
37,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",,,,,2,2,,,,,,,,,,,, 
38,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
39,1,,172183-81160,,"TREE 
CLIP",4,4,4,4,4,4,W,,,M50791,,M50791,,M50791,,M50791,,M50791,,M50791 silv

erh
orn

.co
.uk



P TO{tt,f±4I 
WITH P. T. 0. 
SPEC. 

97 7-A & 1'<'T•;1 f-. V '"./? 
Fig. ARM & BUCKET LINK 

0 ·, 

21 20 22 
I I I 

19 

'~ct-28 
\..:....30 

30 
29 
27 
29 

26 

PTO 7-b.x.;., 1'-fNI 
P. T.0. ARM END SPEC. 

IB~ 
PREVIOUS 

CXUffRY JP EX AS 
APPL.I- 0 0 -CATICW 

··~r 
32 

34 

<XUflRYJPEXAS 
APPL.I- Q 
CATICW - -

silv
erh

orn
.co

.uk



1,1,,772122-81421,,"BUCKET ASSY (340)",1,1,1,1,1,1,,2,,,,,,,,,, 
2,2,,172122-86401,,"BUCKET ASSY (340)",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
8,2,,772122-86123,,"TEETH ASSY",2,2,2,2,2,2,,,,,,,,,,,, 
9,3,,172142-81380,,BOLT,4,4,4,4,4,4,,,,,,,,,,,, 
10,3,,172142-81390,,NUT,4,4,4,4,4,4,,,,,,,,,,,, 
11,3,,172113-86123,,TEETH,2,2,2,2,2,2,,,,,,,,,,,, 
12,3,,172137-86710,,"TEETH SHIM 17 SET",2,2,2,2,2,2,,,,,,,,,,,, 
16,1,,772122-81402,,"BUCKET ASSY 490",1,1,1,1,1,1,,2,,,,,,,,,, 
17,2,,172122-86102,,"BUCKET 490",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
19,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
20,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
21,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
22,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
23,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
24,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
25,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
26,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
27,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
31,1,,772122-81412,,"BUCKET ASSY (540)",1,1,1,1,1,1,,2,,,,,,,,,, 
32,2,,172122-86302,,"BUCKET ASSY (540)",1,1,1,1,1,1,,,,,,,,,,,, 
33,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
34,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
35,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
36,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
37,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
38,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
39,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
40,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
41,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
42,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
46,1,,772122-81432,,"BUCKET ASSY 590",1,1,1,1,1,1,,1,,,,,,,,,, 
47,2,,172122-86602,,"BUCKET ASSY (590)",1,1,1,1,1,1,,,,,,,,,,,, 
48,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
49,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
50,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
51,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
52,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
53,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
54,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
55,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
56,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
57,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
61,1,,772122-81442,,"BUCKET ASSY (640)",1,1,1,1,1,1,,2,,,,,,,,,, 
62,2,,172122-86502,,"BUCKET ASSY (640)",1,1,1,1,1,1,,,,,,,,,,,, 
63,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
64,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
65,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
66,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
67,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
68,2,,772122-86123,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
69,3,,172142-81380,,BOLT,8,8,8,8,8,8,,,,,,,,,,,, 
70,3,,172142-81390,,NUT,8,8,8,8,8,8,,,,,,,,,,,, 
71,3,,172113-86123,,TEETH,4,4,4,4,4,4,,,,,,,,,,,, 
72,3,,172137-86710,,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,,,,,,,, 
76,1,,172164-81950,,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,,,,,,,,, 
77,2,,172164-81630,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
78,2,,172164-81700,,COLLAR,2,2,2,2,2,2,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



79,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
80,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
81,2,,26716-100002,,"NUT 10",4,4,4,4,4,4,,,,,,,,,,,, 
82,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,,,,,,,,, 
85,1,,772142-81600,,"CUTTER(S), SIDE",1,1,1,1,1,1,,3,,,,,,,,,, 
86,2,,172142-86510,,"CUTTER (L) ASSY,SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
87,2,,172142-86520,,"CUTTER (R) ASSY,SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
88,2,,172142-86540,,"BOLT M14X 30",6,6,6,6,6,6,,,,,,,,,,,, 
89,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



98 r<'T·:, "' 
Fig. BOCKET 

6 
21 7 
36 22 4 
51 37 19 
66 52 34 17 5 

67 49 32 20 
64 47 35 

62 50 
65 

1=1~=1~~1A_s1 
1 (340)( 7 ~ ~ T )[ ✓ 1-, )(ATTACIIENT) 
16(490)(7~ ~ T;e ✓ t-)(ATTACIIENT) 
31(540)(7 ~ ~ T ;e ✓ t-)(ATTACIISIT) 
46(590)(-~) (STANDARD) 
61 (640) ( 7 ~ ~ T > ✓ i,.) (ATTACIIENT) 

-t.t-r ft1J.,, ~ /,SY 
SIDE amER ASY 

7 
22 6 
3721 
5236 
67 51 

66 

~-:f':,, ;I:., 
OPTIONAL 

silv
erh

orn
.co

.uk



1,1,,172142-86300,,"BUCKET ASSY 340S",1,1,1,1,1,1,,,,,,,,,,,, 
2,2,,172142-86310,,"BUCKET ASSY 340S",1,1,1,1,1,1,,,,,,,,,,,, 
3,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
5,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
6,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
7,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
8,2,,772142-86140,,"TEETH ASSY",2,2,2,2,2,2,,,,,,,,,,,, 
9,3,,172151-81600,,POINT,2,2,2,2,2,2,,,,,,,,,,,, 
10,3,,172151-81620,,"PIN ASSY",2,2,2,2,2,2,,,,,,,,,,,, 
11,4,,172151-81630,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
12,4,,172151-81640,,"LOCK,RUBBER BIN",2,2,2,2,2,2,,,,,,,,,,,, 
13,3,,172142-86140,,"ADAPTER 16",2,2,2,2,2,2,,,,,,,,,,,, 
14,1,,172142-86101,,BUCKET(490S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
15,2,,172142-86111,,BUCKET(490S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
16,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
17,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
18,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
19,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
20,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
21,2,,772142-86140,,"TEETH ASSY",3,3,3,3,3,3,,,,,,,,,,,, 
22,3,,172151-81600,,POINT,3,3,3,3,3,3,,,,,,,,,,,, 
23,3,,172151-81620,,"PIN ASSY",3,3,3,3,3,3,,,,,,,,,,,, 
24,4,,172151-81630,,PIN,3,3,3,3,3,3,,,,,,,,,,,, 
25,4,,172151-81640,,"LOCK,RUBBER BIN",3,3,3,3,3,3,,,,,,,,,,,, 
26,3,,172142-86140,,"ADAPTER 16",3,3,3,3,3,3,,,,,,,,,,,, 
27,1,,172142-86200,,"BUCKET ASSY 540S",1,1,1,1,1,1,,,,,,,,,,,, 
28,2,,172142-86210,,"BUCKET ASSY 540S",1,1,1,1,1,1,,,,,,,,,,,, 
29,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
30,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
31,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
32,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
33,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
34,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
35,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
36,3,,172151-81620,,"PIN ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
37,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
38,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
39,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
40,1,,172142-86350,,"BUCKET ASSY 590S",1,1,1,1,1,1,,,,,,,,,,,, 
41,2,,172142-86360,,"BUCKET ASSY 590S",1,1,1,1,1,1,,,,,,,,,,,, 
42,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
43,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
44,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
45,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
46,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
47,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
48,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
49,2,,172151-81620,,"PIN ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
50,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 
51,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
52,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
53,1,,172142-86400,,BUCKET(640S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
54,2,,172142-86410,,BUCKET(640S)(GREEN),1,1,1,1,1,1,,,,,,,,,,,, 
55,2,,172142-86150,,"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
56,2,,172142-86160,,"CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
57,2,,172142-86280,,"BOLT M14X 40",6,6,6,6,6,6,,,,,,,,,,,, 
58,2,,172142-86290,,"NUT 14",6,6,6,6,6,6,,,,,,,,,,,, 
59,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 
60,2,,772142-86140,,"TEETH ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
61,3,,172151-81600,,POINT,4,4,4,4,4,4,,,,,,,,,,,, 
62,3,,172151-81620,,"PIN ASSY",4,4,4,4,4,4,,,,,,,,,,,, 
63,4,,172151-81630,,PIN,4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,,,,,,, 
65,3,,172142-86140,,"ADAPTER 16",4,4,4,4,4,4,,,,,,,,,,,, 
66,1,,172164-81950,,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,,,,,,,,, 
67,2,,172164-81630,,PIN,2,2,2,2,2,2,,,,,,,,,,,, 
68,2,,172164-81700,,COLLAR,2,2,2,2,2,2,,,,,,,,,,,, 
69,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
70,2,,26116-100652,,"BOLT M10X 65 PLATED",2,2,2,2,2,2,,,,,,,,,,,, 
71,2,,26716-100002,,"NUT 10",4,4,4,4,4,4,,,,,,,,,,,, 
72,2,,933171-29751,,"SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,,,,,,,,, 
75,1,,772142-81600,,"CUTTER(S), SIDE",1,1,1,1,1,1,,1,,,,,,,,,, 
76,2,,172142-86510,,"CUTTER (L) ASSY,SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
77,2,,172142-86520,,"CUTTER (R) ASSY,SIDE",1,1,1,1,1,1,,,,,,,,,,,, 
78,2,,172142-86540,,"BOLT M14X 30",6,6,6,6,6,6,,,,,,,,,,,, 
79,2,,22217-140000,,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



I 
2 
15 
28 
41 
54 

I I 
6 7 
19 20 
32 33 
45 46 
58 59 

77 /2 79 75 

tt:f_ 1v 78 

~~I 
-tr ,f I" 1J ,, ~ ASY 
SIDE CUTTER ASY 

I 
4 
17 
30 
43 
56 

I 
10 
23 
36 
49 
62 r-, 

12 11 
25 24 
38 37 
51 50 

I 
8 
21 
34 
47 
60 
' 

I~--~--~--

I I 
9 13 
22 26 
35 39 
48 52 
61 65 

I I I I 
5 3 7 6 

18 16 20 19 
31 29 33 32 
44 42 -46 45 
57 55 59 58 

silv
erh

orn
.co

.uk



1,1,,172164-81670,,SPACER,2,2,2,2,2,2,,,,,,,,,,,, 
2,1,,172112-87860,,"SHIM 40X1",2,2,2,2,2,2,,,,,,,,,,,, 
3,1,,172148-94103,,"BLADE ASSY",1,1,1,1,1,1,,,,,,,,,,,, 
4,2,,172168-81270,,"SEAL,DUST 38X50X4",4,4,4,4,4,4,,,,,,,,,,,, 
5,1,,172142-94210,,"PIN 38X135",2,2,2,2,2,2,,,,,,,,,,,, 
6,1,,172142-94241,,"PIN 40X106",2,2,2,2,2,2,,,,,,,,,,,, 
7,1,,172124-94310,,"PLATE, LOCK",2,2,2,2,2,2,,,,,,,,,,,, 
8,1,,22157-120000,,"WASHER 12",2,2,2,2,2,2,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,,,,,,,, 
12,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,2,2,2,2,,,,,,,,,,,, 
13,1,,933171-29750,,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,,,,,,,, 
13-1,1,,933171-29751,,"SHIM 
SET,38X(0.8,1.2",2,2,2,2,2,2,N,,,M50501,,M50501,,M50501,,M50501,,M50501,,M50501 
16,1,,172148-94304,,"BLADE(965) ASSY",1,1,1,1,1,1,,1,,,,,,,,,, 
17,2,,172168-81270,,"SEAL,DUST 38X50X4",4,4,4,4,4,4,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 1 00 liIDE"' 

1 

J silv
erh

orn
.co

.uk



1A,1,,172189-08500,,"P.T.O KIT",1,,1,,,,W,,,"FROM 1ST",,,,"FROM 1ST",,,, 
1A-1,1,,172189-08501,,"P.T.O KIT",1,,1,,,,S,,,M50786,,,,M50786,,,, 
1A-2,1,,172189-08502,,"P.T.O KIT",1,,1,,,,S,,,M50942,,,,M50942,,,, 
1B,1,,172189-08510,,"P.T.O KIT",,1,,1,,,W,,,,,"FROM 1ST",,,,"FROM 1ST",, 
1B-1,1,,172189-08511,,"P.T.O KIT",,1,,1,,,S,,,,,M50786,,,,M50786,, 
1B-2,1,,172189-08512,,"P.T.O KIT",,1,,1,,,S,,,,,M50942,,,,M50942,, 
2,2,,172190-74600,,"P.T.O.KIT,FRAME END",1,1,1,1,,,,,,,,,,,,,, 
3,2,,172189-74500,,"P.T.O. KIT",1,1,1,1,,,,,,,,,,,,,, 
3-1,2,,172189-74501,,"P.T.O. KIT",1,1,1,1,,,W,,,M50791,,M50791,,M50791,,M50791,, 
3-2,2,,172189-74502,,"P.T.O KIT",1,1,1,1,,,S,,,M50942,,M50942,,M50942,,M50942,, 
4A,2,,172168-74620,,"P.T.O. KIT(FR, UNITE",1,,1,,,,,M,,,,,,,,,, 
4A-1,2,,172170-74620,,"PTO CONFLUENCE KIT",1,,1,,,,,M,,,,,,,,,, 
4B,2,,172168-74630,,"P.T.O. KIT(SI, UNITE",,1,,1,,,,M,,,,,,,,,, 
4B-1,2,,172170-74630,,"PTO CONFLUENCE KIT",,1,,1,,,,M,,,,,,,,,, 
4C,2,,172170-74690,,"PTO CONFLUENCE KIT",1,1,1,1,,,,,,,,,,,,,, 
5A,1,,172168-74650,,"MULTI VALVE KIT",,,1,,,,,M,,,,,,,,,, 
5B,1,,172168-74660,,"MULTI VALVE KIT",1,,,,,,,M,,,,,,,,,, 
5C,1,,172168-74480,,"MULTI VALVE KIT",1,,1,,,,,,,,,,,,,,, 
6A,1,,172168-74670,,"MULTI VALVE KIT",,,,1,,,,M,,,,,,,,,, 
6B,1,,172168-74680,,"MULTI VALVE KIT",,1,,,,,,M,,,,,,,,,, 
6C,1,,172168-74490,,"MULTI VALVE KIT",,1,,1,,,,,,,,,,,,,, 
7,1,,172189-08200,,"DECELERATE(F) KIT",1,,1,,,,,,,,,,,,,,, 
8,1,,172189-08210,,"DECELERATE(S) KIT",,1,,1,,,,,,,,,,,,,, 
9,1,,172190-08630,,"MULTI-VALVE KIT,2WAY",1,1,1,1,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig.101 ®:~ffl* ":I 1--(~JD ;/3/) 
KIT PARTS FOR REMODEL(OPTIONAL) 

NO. f±M~ffJi }! f±--~ -( ';,17-1~-·:1 • ~ 
lA PTO*"' H?CJ:., H,,,<-J JJiElNo. 350).1.lfj LNo. 1 PT Olk!'l'O)~( .t,t(. ,n ,t,;:(. •fll~lll:. fifl;Jfl !J :.,'J, 

(172189-08500) 1:IIElNo. 820)_21fl L,No. 1 *;Jl[f±il&tF?v-A:r.:., I'. 7-.t..:r.:., 1'£'t't7.llk!'if'r/JD,l.g 
llElth 350).1.lfl Lth 35" ~111!,,"!.U, 

1B PTO*-;, Hif,( f'vl<-l 1:l!Eltb 350)~1fj l,No. 1 ("f-A. 7-Af:l;t-811;31lb<i£_."C'1"l 
( 172189-08510) I:!!iElth B20)JP.lfj l,No. 1 

1:IIE!No. 350).2til l,th 358 
lA-1 PTO*-;, H-;iCJ:.,1-1;1<-l JIE!No. 3517.l.§!tll l,No. 1 PT Ole'l'dJ:i:< t,t(. ,n ,t.,::(. 'ffli'J4±lll:, 11.f'Fl!I !J :.,IJ, 

;;i;:j:,':.,1<-1ttll !IE!ltti. 8JO)j!tll l,No. 1 *illEttll&tF?v-.t..:r.:., I'. 7-.t..:r.:., 1'£'t't7.llelf'r1JD,l.g 
(172189-08501) llEltti. 350)j!tll l,No. 35A ~811,§l,"t'j", 

1B-1 PTO*-;, Hif-11<v1<-) llEltti. 3511JJ!tll LNo. 1 ("f-.t..&tF7-A/:l;t1"'t'l:"f 7'T -~ 1-:i!Jb<l!l:~etr:n >g 
;;i;:j:,' :.,1(,(f±il llE! tti. 8311J ~tll LNo. 1 A? :., I<,( (±fl:'t'j") 

(172189-08511 > llE!tti. 350).J!til l,No. 358 
lA-2 PTO*"' H7CJ:.,t-1;1<-) llE!tti. 3511JJ!tll LNo. 1 PT Ole'i'O):i:< t,t(. ,n ,t.,::(. 'ffl~ll:1:, Jlfl;Jfl !J :.,IJ. 

;;i;:$1' :.11<,(ttll llE!tb 830).l!tll l,No. 1-1 -fti;ftttll&tF7 v-.t..:r.:., I'. 7-A:r.-.,, 1'£'t'O)le'l''r/JD,l.g 
(172189-08502) llE! No. 350) J!lfl l,No. 35A 6111!,,"!,ff, 

1B-2 PTO* :1 Hif-1 I' vi<-) JJ{E! No. 350) .!!tll l,No. 1 ("f-A&tF7-Al:l;t1"'t'l:"f '7'T •;, I- ?/fb<l!l:~eti"t"<. 'O 
A? :.,1<,((±ll !IElNo. 830).J!tll l,No. 1-1 ;;i;:j:,' :.,1(,((±fl:"C'T) 

(172189-08512) IJ!IE!No. 350).Jltll L,No. 358 (7-.t..:r.:., !'17.l;;i; f-77"1<1~:tir,<'T·:., H:ili:,,:n"-fflbl..t.: 
l!!!"t'T) 

2 PTO.II!.~*,, H7v-.t.x.:., !') IlE!No. 3517.l.§!lti l..No. 2~34 ll!Jtt1t1:P T 00)7 v-i..:r.:., l'lt't'OJ;illf:E.~'ri&.:IJP1"g 
(172190-74600) llE!No. 780)_21fl LNo. 1~18 ~!J:.,'J.':lk!lfO)~~~'t'T, 
IlE!No. 350)Jttll l..No. 1 O11.il!Ef±il) 

3 PTO*:1HY-.t..:r.:.,j<) IIE! No. 820) J!lti LNo. 2 ~ 31 7 v-.t..:r.:., 1<:t't'IT.l PT oie'ifb<t: 7 1- etr:n •ottl11: 
(172189-74500) 7-A:r.:., l':t"C'lk!W'rUT o;AOJll1!,,"!, "C'1", 
llE!No. 820)Jltll l..No. 1 

3-1 PTO*"' H7-A:r.:., I') llE!No. 830)_2tll L,No. 2A~21 7 l;-.t,.:r.:., !'£"t'IT.l PT Olk!'ifb<i!: ·;, I- etl,"((. •of±lll: 
;;i;:j:,' :.,1<,( 1':Hl(ll:IJB) 7-.t..:r.:.,f'*-c>ieWirlffl1"g;AOJf!l!o"!."C'T, 

(172189-74501) {"f-A, 7-.t..!;t, ;I;? :.,1<,((±ffl't'~g-) 
JJlE!No. 830)Jl/fl l,No. 1 

3-2 PTO*:, HY-.t..:r.:., I') llElNo. 830)J!lfl l,No. 2A~21 7 v-.t..:r.:., l'il:"C'IT.l PT OEWb<t: •;, I- eti:n 'gf±lll: 
A? :.,1<,( f±ll(ffilB) 7-.t..:r.:., 1'£"C'leW'rU1"9JltO)lll!c,ca"C'1", 

(172189-74502) ("f-.t... 7-.t..!;t, :;1;:j:,':.,1<,(f±!l1?~9-) 
IIE!No. 830)R.tll l..No. 1-1 11:1*:, 1- .':J:t--<;;i; 1- ·;, 71<1Vfb<1<'T ·:., 1- /l!l:f,Jlb l..t.:!!:l"C'"I", 

lffilll;tFi g. 970J7-AIT.l,( 7 A 1-'r#J!«Te<. '• 
4A-1 PT O*lllE* •;, I-, 7 v-.t..:r.:., I' IlElNo. 350).§!lfl l..No. 36~57 PT O)li.;J!Ef±ll:'r~alil±lll:a!l:1&1"-li~a:J !J :.-?.':lk!WQ.> 

(7CJ:., t- v1<-) IIEltti. 380).21fl l,No. 1 ~3 Gs:-1", 
mma 146Hl IIE!lb. 720).21fj l,No. 1 ~25 (7 o:., t- v1f-l±l10)hl::ilffl) 
(172170-74620) JJ{E!lb. 790).lttll l..No. 1 ~20 
lJIE!No. JSQ)JlW l,No. 35A 

4B-1 PT O1,;Jll,i, •JJ 1-. 7 v-.t..:r.:., I' JJ{E!lb. 350J.lt1il l,No. 36~57 PT O~;JIU±!t'f~alil±lll.:a!i:1&1"liat1.l !J :.-?.':lk!1f0) 
(if,( f' L,1{-) 1:IIE!No. 39Q.)Jtlfj l,No. 1 ~2 f!l!o"!.'t'1", 

(1'1'2168 '1'46!0) IIE!No. 720J.lllti l,No. 1 ~25 (if,( I' 1;1<-(±llO)hl.:ilJfl} 
(172170-74630) JIE!No. 790)R.tll l,No. 1 ~20 
llElNo. 351T.l.ltW L,No. 35B 

4-2 PTO-itiilE*-:, 1-. 7v-.t..:r.:., I' JJ{E!No. 35a:JJtlfj l,No. 36~57 PT O)li.;Jllf±!t'r1t;ilf±lll:il!l:1&1" liac7) !J :.-?.':lk!.17.l 
{7CJ:.,f-.if,( f'v1{-J IlE!No. 38c7)~.tfl l..No. 1 ~3 lll!c,"l, "C'1" 0 

(172170-74690) IlE!No. 39c7)Jt/fl l,No. 1 ~2 (7 CJ:.,~- if,( I' 1;1<-ill11:ilffi) 
JIE!No. 351T.lR.tll l,No. 35C IIEltti. 720)R.tfl l,No. 1 ~25 

JIE!tti. 7911JR.tll l,No. 1 ~20 

5-1 4? z ,( -:r J!trl<JV1* ·JJ I- JIE!No 37<1.l.lttll l,No. 1 ~5 11iJ1(:$"--.,,(9"..,. v? HeW)t: o:, -...,;, .~ r"C'ftl!tt:1<:$"-:.,1: 
(7CJ:., f- L,1{-) I.Ii El No. 70Q) R.tll LNo. 1 ~22 ?l~PJttt;;;:~1Jt,U.1<W1''ifiBJJ0,i>ac7)~t'•o 

mms 'i'4650l !JiE!No. 90Q)Jttll l,No. 2~16 C*.,. l::':.,, *-,. .I 1:~ilo SSl&a:Jhi!URre<. •o l 
mma ffiS0J JJi!:!No. 92<1.l.lttll l,No. 1 ~10 (?CJ:.,~ 1;1<-1±1117.lhl 
(172168-74480) 
IIElNo. 9DOJ.ltW t,No. 1 

6-1 4,,,:..,. -:r J!,71{1!,"f* 7 ~ J:IE!lti. 37Q)Jttll l,No. 1~5 11iJ1(:$"-:.,($",( v? t-lk!Wl'if? :.,:j:,' •JI rt'ftl!tl:1(:$1'-:.,1: 
(if-< I' 1;1<-> JJIE!tti. 7011J.lttll l,No. 1 ~22 f']!!PJttt.;:t;PJ 1Jtl,l.1f1Vt>a:ie.1Ja1" l,~C1)l!I!,,"!, 'C.'1" o 

!!'121118 74&m lJIE!ltJ. 91©.ltlfl l,No. 2~16 (,j,.,. l::':.,, ,i,-,. .11:';Jt';il, S!ll&c7)hillm.Te<. •o l 
ffi'21 li8 14080 l JlE!No. 920'.l.l.tll l,No. 1 ~10 c-t:t..,. i:v,<-f±IIIT.lhl 
(172168-74490) 
JJ{E!No. 91 O)Jlifl l,No. 1 

7 o:,:.,:j:,':,77-f:,:Jt,*:, ~ JJ{E!No. 12Q)Jt/fl l,No. 2~33 :r.:.,~:.,::i:., I- CJ-J~c7)il~I:? :.,9 •:., r-rt:Jf..U'r 
{-;10:.,1-1;1<-) JlE!No. 150'.>R.tll l,No. 1 ~6 t-t/Ja1" 9 t.:&IJt7.lil!l:liHlilli 't'1"" 

(172189-08200) JJiEltti. 17Q.>Jttll l..No. 1 ~10 
JIE!No. 120).ltffl l,No. 1A J:IE! No. 19Q) .It/fl l,No. 1 ~ 13 

JIE!No. 2711JJWI l,No. 1 ~6 

8 7:.,:j:,'777-f:,:Jt,*:, I- JIIE!No. 1211JJUfl l,No. 2~33 
(if,( I' I;/(-) JIIE!tti. 1511JJUl:ll,No. 1~6 

(172189-08210) JJIE!ltti. 1811JJUfll,No. 1~9 
JlE!No. 120).!tl:fl l,No. 1B JIE!tti. 2011JJUfl l,No. 1 ~15 

llElNo. 280'.l.!tl:il l,No. 1 ~ 7 

9 2,, .:,:,( -:r J!,J-1{Jt,7*:, ~ JIE!No. 37©JUl:l l,No. 1 ~5 llfffl,1<;--:.,( J I S, ?:.,-:r-1<:j:,'-:.,)'f?:.,? ·:.,r"C' 
(172190-08630) JJIE! No. 71 Q) .IW:l l,No. 2 ~ 10 1]\fAI < 9 - :., 1:fl'.J!PJftt.i:tlJV1 ( Jt, "f ;if'ria1JDT Q J!,O) 
lJI !:l No. 71 Q.> .lUfl l,No. 1 JJIE!No. 93Q)Jt/fl l,No. 1 ~12 il!&.T'T, 

1JU3 No. 94© .2lfl l..No. 1 ~ 12 (*-,. l::':.,, * T .11::11'..il, jgj&O)h,iljlffet '• ) 

silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K3251 
PcName=B37-2A(JP,AS,EX)»²¼Õ 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=B 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (B) 
EngSec3=B 
EngPreface=1 

silv
erh

orn
.co

.uk



0,Y00K3251 
1,001,,"VEHICLE B37-2A(C)FRT" 
2,1,,"LABEL(CABIN:FRONT LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,2,,"LABEL(CABIN:SIDE LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,3,,"LABEL(CANOPY:FRONT LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,4,,"LABEL(CANOPY:SIDE LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,5,,"LABEL(CABIN:EX AS)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,6,,"LABEL(CANOPY:EX AS)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,7,,"SAFETY LABEL",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,8,,TOOL,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-
2A(P)EX 
2,9,,MUFFLER,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,10,,"AIR CLEANER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,11,,ACCELERATOR,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,12,,"ACCELERATOR(ONE-TOUCH DECEL SP",B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID 
2,13,,"ENGINE MOUNT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,14,,"RADIATOR & MOUNT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,15,,"FUEL TANK & FUEL LINE",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,16,,BATTERY,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,17,,"ELECTRIC PART(WIRING:FRONT LEV",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,18,,"ELECTRIC PART(WIRING:SIDE LEVE",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,19,,"ELECTRIC PART(EQUIPMENT:FRONT",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,20,,"ELECTRIC PART(EQUIPMENT:SIDE L",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,21,,"ELECTRIC PART(CABIN)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,22,,"WORK LAMP",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,23,,"HEATER & DEFROSTER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,24,,RADIO(OPTION),B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,25,,"ROLLER & ADJUST",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,26,,CRAWLER,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,27,,"CONTROL EQUIP.(LEVER&STAND:FRO",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,28,,"CONTROL EQUIP.(LEVER&STAND:SID",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,29,,"CONTROL EQUIP.(LEVER STAND:SID",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,30,,"CONTROL EQUIP.(DRIVE)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 

silv
erh

orn
.co

.uk



2,31,,"CONTROL EQUIP.(SWING)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,32,,"CONTROL EQUIP.(BLADE)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,33,,"CONTROL EQUIP.(CUT OFF LEVER&P",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,34,,"CONTROL EQUIP.(CUT OFF LEVER&P",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,35,,"CONTROL EQUIP.(P.T.O.CONTROL)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,36,,"FRAME & TURNING BEARING",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,37,,"FRAME COVER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,38,,"STEP & INSTRUMENT PANEL(FRONT",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,39,,"STEP & INSTRUMENT PANEL(SIDE L",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,40,,"SEAT & SEAT MOUNT(FRONT LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,41,,"SEAT & SEAT MOUNT(SIDE LEVER)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,42,,BONNET,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,43,,"CABIN(BODY & FITTING PART)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,44,,"CABIN(GLASS & SASH)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,45,,"CABIN DOOR",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,46,,CANOPY,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,47,,"HYD.OIL PUMP & JOINT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,48,,"BOOM CYLINDER UT(CABIN)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,49,,"BOOM CYLINDER UZ(CANOPY)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,50,,"ARM CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,51,,"BUCKET CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,52,,"SWING CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,53,,"BLADE CYLINDER",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,54,,"DRIVING MOTOR",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,55,,"TURNING MOTOR",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,56,,"SWIVEL JOINT",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,57,,"CONTROL VALVE(P PORT&VALVE STA",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,58,,"CONTROL VALVE(DRIVE & P.T.O.)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,59,,"CONTROL VALVE(ARM & SWING)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,60,,"CONTROL VALVE(BOOM & BUCKET)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,61,,"CONTROL VALVE(TURNING & BLADE)",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 

silv
erh

orn
.co

.uk



2,62,,"CONTROL VALVE(P PORT&VALVE STA",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,63,,"CONTROL VALVE(DRIVE&P.T.O.:P.T",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,64,,"CONTROL VALVE(ARM&SWING:P.T.O.",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,65,,"CONTROL VALVE(BOOM&BUCKET:P.T.",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,66,,"CONTROL VALVE(TURNING&BLADE:P.",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,67,,"REMOTE CONTROL VALVE(JP,EX SPE",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,68,,"REMOTE CONTROL VALVE(LEFT:AS S",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,69,,"REMOTE CONTROL VALVE(RIGHT:AS",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,70,,"4WAY ROTARY VALVE(MULTI CHANGE",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,71,,"2WAY ROTARY VALVE(MULTI CHANGE",B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID 
2,72,,P.T.O.VALVE(CONFLUENCE),B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,73,,"HYD.OIL TANK",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,74,,"HYD.OIL PIPING(TANK-PUMP-VALVE",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,75,,"HYD.OIL PIPING(VALVE-MOTOR,BOO",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,76,,"HYD.OIL PIPING(VALVE-SWIVEL,SW",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,77,,"HYD.OIL PIPING(RETURN)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,78,,"HYD.OIL PIPING(P.T.O.FRAME END",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,79,,"HYD.OIL PIPING(P.T.O.FRAME END",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,80,,"HYD.OIL PIPING(TRACK FRAME)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,81,,"HYD.OIL PIPING(BOOM)",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,82,,"HYD.OIL PIPING(P.T.O.BOOM:ARM",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,83,,"HYD.OIL PIPING(P.T.O.BOOM:ARM",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,84,,"CONTROL PIPING(PUMP-REMOTE CON",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,85,,"CONTROL PIPING(PUMP-REMOTE CON",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,86,,"CONTROL PIPING(PUMP-REMOTE CON",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,87,,"CONTROL PIPING(REMOTE CONTROL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,88,,"CONTROL PIPING(REMOTE CONTROL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,89,,"CONTROL PIPING(REMOTE CONTROL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,90,,"CONTROL PIPING(REMOTE CONTROL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,91,,"CONTROL PIPING(REMOTE CONTROL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,92,,"CONTROL PIPING(REMOTE CONTROL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 

silv
erh

orn
.co

.uk



2,93,,"CONTROL PIPING(REMOTE CONTROL",B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID 
2,94,,"CONTROL PIPING(2WAY:SIDE LEVER",B37-2B(C)FRT,B37-2B(C)SID,B37-
2B(P)FRT,B37-2B(P)SID 
2,95,,GREASING,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,96,,"BOOM & BOOM BRACKET",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,97,,"ARM & BUCKET LINK",B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,98,,BUCKET,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,99,,BUCKET(S-TYPE:ATTACHMENT),B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-
2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 
2,100,,BLADE,B37-2A(C)FRT,B37-2A(C)SID,B37-2A(P)FRT,B37-2A(P)SID,B37-
2A(C)EX,B37-2A(P)EX 
2,101,,"KIT PARTS FOR REMODEL(OPTIONAL",B37-2A(C)FRT,B37-2A(C)SID,B37-
2A(P)FRT,B37-2A(P)SID,B37-2A(C)EX,B37-2A(P)EX 

silv
erh

orn
.co

.uk


	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	PAINT PART No, & COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-101




